-®

A Textron Company

Gasoline Service Parts Manual

625477

ISSUED: SEPTEMBER 2011 REVISED: DECEMBER 2012






SERVICE PARTS MANUAL

GASOLINE POWERED UTILITY VEHICLE

TERRAIN 1500

STARTING MODEL YEAR 2012

DISCLAIMER: The E-Z-GO Division of Textron Inc. (E-Z-GO) reserves the right to incorporate engineering and design changes to products in this Manual,
without obligation to include these changes on units leased/sold previously.

The information contained in this Manual may be revised periodically E-Z-GO, and therefore is subject to change without notice.

E-Z-GO DISCLAIMS LIABLITY FOR ERRORS IN THIS MANUAL, and E-Z-GO SPECIFICALLY DISCLAIMS LIABILITY FOR INCIDENTAL AND CONSE-
QUENTIAL DAMAGES RESULTING FROM THE USE OF THE INFORMATION AND MATERIALS IN THIS MANUAL.

TO CONTACT US

NORTH AMERICA:

TECHNICAL ASSISTANCE & WARRANTY PHONE: 1-800-774-3946, FAX: 1-800-448-8124

SERVICE PARTS PHONE: 1-888-GET-EZGO (1-888-438-3946), FAX: 1-800-752-6175

INTERNATIONAL: PHONE: 001-706-798-4311, FAX: 001-706-771-4609

E-Z-GO DIVISION OF TEXTRON INC., 1451 MARVIN GRIFFIN RD., AUGUSTA, GEORGIA USA 30906-3852

Page i



To obtain a copy of the limited warranty applicable to the vehicle, call or write a local
Distributor, authorized Branch or the Warranty Department with vehicle serial number and
manufacturer code.

The use of non Original Equipment Manufacturer (OEM) parts may void the warranty.

Overfilling of batteries may void the warranty.

BATTERY PROLONGED STORAGE

All batteries will self discharge over time. The rate of self discharge varies depending on the
ambient temperature and the age and condition of the batteries.

A fully charged battery will not freeze in winter temperatures unless the temperature falls
below -75°F (-60° C).

As with all electric vehicles, the batteries must be checked and recharged as required or at a
minimum of 30 day intervals.

Page ii



TABLE OF CONTENTS

SECTION Page No.
HOW TO USE THE SERVICE PARTS MANUAL . . . ..ottt e e e e e e e v
ACCELERATOR .ttt e e e e e A-1
AIR FILTER . o oottt et e e B-1
BODY ot c-1
BRAKES . .ttt D-1
PARK BRAKE . . .\ttt E-1
CLUT CH oottt F-1
DIRECTION SELECTOR. . . .\ttt e ettt e e e e e e e e e e e e e e G-1
ELECTRICAL SYSTEM ..ttt ettt e e H-1
ENGINE .« oottt J-1
FRONT SUSPENSION AND STEERING . . ..o\ttt e ettt e e e e e K-1
FUEL SYSTEM ..ottt ettt e e e e e e e e e e L-1
REAR AXLE ..\ttt e M-1
REAR SUSPENSION . ..ttt ittt e e e e e e e e e e e e e e e N-1
SEATING .« oottt e ettt P-1
STARTER / GENERATOR . .ottt oottt e e e e e e e e e e Q-1
TRUCK BED (METAL) .\ttt et e e e e e e e e e e e e e e e e R-1
TRUCK BED (PLASTIC). . o ot ittt et et e e e e e e e e e e e e e R-7
WEATHER PROTECTION . ..\ttt ittt ettt e e e e e e e e e e e e e e S-1
WHEELS AND TIRES . . ..ottt ettt et e e e e e e e e e e e e T-1

Service Parts Manual

Page iii



N[O =)




This manual is divided into several sections:

* GENERAL INFORMATION
* |[LLUSTRATED PARTS BREAKDOWN
* APPENDIX

The first section, GENERAL INFORMATION, contains the following information:

* WARRANTY INFORMATION
* GENERAL INDEX
* HOW TO USE THE SERVICE PARTS MANUAL

The second section, ILLUSTRATED PARTS BREAKDOWN, contains illustrations and parts lists for all systems of your
vehicle.

The third section, APPENDIX, contains a listing of specialty products and accessories.

USE OF THE MANUAL
To use this manual, consult the GENERAL INDEX to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation and then contact the Service Parts Department. It is important that the serial number of your vehicle and its
model number be supplied to Service Parts when ordering any replacement components.

Locate the serial number plate (see BODY located in the lllustrated Parts Breakdown section of this manual for its loca-
tion) and note the complete number shown on the plate.

Page v



Left hand illustration page

(continued on right hand page Parts list (continued on
if required) rear of page if required)

1. WHEN THE PART NUMBER IS NOT KNOWN

¢ Determine the function and application of the part required. Turn to the General Index and select the most
appropriate title.

¢ Turn to the page number indicated and locate the desired part on the illustration.

* From the illustration, obtain the item number assigned to the desired part. Refer to the accompanying
description for specific information regarding the part.

2. IF YOU KNOW THE PART NUMBER
* Locate the part number or description in the appropriate column on the parts list page.

NOTE: Itis suggested that you confirm that the part selected is correct by verifying it with the pictorial representation on
the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by Service Parts and the asterisk (*) indicates that the part depicted
is not available for purchase.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service Manual is
available from the Service Parts Department.

Page vi



3. COLOR CODE FOR BODY COMPONENTS

The last two digits of the part number for the body part will denote the color code, locate the part number for the cowl,
rear body, seat pod, side panel or seat wrap then locate your color in Ithe list below, replace the last ** or XX with the
two digit color code.

CODE # DESCRIPTION CODE # DESCRIPTION
01 NO PAINT 53 MOSSY OAK NEW BREAK UP - DIPPED
02 SPECIAL COLOR 54 MOSSY OAK OBSESSION - DIPPED
05 JACOBSEN ORANGE 55 REALTREE ADVANTAGE MAX 4 - DIPPED
06 LIGHT GOLD PEARL 56 REALTREE HARDWOOD BROWN - DIPPED
07 SILVER PEARL METALIC 57 REALTREE AP HOT PINK - DIPPED
11 BLACK 58 BLACK / SILVER MARBLE - DIPPED
12 EMERALD GREEN PEARL 59 RED / SILVER MARBLE - DIPPED
13 CLOUD GREY 60 HOT PINK / SILVER MARBLE - DIPPED
14 VIPER BLUE METALLIC 61 REALTREE AP
19 PATRIOT BLUE PEARL 62 REALTREE MAX 4
20 INFERNO RED METALLIC 63 MOSSY OAK BREAKUP
23 ADVANTAGE CLASSIC CAMO 64 MOSSY OAK TREESTAND
24 NATURAL 65 REALTREE APG
25 VIVID NEW HOLLAND BLUE 66 REALTREE MAX 1
26 STEEL BLLUE PEARL 67 REALTREE AP PINK
27 BRIGHT SILVER METALLIC 68 REALTREE AP - DIPPED

29 PRIMER ONLY

30 HD ADVANTAGE CAMO
31 METALLIC CHARCOAL
32 LIGHT ALMOND PEARL
33 TIMBERLINE GREEN
34 DEEP MOLTEN RED

35 SAFETY YELLOW

36 CHAMPAGNE BEIGE
37 HUNTER GREEN

38 BRIGHT WHITE

39 FLAME RED

40 BLACK

41 ELECTRIC BLUE

42 PLATINUM

43 BURGUNDY

44 ALMOND

45 BLACK

46 FLAME RED

a7 BURLINGTON GREEN
48 BLACK

49 FLAME RED

50 RECON GREEN

51 SUNBURST ORANGE
52 BRITISH RACING GREEN

Page vii



a PEDAL BOX ASSEMBLY includes items 2 - 44

@ ACCELERATOR PEDAL ASSEMBLY includes items 41 - 44

@ ACCELERATOR PEDAL PAD KIT includes items 42, 43

Page A-1



Page A-2



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 75765G03 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 2 - 44) ......c.coooiiiiiiiee 1
2 70116G02 ACCELERATOR PEDAL BRACKET ......ccottitieieereeesee e 1
3 01051G01 PAN HEAD SCREW, #8 - 16 X 1/2" LG ..cvvieiie e 4
4 25853G02 PEDAL BOX AND COVER ......oiiii e 1
5 00684G6 TRUSS HEAD SCREW, #8 - 32 X 3/4" LG (STAINLESS STEEL)............ 2
6 75652G01 MICRO SWITCH ...t 1
7 01050G02 PAN HEAD SCREW, #4 - 20 X 1 1/8" LG ...ccciiiiiee e 2
8
9 72066G01 CONTROL ARM. ...ttt 1
10 23860G1 BEARING ...t et 2
11 24621G1 NYLON WASHER, 5/16" ... ..o 2
12 12064G1 PUSH NUT, 5/16" ... e 1
13 25768G01 PIVOT ROD ...ttt et 1
14 72199G01 PIVOT BRACKET ...ttt sttt 1
15 14390G1 LOCK NUT, 3/8 - 24 ... 1
16
17 72198G03 MICRO SWITCH CAM ..ottt 1
18 15126G1 LOCK NUT, 5/16 - 24 ...ttt e 1
19 00487G3 SET SCREW, 1/4 - 20 X 3/8" LG ...ooiiiieeeeeeecee e 1
20 72074G01 CONTROL ARM LINK ... e 1
21 72225G01 SHOULDER BOLT, #10 - 24 X 11/16" LG ...oeiiieeiie e 1
22 00532G4 LOCK NUT, 5/16 = 24 ...ttt e 2
23 17677G1 SPRING RETAINER, 1/2" ... e 1
24 17979G1 ACCELERATOR ROD BUSHING .........oooiiiicee e 1
25 73046G01 COMPRESSION SPRING, 3/8" ......ooeciiiiiieieeeiieesiee e 1
26 17677G2 SPRING RETAINER ..ottt 1
27 72072G01 ACCELERATOR ROD ... 1
28 10385G4 CLEVIS YOKE (ADJUSTABLE) .....ooiiiiiieeeeee e 1
29 10386G3 CLEVIS PIN, 5/16" X 13/16" LGi..ccvieiieciieeeeeeeesee et 1
30 17838G1 NYLON BUSHING ......ooiiiiiiiiiee e 3
31 17255G1 TEFLON WASHER, 5/16" ... 1

Page A-3




When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
32 10387G3 COTTER PIN, 3/32" X 3/4" LG ..o 1
33 70134G01 PEDAL PIVOT PIN ... e 1
34 00986G01 PUSH NUT, 5/168" ...ttt s 1
35 14390G10 LOCK NUT, #10 - 24 ...t s 1
36
37 35679G02 WIRE HARNESS (PEDAL BOX) ... 1
38 75639G01 ACCELERATOR CABLE ......oooiiiiieeeeeee ettt 1
39 00559G8 FLAT WASHER, 5/16" ... 1
40 25799G03 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 41 - 44) ........ 1
41 27844G01 ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 42 - 43) ........... 1
42 15766G1 OVAL RIVET, 3/16" X 3/8" LG ...ccveeree et 6
43 27512G01 ACCELERATOR PEDAL PAD ..o 1
44 * ACCELERATOR PEDAL.....o.oeiii e 1
45 70135G01 PEDAL PIVOT COVER.......oii it 1
46 00715G2 BOLT, 5/16 - 18 X 13/168" LG ueiiiiieee e 4
47
48 00415G2 BOLT, 174 - 20 X1 1/4" LGi..oo e 1
49 00559G7 FLAT WASHER, 1/4" ..ot 1
50 75679G01 CHOKE PIVOT LEVER . ...ttt 1
51 15944G1 BALL JOINT ..o e s 1
52 00734G5 LOCK NUT, #10 = 32 ... s 1
53 75677G01 BUSHING ...t 1
54 23577G1 TORSION SPRING ...ttt e e 1
55 23726G7 SPACER, 9/18" ... 1
56 14390G4 LOCK NUT, 1/4 = 20 ..o e 1
57
58 75651G01 CHOKE AND GOVERNOR CABLE BRACKET ......ccoiiiieeeiiieeeeee e 1
59 00566G2 LOCK WASHER, 7/18" ... 2
60 00462G7 BOLT, 7/16 - 14 X 7/8" LGi...ooieieeeee e 2
61
62 75650G01 CHOKE LINK ...ttt sttt 1

Page A-4



When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

63

64 75712G01 CHOKE CABLE ...t 1
65 75675G01 GOVERNOR CABLE ... ..ottt e 1
66

67 75682G01 GOVERNOR BELLCRANK ASSEMBLY (INCLUDES ITEMS 68 - 80) ........... 1
68 75681G01 GOVERNOR BELLCRANK ...ttt 1
69 15944G1 BALL JOINT L. e e 1
70 00734G5 LOCK NUT, #10 = 32 ... e 1
71 14390G4 LOCK NUT, 1/4 = 20 ..eeiieee ettt 1
72 22751G2 GOVERNOR BRACKET ASSEMBLY (INCLUDES ITEMS 73 - 80) ......... 1
73 22752G1 GOVERNOR BRACKET ...t 1
74 25274G1 GOVERNOR ROD.... .o 1
75 22754G2 BUSHING ...t 1
76 25661G01 CUP WASHER ... 2
77 23578G1 COMPRESSION SPRING.......ooii e 1
78 22754G2 BUSHING ... e 1
79 23859G1 GOVERNOR ADJUSTER.......oiiiiiiieee et 1
80 00526G4 HEX NUT, #10 - 32 ..o 1
81 00491G4 SET SCREW, 1/4 - 20 X 1/2" LG 2
82 25738G01 SPRING ... e 1
83 25286G1 SAFETY SEAL, 3/8" ...ttt 1
84 12064G3 PUSH NUT, /168" ..ottt 1
85

86 25653G01 ACCELERATOR CABLE BRACKET .....ooiiiiiieieeeeee e 1
87 26826G01 LOCK WASHER, 8 MM .....coiiiiiiiiiieie ettt 2
88 26827G01 DIFFERENTIAL NUT, M8 X 1.25 MM.....coooiiiii e 2
89

90 75832G01 WIRE AND TUBE RETAINER, 3/8" CAPACITY ..., 1
91

92 612487 BACKING PLATE ..ottt et 1
93 00414G6 BOLT, 1/4 - 20 X 3/4" LG ..o 4

Page A-5




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
94 00559G7 FLAT WASHER, 1/4" ..o e 4
95 00654G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ......cociiiiiiee 4

Page A-6



ACCELERATOR

Notes:

Page A-7 Service Parts Manual



ACCELERATOR

Notes:

Service Parts Manual Page A-8



Front of Vehicle

Side Panel
(Passenger Side)

Page B-1




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 72416G01 INLET ADAPTER ... e 1
2 72415G01 GASKET .. 1
3 71055G01 RIVET, 3/16" X 1" LG (ALUMINUM)......ooiiiiiiiiiiee e 4
4 11391G2 HOSE CLAMP, 2 1/18" ...ttt 1
5 72527G01 HOSE . e e 1
6 11391G5 HOSE CLAMP, 13/16" ... 1
7 74485G01 AIR FILTER ASSY LABEL ...ttt 1
8
9 5050 PRE-CLEANER AND AIR CLEANER CARTRIDGE

(INCLUDES ITEMS 10, 11) coeiieieiiee e 1
10 272490 PRE-CLEANER ...t e 1
11 394018 AIR CLEANER CARTRIDGE........cotiiiietieite et 1

Page B-2



AIR FILTER

Notes:

Page B-3 Service Parts Manual



AIR FILTER

Notes:

Service Parts Manual Page B-4



@ INSTRUMENT PANEL ASSEMBLY
includes items 26 - 30

e\
é?\\\\\
Qo
A\
\ \\\ A\
A\ -
\ \\\

<4

Page C-1



Page C-2



ASHTRAY -~ h

FLOOR MOUNT

GUN HOLDER
/7\\ 7
. <\,,7,/> \:E\\\ //
= O
\\\\\ o )
\\ ~ \\\ . // ////
~

Page C-3




HITCHES
@ HEAVY DUTY HITCH KIT includes items 167, 173 - 177

@ ANGLE HITCH KIT includes items 168, 173, 174

@ CLEVIS HITCH KIT includes items 169, 173, 174, 178, 179

@ DROP ANGLE HITCH KIT includes items 170, 173, 174

@ DROP BALL HITCH KIT includes items 171, 173 - 177

@ DROP CLEVIS HITCH KIT includes items 172, 173, 174, 178, 179

Heavy Duty Hitch

Drop Angle Hitch

=

Page C-4



When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 70662G01 UPPER FLOORPAN.......cotiiiiiiit e 1
2 14601G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) ......ccoiiiiiiiiiiiiiiieeeeiee e 9
3
4 70451G01 LOWER FLOORPAN ......ooitiiiitiiie ettt 1
5 14601G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) ......ccoiiiiiiiiieiiiiieee e 7
6 70452G01 ACCESS COVER ....coiiiiiiii et 1
7
8
9 71413G01 SPLASH PANEL ...ttt 1
10 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG ....otiiiiiiiieeeeeeee et 4
11
12
13
14 71102G02 SELF TAPPING SCREW, 1/4 - 20 X L/2" LG ..cciitiiiieeeiiieeee e 3
15 71055G01 RIVET, 3/16" X 1 1/8" LG (ALUMINUM) ......ccciiiiiiiiiiiiiiiiee e 1
16
17 74521G02 FRONT BASKET ASSEMBLY (INCLUDES ITEMS 18 - 23) ......cccovviiiieeene 1
18 74523G01 FRONT BASKET ..ottt 1
19 74522G01 BASKET MOUNTING BRACKET (DRIVER SIDE).......ccccooviiiiieiiiiieeeene 1
20 74522G02 BASKET MOUNTING BRACKET (PASSENGER SIDE) .......ccccccvevvvennen. 1
21 00725G1 CARRIAGE BOLT, 3/8 - 16 X 1" LG (STAINLESS STEEL)........cccvvvrneeen. 4
22 00891G1 LOCK NUT, 3/8 = 16 ...eeieeeiiiiiiee ettt ettt ettt e e 4
23 71931G01 LABEL, FRONT BASKET (WARNING).......ccciiiiiiiiiiiiiiee e 1
24 619206 DECAL, E-Z-GO COWL ...ttt 1
25 71151G01 INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 26 - 30).........cccuu... 1
26 71153G01 DEFLECTOR (PASSENGER SIDE) ......ocoviiiiiiiiiiiiiiiieee e 1
27 71154G01 DEFLECTOR (DRIVER SIDE) ......cctiiiiiiiiiiieiiiiiee ettt 1
28 00614G5 SCREW, #8 - 18 X 5/8" LG ....etriiiiiiiieiie e 4
29 71158G01 INSTRUMENT PANEL INSERT (FOUR CUP)......covviiiiiiiieeeeieeee 1
30 71152G01 INSTRUMENT PANEL ..ottt 1
31 601781 LABEL (SAFETY) ittt nnnen e 1

Page C-5




When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
32 74443G01 LABEL (ANTI-ROLLBACK) ... 1
33 35968G01 LABEL (T-HOLDER COVER).........oveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeeeeeseeeseesseeene. 1
34
35 614378 FENDER FLARE (DRIVER SIDE) ....ecveoeeeeeeeeesteeeeeeeeeeeeeseeeseeeseesseeeseesse 1
36 613274 FENDER FLARE (PASSENGER SIDE).......ooiveoovoieeoeeoeeeeeeeeeeeeeeeeeeeseeeenee 1
37
38
39 71115G01 VINYL TRIM oot ee e eeseeee e 2
40 71055G01 RIVET, 3/16" X 1" LG (ALUMINUM)........veoeeieeeeeeeeeeeeeee e 10
41
42
43 75459G01 GLOVE BOX DOORS (BOTH SIDES) .....coveeveeeeeeeeeeeoeeeesseeeeeeeeeseeeseeeseee. 1
44 | 75459G02 GLOVE BOX DOOR (DRIVER SIDE) ........veeiveeeeeeeeeeeeeeesseeeeeesseeeseeesessee. 1
45 75459G03 GLOVE BOX DOOR (PASSENGER SIDE) ......ovvueveieeeeeeeeeoseeeeeeeeesseesee. 1
46 613273 FRONT FASCIA ..ot 1
47 617643 COWL GRILL COVER ..ottt eseee s se s 1
48 70725G02 FRONT SHIELD BRACE .....eoveoeeeeeeeeeee e 2
49 613036G** | COWL (See COLOR CODE in HOW TO USE Section of Manual)................. 1
50 71055G01 RIVET, 3/16" X 1" LG (ALUMINUM).......cveeeeieeeeeeeeeeeeeeeseseeesee e 7
51 16469G1 FENDER WASHER, /32......coveeveeeeoeeeeeeee s eseeeseese e eseeeeeeeeseeseesseeese 2
52 | 01038G01 SCREW, 114 = 20" X 7" oo 4
53 15058G1 ALUMINUM RIVET, .87 ...eeoeeeeeeeeeoeeeeeeee e eeeeeeeeeeeeseeeesee e 2
54 | 71597G01 SELF THREADING NUT, 5 X 10 X 15MM ... eeeeeseeeseeneeeeeen. 2
55
56
57 71055G01 RIVET, 3/16" X 1" LG (ALUMINUM)........veevereeeeeeeeeeeeeeeee e 6
58 618653 FASCIA BRACKET ...ttt eeee e ee e 1
59 14390G4 LU 17 o F U 2
60 | 00414G6 HEX HEAD BOLT, 1/4 - 20 X 3/4" LG ..o 2
61
62

Page C-6



When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

63

64

65 617620 BRUSHGUARD ....coeiiiiiiiiiie ittt 1
66 629423 CHROME BRUSHGUARD ...ttt 1
67 00440G6 CAP HEAD SCREW, 5/16-18 X 2-3/4 ...coociieeeeeee e 2
68 75048G02 SPACER, .328 X 131ttt 2
69

70 00905G8 LOCK WASHER, 5/16"......ooiiiiiiiiiiie et 4
71 00440G2 SCREW, 5/16-18 X 2 3/4 ...ooeeiiiiiiieee e 4
72 75048G04 SPACER ..o 2
73 00559G8 FLAT WASHER, .339 ...t 4
74 70663G06 FLOOR MAT W/HORN HOLES.........cocoiiiiiiieeie e 1
75 70135G01 PEDAL PIVOT COVER ..ottt 1
76

77 70244G03 SPLASH PANEL .....oiiiiiiiiiiiiicee et 1
78 00715G2 BOLT, 5/16 - 18 X 4/5" LG ..eeioiieeiiieee ittt 4
79 00438G8 BOLT, 5/16 - 18 X 1" LG ..oiiiiiiiiiiie it 2
80 00559G8 FLAT WASHER, 5/16" ......ootiiiiiiiiie ittt 2
81 11098G6 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) .....cccoovviriienciiieiiieee 2
82

83

84 600496 BATTERY TRAY oottt e e 1
85 00715G2 HEX HEAD BOLT, 5/16 - 18 X 4/5" LG ....ccvvveiieeiiiee e AR
86 00438G6 HEX HEAD BOLT, 5/16 - 18 X 3/4" LG.....ccvvvieiiiieeie e 3
87 00571G2 FLAT WASHER, 5/16" ......oiiiiiiiiiiie ettt 1
88 00565G8 LOCK WASHER, 5/16" ......cciiiiiiieiiiiieee et 1
89

90

91 70629G01 SPLASH PANEL ...ttt 1
92 00106G6 SELF THREADING SCREW, #12 - 24 X 3/4" LG.......ccccvvevreeennn. 2
93

Page C-7




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

94
95
96 70440G02 SEAT FRAME ...ttt ettt sttt e et et ae et e embe e e e e nteeeneeenneeas 1
97 00715G2 HEX HEAD BOLT, 5/16 - 18 X 4/5" LG ..eevviiiieeeiii e e e 2
98 603728 PINSTRIPING TAPE (PEWTER) ...ttt 1
99 75372G04 PINSTRIPING TAPE (BLACK) ...ttt ettt 1
100 75372G08 PINSTRIPING TAPE (SILVER) ....octiiiiiiitiie ittt 1
101
102
103
104 609147G** SEAT WRAP W/LOUVERS (See COLOR CODE in HOW TO USE Section) 1
105 10570G10 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL)........ooevoitiieeeeeee e 8
106 71609G01 SEAT HINGE PLATE ..ottt ittt s 2
107 10570G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL).....cccceoiiiiiiiiie e 4
108 20271G02 HOLE PLUG ...ttt ettt ettt et e e nnneas 1
109
110
111 609168G1**| SIDE PANEL (DRIVER SIDE) (See COLOR CODE in HOW TO USE Section) | 1
112 609168G2** SIDE PANEL (PASSENGER SIDE) (See COLOR CODE in HOW TO USE

1= (0] o) O T PO PP T PPPPRPPP 1
113 10570G10 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL).......coo oot 4
114 10570G12 RIVET, 1/4" X 9/16" LG (ALUMINUM)......cceiiiiiiiiiiienie e 4
115 16469G1 FENDER WASHER, 1/4" ..ottt 4
116
117
118 618886 ROCKER PANEL (DRIVER SIDE)........cciiitiiitiiiiiiieniie et 1
119 618885 ROCKER PANEL (PASSENGER SIDE) .....ccccoiiiiiiiieiieeiee e 1
120 71440G03 BRACE (DRIVER SIDE) ...cottiiiiiiiiiiiitieie ettt a e e e e e annenaeeeee s 1
121 71440G04 BRACE (PASSENGER SIDE)......cciiiiiiiiiieiiteiee ettt 1
122 00789G2 SCREW, #10 - 24 X 1 L/A" LG .eeiiueiiiiie ittt 2
123 23726G4 SPACER, L/A" . ettt e e nree s 4

Page C-8



When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
124 00660G5 FLAT WASHER, #10 (STAINLESS STEEL) .....cvvviiiiiiieee e 2
125 14390G10 LOCK NUT, #L10 - 24 ...ttt 2
126 15058G6 ALUMINUM RIVET, 3/16" X 1 1/4" ..ooooiiiieiee et 2
127
128
129 16705G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) .....eevviiiiiiiieeiiiiiiece e 4
130 23726G4 SPACER, L/A4" ..t 4
131
132 14390G4 LOCK NUT, 1/4 = 20.....eieeeeeiiiieee ettt 4
133
134
135
136 74893G01 FENDER (DRIVER SIDE) .....cotiiiiiiiiiieeiiiee et 1
137 74893G02 FENDER (PASSENGER SIDE) ........uuutiiiiiiiiie ettt 1
138 74893G03 FENDER W/TAIL LIGHT OPENING (DRIVER SIDE) ....ccccovciiiieiiiiiiieeceiee, 1
139 74893G04 FENDER W/TAIL LIGHT OPENING (PASSENGER SIDE) ......cccccocvvviiiineene 1
140 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG ....ovvviiiiiiiiee e 10
141
142 74891G01 SEAT FILLER PANEL (DRIVER SIDE) ......cuviiiiiiiiiiiie ettt 1
143 74891G02 SEAT FILLER PANEL (PASSENGER SIDE)......cccciiiiiiiiieiiieeieeeee e 1
144 74099G01 LABEL (TILT WARNING).....ciittitiieiiiiiiee ettt e e 2
145 619181 DECAL, E-Z-GO LOGO. ... ..ottt ettt e e 2
146 14390G4 LOCK NUT, 1/4 = 20 ..eeeeee ettt ettt ettt 4
147 00642G7 FLAT WASHER, /4" ..ottt 8
148 00414G6 HEX HEAD BOLT, 1/4 - 20 X 3/4" LG ..ottt 4
149 27731G01 ASH TRAY e 1
150
151 74890G01 REAR PANEL ..ottt 1
152 71055G01 RIVET, 3/16” X 1" LG (ALUMINUM) ...coiiiiiiiiiieiiiiiet e 4
153
154 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG ..cocviiiiiee e 8

Page C-9




When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
155 27736G01 GASKET ..t 1
156 75108G02 BRACKET .ottt 1
157 00100G4 SCREW, #10 - 16 X L/2" LG ..oiiiiiiiiieeee ettt 4
158 74365G01 GUN HOLDER REMOVABLE FLOOR MOUNT ....covviiiiiiiiiiiiiiiereeereee e 1
159
160
161 74492G02 HEAVY DUTY BALL HITCH KIT (INCLUDES ITEMS 167, 173 - 177) .......... 1
162 74492G04 ANGLE HITCH KIT (INCLUDES ITEMS 168, 173, 174)...cccccviiiiiieaiiiiiieeeeas 1
163 74492G06 CLEVIS HITCH KIT (INCLUDES ITEMS 169, 173, 174, 178, 179) ........c...... 1
164 74492G08 DROP ANGLE HITCH KIT (INCLUDES ITEMS 170, 173, 174) ..cccccevvvivnenen. 1
165 74492G10 DROP BALL HITCH KIT (INCLUDES ITEMS 171, 173 - 177).ccccvvveeeeiiiieenen. 1
166 74492G12 DROP CLEVIS HITCH KIT (INCLUDES ITEMS 172, 173, 174, 178, 179)..... 1
167 74351G02 HEAVY DUTY HITCH ..ot 1
168 74339G02 ANGLE HITCH ..ot 1
169 74338G02 CLEVIS HITCH ...t 1
170 74489G02 DROP ANGLE HITCH ...coiiiiiiiee et 1
171 74491G02 DROP BALL HITCH ...oooiiiiiii e 1
172 74495G02 DROP CLEVIS HITCH ..o 1
173 21317G01 CLEVIS PIN, 5/8" X 3" LG ..ttetiiiiiiiiieee ittt e e 1
174 21683G1 COTTER PIN, 15/32" X 2 11/16" LG ....uteeiieiiiiieeee it 1
175 31757G1 HITCH BALL, 1 778" ... ettt 1
176 00566G6 LOCK WASHER, 3/4" ... ettt 1
177 00702G11 HEX NUT, 3/4 - 16 .ottt 1
178 14443G7 CLEVIS PIN, 1/2" X 2 1/2" LG ettt 1
179 19314G1 COTTER PIN, 2 1/2" LG ...ttt 1
180
181
182 00922G3 FLAT WASHER, 7/168" ...ttt 4
183 00734G1 LOCK NUT, 7/16 = 14 ...ttt 4
184
185 74348G02 HITCH RECEIVER ... .ot 1

Page C-10



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
186 00198G8 BOLT, 5/16 - 18 X 1" LG .oiii ittt 1
187 00571G2 FLAT WASHER, 5/16 ...ttt 1
188 11098G6 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) .....ccoiiiiiiiieiee e 1
189 00463G4 HEX HEAD BOLT, 7/16 - 14 X L 1/2" LG ...ooviiiieiecieie e 4

Page C-11




BODY

Notes:

Service Parts Manual Page C-12



Page D-1



) @ BRAKE ASSEMBLY (DRIVER SIDE) includes items 63 - 73
=, N @ BRAKE ASSEMBLY (PASSENGER SIDE) includes items 63 - 73
Sl N

I @ ADJUSTER KIT includes items 70 - 73

@ HARDWARE KIT includes items 66 - 69

Page D-2




When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 75605G01 BRAKE PEDAL.....coeiii et e e e e e e e 1
2 70257G01 BRAKE PEDAL PAD ...ttt a e e eeeeeeeees 1
3 14269G1 RIVET, 3/16" X 1/2" LG e ei ittt e e e e e e e s neeeeeeeeee s 6
4
5 70113G01 ADJUSTABLE BUMPER .....ouiiiii e ee e 1
6 11027G1 LOCK NUT, 5/16" - 18 ..ottt e e e e e e e e e 1
7
8 70582G01 SHOULDER BOLT, 3/8" - 16 X 4" LG (STAINLESS STEEL)......cccccvvvvvvreennn 1
9 70581G01 FLANGED BUSHING .....cuuiiiiiiii e 2
10 70676G01 TORSION SPRING ..ottt e e e e e e e e eeeees 1
11 00643G1 FLAT WASHER, 3/8" ...ttt ettt e e e e ae e e e e e e e e e 1
12 11098G5 LOCK NUT, 3/8" = 16 ..uveeeeeeiiiiiee e e ettt ritiee ettt et e e e st e e e s s snnben e e e e nnenes 1
13
14 34124G02 LINKAGE ROD ...ttt e e e e e e e e eeeeaeeeeeebebananas 1
15 10386G3 CLEVIS PIN, 5/16" X 13/16" LG ..eeeieiiieiee ettt en e e e e e 2
16 10387G3 COTTER PIN, 3/32" X 3/4" LG ...eteeeee ettt 2
17
18 75607G01 BELL CRANK L.ttt ettt e e e e e e e e e e e e e eeeeeeeseebbebananas 1
19 70581G01 FLANGED BUSHING .....uuiiiiiiiiiii e e e e e e e e e e aeeeeeeeeenenenennes 2
20 70410G02 SHAFT, 5 1/2" LG ..ttt ettt ettt e e st e e e s nnnaaee e s 1
21 01111601 RETAINING RING, 13/32" (STAINLESS STEEL) .....ccceoiiiiiiiiiiiiiieeeeeeeee e 2
22
23 30298G2 PUSH ROD ASSEMBLY (INCLUDES ITEMS 24 - 26)......ccccccovciiiiiiiirieeeeeenn, 1
24 30293G2 PUSH ROD, 3 1/8" LG ...ttt ettt a e 1
25 21508G1 CLEVIS YOKE ...t 1
26 00544G6 JAM NUT, 378" = 24 .ot 1
27 14443G3 CLEVIS PIN, 5/168" X 1" LG ciettiiieiieieete e e e s s s eeiiteeee e e e s e e e e e e s s s snsninnaneensaaeeen e s 1
28 10387G3 COTTER PIN, 3/32" X 3/4" LG ..ottt 1
29
30
31 70643G02 MASTER CYLINDER KIT (INCLUDES ITEMS 32 - 34) ...cooiiiieeeeiiieee e, 1

Page D-3




When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
32 * MASTER CYLINDER ......coveiveeeeeeeeeeeeee s e 1
33 32768G1 MASTER CYLINDER BOOT .....oveiveieeeeeeeeeeeeeeeee s seeeeee s 1
34 | 00675G1 FLAT WASHER, 3/8" (STAINLESS STEEL) ......cvveiveeeeeeeeeeeeeeeeeserenesenas 1
35
36 | 00427G4 HEX HEAD BOLT, 3/8" - 16 X 1 1/2" LG ...eoevoeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 3
37 | 00560G1 FLAT WASHER, 3/8" ......eeevoeeeeeeeeeeeeeeeee oo eeee e 3
38 11098G5 LOCK NUT, 3/8" = 16....eeeeeeeeeeeeeeeeeeeeeeeeeeeeeesee s ee s 3
39
40 26469G01 BRANCH TEE (MALE) ... ovooeeeeoeeeeee oo 1
41 21510G1 BRAKE LIGHT SWITCH ..o 1
42 21503G1 PLUG et 1
43 75621G01 FLEXIBLE BRAKE HOSE ......cveiveeeee oo esee e eeee e eseees e eneesse 1
44 11456G1 (o8| TSN 1
45
46 75644G01 PRIMARY BRAKE LINE .........oveiveieeeeeeeeeeoeeeeeeeeeeeeeseeeeeeeeeees e esee s 1
47 | 00438G6 HEX HEAD BOLT, 5/16" - 18 X 3/4" LG ....eovvoeeeereeeeeeeeeseeeeeeseeeseeeseeseeesee 1
48 | 00559G8 FLAT WASHER, 5/16".......voeveeeeeeeeeeeeeee e 1
49 | 01109G01 LOCK NUT, 5/16" - 18 (STAINLESS STEEL).......oveiveeveeeeeeeeereeseeeeeeeseeseene 1
50
51 11845G5 INSULATED CABLE CLAMP, 3/8" ..ot eeeeeeeeeveeeeeeseeseeeseesse 1
52 | 00106G6 SCREW, #12 = 24 X B/4" LG ..o 1
53
54 | 75645G01 SECONDARY BRAKE LINE ......oeoeeeeeeeeeeeeeeeeeeseeseeeeeeeseeeeeeseees e 1
55
56 75683G01 BANJO BOLT, 3/8" = 24 X 8/9" LG ..o 2
57 75684G01 COPPER GASKET ...ttt ee e 4
58
59
60
61 75685G01 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 63 - 73)................ 1
62 75685G02 BRAKE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 63 - 73)........ 1

Page D-4



When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
63 75830G01 BRAKE SHOE ... ...oeoeveeeeeeee oo eeeeee e eeee e seeeeeeee e e 2
64 | 75829G* PARK BRAKE WHEEL LEVER .........oveeeeeeeeeeeeeeeeseeeeeeeeseeeeeee s 1
65 75828G01 WHEEL CYLINDER ... ees e eeeeeese e 1
66 * WHEEL CYLINDER BOLT w...oovoeveeeeeeeeeee oo 2
67 * UPPER RETURN SPRING .......covoiveieeeeeeeeeeeeeeeeeseeeeeeseeeseeeeeee e 1
68 * LOWER RETURN SPRING .......cveriveeeeeeee e eeeeeeeeeseeseeeseeseeeeeeeseesesesenas 1
69 * CUP AND SPRING ......coveteeeeeeeeeeeeeeeeeeeeee s e eseees e seeeeee e 2
70 * F 0N [0S 1= OO 2
71 * FLAT WASHER ... 2
72 * HEX HEAD BOLT, 1/4" = 28 X 1/2" LG w..eoveeveeeeeeeeeeeeeeeeeeeeseeeeeeseeeesesnnes 2
73 * DUST COVER.......etveeeeeeeeeeeeeseeseeeeseeeeeeeeseeeeeeeseeesess e ees s s sseses s 1
74
75 75826G01 ADJUSTER KIT (INCLUDES ITEMS 70 = 73) cooeeoeeeeeeeeeeeeeeeeeeeseeeeeeeeseeenees 1
76 75827G01 HARDWARE KIT (INCLUDES ITEMS 66 - 89) ........cc.vveeeeeeeererseeessereeesnene. 1
77
78 631224 SOCKET HEAD SCREW, 5/16" - 24 X 1" LG.....eooveeeeeeeeeeeeeeeeeeeeeeeeeeeenee. 8
79 15126G1 LOCK NUT, 5/16" = 24 ... 8
80
81
82
83 75573G01 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 84 - 85).......cc.cocovivrrrrnenne. 2
84 * BRAKE DRUM ... eeeeeeees e eeeeeeees e eeeeeeess e es e 1
85 19862G2 LUG BOLT, 1/2" - 20 X 1 11/16" LG wverveeeeeeeeeeeeeeeeeeeeeeeesesseeeseeseeeeeesenes 4
86
87 75586G01 OUTER BRAKE DRUM WASHER .......oveoeeeeieeeeeeseeeeeeeeeesee e 2
88 00518G8 SLOTTED NUT, 3/4" = 16...eveeeeoeeeeeeeeeeeeeeeeeeeeeeeeseeeeeeeeeese e 2
89 10387G1 COTTER PIN, 1/8" X 1 L1/2" LG w.veoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeeeseeseesseesenes 2
90 74175G01 SPINDLE CAP ... 2

Page D-5




BRAKES

Notes:

Service Parts Manual Page D-6



A

PARKING BRAKE AND CONSOLE ASSEMBLY includes items 2 - 25

PARKING BRAKE LEVER ASSEMBLY includes items 3 - 6

Front of Vehicle

Page E-1



PARK BRAKE

\CS

Front of Vehicle

Service Parts Manual Page E-2




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 75846G01 PARK BRAKE AND CONSOLE (INCLUDES ITEMS 2 - 25)......cccoovciveeinine, 1
2 75791G03 PARKING BRAKE LEVER ASSEMBLY (INCLUDES ITEMS 3 - 6) .......... 1
3 75790G01 PARKING BRAKE LEVER......coi it 1
4 75498G01 PARKING BRAKE CABLE.........ooos 1
5 75791G01 R CLIP e 1
6 75791G02 COTTER PIN, 3/32" X 1" LG .oiiiiiiiiiee et 1
7 75594G01 SUPPORT BRACKET ...ttt 1
8 75769G01 PULLEY MOUNT BRACKET (DRIVER SIDE).......ccccoceviiiiiiiieeinieienieens 1
9 75768G01 PULLEY MOUNT BRACKET (PASSENGER SIDE) ........cccvvviiiiiiiieeens 1
10 75789G01 PULLEY, 2" DIA ettt 1
11 00439G4 SCREW, 5/16 - 18 X 1 1/2" LG .eeiiiiiiie ettt 1
12 00559G8 FLAT WASHER, 5/16"......cii it 4
13 00559G7 FLAT WASHER, 1/4" ...ttt 4
14 00976G08 SCREW, 5/16 - 18 X 1" LG ...eiiiiiiiiiiiiie ettt 2
15 11098G6 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) ....c.ccccveviiierireieeneeerneee e 3
16 75968G01 CONSOLE COVER WELDMENT ....coooiiiiiiiiiiiiiinin e, 1
17 23726G12 SPACER, 3/8" ... e 2
18 16705G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) ......ccccoeiiiiiiiiiiiiece, 2
19 14390G4 LOCK NUT, 1/4 = 20 ..teeeeeeiiieeee ettt ettt ettt e e stiee e e e 4
20 16705G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) ...ccccvevviivieiiieerrieeeee, 2
21 75773G01 SUPPORT PLATE ....oiiiiiiiiii et 1
22 75821G01 PARKING BRAKE BOOT ....iiiiiiiiiiiieiieiiiieie et e 1
23 17618G1 NYLON CLAMP (NOT ILLUSTRATED) ..coeeiiiiiiiiieeiiiiieee et 1
24 75966G01 BRUSH SEAL ..o 1
25 10570G3 RIVET, 1/8" DIAX 718" LG ....etieiieiiiiieie ettt 4
26
27 75970G01 DECAL (CENTER CONSOLE)....ccciittiiiiiiiiiiiee ettt 1
28
29
30
31

Page E-3




When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM

PART NO.

1 2 3 4 5 DESCRIPTION

QTY.

32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60

75499G01
10387G3
14443G3
01111G01
14390G4
00559G7
16705G3
75595G01
75595G02
00544G4
629486

EQUALIZER ... .ottt
COTTER PIN, 3/32" X 3/4" LG..ccciiiiieie ettt
CLEVIS PIN, 5/16" X 13/16" LG.....utiiiiiiiiiiiiee ittt
RETAINING RING, 13/32" (STAINLESS STEEL).......ccvviiiiiiiieiiiiiie e
LOCK NUT, 1/4 - 20 ..eii ittt sttt
FLAT WASHER, 1/4" ..ottt
SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) .....cccvvviiiiiiiiieeiiieee e
PARKING BRAKE CABLE (DRIVER SIDE).......c..cccoimiiiiiiiiiiiiie e
PARKING BRAKE CABLE (PASSENGER SIDE) .....ccccoviiiiiiiiiienee e
JAM NUT, B/16 = 24 ..ottt
SPHERICAL NUT, 5/16 - 24 ..ottt

P P PP~ DM D DN DN DN P

Page E-4



PARK BRAKE

Notes:

Page E-5 Service Parts Manual



PARK BRAKE

Notes:

Service Parts Manual Page E-6



@ SECONDARY TEAM CLUTCH includes items 21 - 27

G DRIVE CLUTCH includes items 2 - 15

Page G-1



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 626611 DRIVE CLUTCH (INCLUDES ITEMS 2 - 15).....uiiiiiiieiiieee e 1
2 619333 PRIMARY STARTER PULLEY, 195 -SVC......cccoiiiiiiiiiiiie 1
3 * STATIONARY ASSEMBLY ..cooiiiiiiiiiiiiieeiete e 1
4 * MOVEABLE PRIMARY ASSEMBLY ...ooviiiiiiiiiiiiiiieeeeeeee e 1
5 628687 CLUTCH WEIGHT ...t 3
6 * SHIM, 1.630 X 1.330 ..eeeiiiiiiiiiiiiiiiiiiiiieie e 1
7 * SHIM, 1.225 X 1.750 X .15 ... ..o 1
8 * PRIMARY SPIDER ASSEMBLY .....outtiiiiiiiiiieiiiiiieeee e 1
9 628683 COMPRESSION SPRING 2.0 OD ...t 1
10 * PRIMARY COVER ASSEMBLY .....outtiiiiiiiiiiiiiiiiii e 1
11 628686 HEX BOLT, 1/4" - 20 X 1.25" LG.cooiiiiiieie et 6
12 * DECAL PRIMARY ..ottt 1
13 619332 HEX BOLT, 1/4" - 20 X 3/4" LG..eci et 4
14 628685 HEX SHOULDER BOLT, 1/4" X 2 1/2" LG ...ovvvveiiteiee e 3
15 619332 HEX LOCK NUT, #10 - 24 ... 3
16 625802 DRIVE BELT ..oiiiiiiiiii ittt ettt e et e e e e e s e e s 1
17 606239 CONICAL WASHER, M12 ... 1
18 00566G2 LOCK WASHER, 7/16" ....ooiiiieii ettt 1
19 629495 HEX BOLT, 7/16" - 20 X 7.00" LG ...eeeiiitiiiieeiiiiei ettt 1
20 626612 DRIVEN CLUTCH (INCLUDES ITEMS 21 - 27) ..coiiiiiiiee it 1
21 * SECONDARY STATIONARY, 9.5 ... i 1
22 * MOVEABLE SECONDARY, 9.5.. ..ot 1
23 619327 INNER RETAINER SPRING..........ottiiiiiiiiiici e 1
24 624111 COMPRESSION SPRING, 2.70 OD ..ottt 1
25 619329 OUTER SPRING RETAINER ...t 1
26 619330 RETAINER RING......oooiiiiiiiiiiii e 1
27 * DECAL SECONDARY ...ociiiiiiiiiitiieiit et 1
28 606230 WASHER CLUTCH, 27 1/2".... ettt 1
29 00565G8 LOCK WASHER, 5/16" ....coiiiiiiieee ettt 1
30 629496 HEX BOLT, 5/16" - 18 X 4.5" LG ...otiiiiiiiiiiii et 1

Page G-2



CLUTCH

Notes:

Page F-3 Service Parts Manual



CLUTCH

Notes:

Service Parts Manual Page F-4



° DIRECTION SELECTOR ASSEMBLY includes items 2 - 41

e SHIFTER BRACKET ASSEMBLY includes items 3, 4

To Rear Axle

Page G-1



DIRECTION SELECTOR

@ SHIFTER ARM ASSEMBLY includes items 40, 41

/ /
J(’\ 7
Front of Vehicle
A*

Service Parts Manual Page G-2




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 75939G01 DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 2 - 41).................
2 28767G01 SHIFTER BRACKET ASSEMBLY (INCLUDES ITEMS 3, 4) ......ccooovveeeen. 1
3 75973G01 SHIFTER BRACKET ..ottt 1
4 25664G2 BUSHING, 1/2" X 3/4™ ...ttt 1
5
6 72724G01 NEUTRAL LOCK PIN....outiiiiiiiiiiiiiii e 1
7 72733G01 COMPRESSION SPRING ..ottt 1
8 72729G01 NEUTRAL LOCK LEVER........cciiiiiiiiiiiiicii s 1
9 00734G2 LOCK NUT, 1/4 = 28 ...ttt 1
10
11 75936G01 DIRECTION SELECTOR CAM / HANDLE ......c.cccoooiiiiiiiieiiiiieee e 1
12 72732G01 BALL STUD, L/4" ..ottt 1
13 00734G5 LOCK NUT, #10 = 32 ..eiiiiiiiiiiiiiieeeee it 1
14 75937G01 PIVOT SHAFT .o 1
15 14390G01 LOCK NUT, 3/8 = 24 ...ttt 1
16
17 10606G1 MICRO SWITCH ... 1
18 27151G01 SPACER. ... 1
19 00645G02 SCREW, #6 - 32 X L L/4" LG .eeeiiiiiiiieee et 2
20 00559G3 FLAT WASHER, #6 ...ttt 2
21 00565G3 LOCK WASHER, #6......uttiiiiiiiiiieiii i 2
22 00525G5 NUT, 6 = 32 et e e e 2
23 14628G1 FASTON TAB, 5/16" X 5/16" .....ctieiie ettt 1
24 13514G1 SCREW, 6-32 X 7132 ..ottt 2
25 00567G3 LOCK WASHER, #6......cutiiiiiiiiiieiee ettt 2
26
27 73290G03 BUZZER ... oottt 1
28 01063G01 SCREW, SELF TAPPING, #6 - 32 X 3/8"......eiiiiiiieei e 2
29 25978G234 18 GAWIRE (RED B") .eeiiiiiiiiiie ittt 1
30
31 28574G01 EXTENSION SPRING. ..ottt 1

Page G-3




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
32
33
34 | 72734G04 DIRECTION SELECTOR CABLE ........veeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
35 25727G01 CUP WASHER, 14" ...t 4
36 72735G01 COMPRESSION SPRING ..o 2
37 | 00734G5 LOCK NUT, #10 = B2....eoeeoeeeeeeeeeeee e eeeeeeee e ee e 1
38
39 28768G01 SHIFTER ARM ASSEMBLY (INCLUDES ITEMS 40, 41).......coocvvveveuenn.. 1
40 75940G01 SHIFTER ARM ..o 1
41 22754G4 BUSHING ...t 1
42
43
44 16705G2 SCREW, 1/4 - 20 X 5/8" LG (STAINLESS STEEL) ....veveieeeeeeeeereesreeneene. 2
45 | 00664G7 LOCK WASHER, 1/4" (STAINLESS STEEL) .......veiveeeeeeeeeeeeeeeeeeeseeeeneeseene 2
46
47 11989G1 DIRECTION SELECTOR KNOB .......veuveiveeeeeeeeeeeeeeeeeeseeseeseeseeseeeeeeesseesee 1
48
49
50 | 00559G8 FLAT WASHER, 5/16".....o.oveeeeteeeeeeeeeeeee e eeeeee e eneeeeee. 1
51 26830G01 LOCK NUT, M8 X 1.25 MM LG ....verveeeereeeeeeeeeeeseeeee e eseeesseeseeeeseesseeeseeseee 1

Page G-4



DIRECTION SELECTOR

Notes:

Page G-5 Service Parts Manual



DIRECTION SELECTOR

Notes:

Service Parts Manual Page G-6



}D

Control

To Ground
Terminal
on Engine

To

Electronic

Ignition

See
Starter/Generator
Section

To

Engine &
Block

Page H-1



@ ELECTRICAL PLATE ASSEMBLY includes items 19 - 40

=
Y,

To F2 On
Starter/
Generator

DO

Page H-2




RED/WHT
Driver Seat Not

3

N

gNOTE: Truck Bed and

= -

< 5 A\l=l=he)E %
= A3 hNo,
S — 29
4 )

Seatwrap
‘ Support

Floorboard

Shown For Clarity

Page H-3



Wire Harness

Ignition Switch

Page H-4



ELECTRICAL

HEAD LIGHT AND TURN SIGNAL

Page H-5 Service Parts Manual




@ HOUR METER KIT includes items 111 - 115

YELLOW

< Hour
g " Meter
o) 7
BLACK —
7
Ll
- -
(+t) ()
Solenoid

Page H-6



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 24775G* BATTERY, 12V ..oiiiiiiiiiii e 1
2
3 72101G02 BATTERY HOLD DOWN .....cuitiiiiiiiiiiiiee ettt e e 1
4 00438G6 BOLT, 5/16 - 18 X 3/4" LG ..eiiiiieeiteie ettt 1
5 00565G8 LOCK WASHER, 5/16"......coiiiiee ittt 1
6 00571G2 STAINLESS STEEL WASHER, 5/16"........coiiiiiiiiieiiiieee e 1
7
8 00962G1 BOLT, 5/16 - 18 X L L/A" LG .eeeieiiiee ettt 2
9 00993G01 LOCK WASHER, 5/16" (SILICON BRONZE) .......ccccooviiiiieiiiiiee e 2
10 00994G01 NUT, 5/16 - 18 (SILICON BRONZE)........cctiiieeiiiiiiee et 2
11
12 28519G01 BATTERY GROUND CABLE.........coiiiiiii e, 1
13 00438G6 BOLT, 5/16 - 18 X 3/4" LG ....etieee ettt 2
14 11027G1 LOCK NUT, 5/16 = 18.....eeeiiiiiiiiiiie ettt ettt e e e e 2
15
16 75899G01 WIRE HARNESS (CHASSIS) ..ot 1
17
18 75638G01 ELECTRICAL PLATE ASSEMBLY (INCLUDES ITEMS 19 - 40) .........c.c....... 1
19 73057G01 BRACKET .ottt ettt e e e e e e e e e e e 1
20 27739G01 VOLTAGE REGULATOR.......cciiiiicc s 1
21 00415G2 BOLT, 1/4 - 20 X L 2/A" LGuureeeeeiiiiiee ettt 1
22 613813 SOLENOID. ...ttt 1
23 00414G5 BOLT, 1/4 - 20 X 5/8" LG .. .ueeiiieiiiiiiee ettt eineee e 1
24 11027G2 LOCK NUT, 1/4 = 20 ..reeeeeiiiteeee ettt e e e 2
25 73446G01 FASTON TAB, 90°... .t 1
26 12914G1 FASTON TAB ..ttt 1
27 * LOCK WASHER, #L0.....uutiiiiiiiiiiiee ettt e e e 2
28 * NUT, #10 = B2 2
29 25978G56 18 GA WIRE (BLACK 5 3/4™) (SOL - GND) ...oevviiiiiiiiiieeiiiieee e 1
30
31 * LOCK WASHER, 5/16" .....ooiiiiiiiei ettt 2

Page H-7




When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
32 * NUT, 5/16 = 24 oo eneenen 2
33 25972G33 6 GA WIRE (BLACK 24") (B+ - SOL) ....vovoiveeeeeeeeeeeeeeeeeereneeeeese s, 1
34
35 00414G8 BOLT, 1/4 = 20 X 1" LG ooveeeeveeeeeeeeeeeeeee e, 1
36 11027G2 LOCK NUT, 1/4 = 20.....c0oiveioeeeeeeeeeeeeese e 1
37 12914G2 FASTON TAB......ooveeeeeeeeeeeeeeseeee e eeeee e es s ee s, 2
38 00650G7 FLAT WASHER, /4" ..., 1
39 00565G7 LOCK WASHER, /4" ... 1
40 00532G1 NUT, 1/4 = 20 oo 1
41 73049G01 (010 )V, == PO 1
42 16469G1 FENDER WASHER, 1/4" ...t 1
43 00114G6 SCREW, 1/4 = 14 X 34" LG ..o, 1
44 11894G1 6 GA WIRE (BLACK 15") (B- = GND)......coeveeeeeresesesreeessseseeseeneensensnnen, 1
45 00715G2 BOLT, 5/16 = 18 X 3/4" LG ...eoveeeeeeeeseseeeseeeeeee st 1
46 25972G129 | 6 GA WIRE (BLACK 31") (F2 - SOL) covuvoeoeeeeeeeeeeeeeeeeeee e, 1
47 17618G1 WIRE TIE ..ottt AR
48 28520G02 GROUND CABLE .....ooovoveieeeeeeeeeeseeseeeeeeeee s s esee s anenes 1
49 00965G01 SCREW, 1/4 = 20 X 34" LG ..o, 1
50 25887G01 6 GA WIRE (BLACK 6") (F1 = A2) ..., 1
51 25682G01 TERMINAL COVER ...ttt ee et 3
52 25977G90 16 GA WIRE (GREEN 12") (DF - CHASSIS HARNESS) .......coovivieievenien. 1
53 35211G01 FUSE BLOCK ...t 1
54 12914G1 FASTON TAB ...ttt 1
55
56 00379G2 SCREW, #10 - 24 X L 14" LG w.eoooveeeeeeeeeeeeeeeeeeeeeeeseenee e,

57 00559G5 LOCK WASHER, #10......c..ovuevoieeeeeseeseeeeeeeses s s s ssee s snsne, 2
58 14390G10 LOCK NUT, #10 = 24 ..., 2
59
60 35212G01 FUSE, 15 AMP.......oooeieeoeeeeee e eeseeeee e 4
61 35212G05 FUSE, 7.5 AMP ...t s e 1
62

Page H-8



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
63 17318G1 HORN SWITCH ...oiiiiiiiiii e 1
64 17318G2 HORN SWITCH CAP AND NUT ..ot 1
65 27068G01 HORN SWITCH BOOT ...ttt 1
66 19233G1 HORN SWITCH LABEL.....oiiiiiiiie e 1
67 71055G01 RIVET, 3/16" X 1" LG (ALUMINUM) ...ccoiiiiiiiiiiiiiee e 2
68
69 32860G1 HORN Lt e e e e e s e e e e e e 1
70 00414G5 BOLT, 1/4 - 20 X 5/8" LG ...oevieiiee ettt 1
71 00559G8 FLAT WASHER, 5/16" ..ottt e e 1
72 00891G2 LOCK NUT, 1/4 = 20 itieeeee ettt e et e e nbr e e e e 1
73
74 73030G07 PLATE (FUEL GAUGE AND OIL LIGHT) ..ceviiiiiieiieee e 1
75 75808G01 LABEL (FUEL GAUGE AND LOW OIL WITH LIGHTS) ....coooiiiiieiiiieeceee 1
76 33623G02 RIVET, 3/16" X 3/8" LG ....eeiiiiiiiiiiee ettt 2
77
78
79 75809G01 IGNITION SWITCH AND KEY (INDIVIDUALLY KEYED).......ccccceeviiiineennine 1
80 75811G01 IGNITION SWITCH SPACER .....ciiiiiiiiiiiii e 1
81
82 75818G** IGNITION KEY (ORDER BY 4 DIGIT NUMBER ON KEY) ...cccviiiiiiiniiienienn 1
83
84
85 21553G1 FUEL GAUGE ...ttt e e 1
86 23474G1 INDICATOR LIGHT ..coiiiiiiiie e 1
87
88 74444G01 POWER OUTLET PLATE (INCLUDES ITEMS 89 - 92) .....ccooiiiiiiiiicieee 1
89 71077G03 CONSOLE PLATE ..ottt 1
90 35966G01 LABEL, CONSOLE ... 1
91 71078G01 POWER OUTLET (12 VOLT) .ottt ettt 1
92 14601G10 RIVET, 3/16" X 7/16" LG (ALUMINUM).....c.coiiuiiiiiiiiiiiie et 3
93 33623G02 DRIVE RIVET, 3/16" X 3/8" LG....eveiiitieeeieee sttt 3

Page H-9




When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
94
95
96 614497 HEADLIGHT W/O TRSIG (PASSENGER SIDE) ......cccvvviiiiiiiiiiiiiiieee e 1
97 614501 HEADLIGHT W/O TRSIG (DRIVER SIDE) .......ccooiiiiiiieiiiiiiiee e 1
98 618556 LED HEADLIGHT W/O TRSIG (PASSENGER SIDE) ........coooiviiiiiiiieieineee 1
99 618555 LED HEADLIGHT W/O TRSIG (DRIVER SIDE) ......ccvviiiiiiiiie e 1
100 71597G01 SELF THREADING NUT, SXI0X15MM ...ttt 8
101 619102 TURN SIGNAL BULB......cciiiiie ettt 2
102 606045 WIRE HARNESS
103 622712 TURN SIGNAL KIT (Includes Items 104 - 108).......ccccorrrmreeeiiirieeeeeiirieeeeenans 1
104 611810 TURN SIGNAL SWITCH ..ottt 1
105 21640G1 TURN SIGNAL FLASHER ... 1
106 32307G3 FLEX LOOM, 3/8” ... ittt 1
107 17618G1 CLAMP e 2
108 20965G3 STEERING COLUMN COVER........ccoiiiiiiiiiieieeeee e 1
109
110 75114G06 HOUR METER KIT (INCLUDES ITEMS 111 - 115) ...ccovciieiiieeerieeeneeee e 1
111 74665G02 HOUR METER ....oiiiiiiiiiiiii e 1
112 74716G02 HOUR METER BRACKET ...ttt 1
113 10570G11 RIVET oottt e e e e e e e s e s 2
114 74696G01 RETAINER CLIP ...oviiiiiiiiiiiii e 1
115 75117G01 WIRE HARNESS (HOUR METER) ....ovviiiiiiiiieiiieeee e 1

Page H-10



ELECTRICAL

Notes:

Page H-11 Service Parts Manual



ELECTRICAL

Notes:

Service Parts Manual Page H-12



9 ENGINE ASSEMBLY, 480CC includes items 4 - 11
@ ENGINE ASSEMBLY, 480CC includes items 3, 33

% @ ENGINE ASSEMBLY, 480CC includes items 3, 38

Page J-1



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

For internal engine replacement parts, see an Authorized Briggs & Stratton®
Dealer. To locate the nearest dealer, see the dealor locator map at the web
site www.briggsandstratton.com or in the "Yellow Pages™" directory under
"Engines, Gasoline", "Gasoline Engines", "Lawn Mowers" or similar catagory.
The following information, located on the fan housing, must be provided when
requesting information or ordering replacement parts:

MODEL: TYPE: CODE:

Model, Type and Code
Stamped Here

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 75843G01 SUBFRAME ...t 1
2
3 75648G01 ENGINE, 480CC (Includes ItemMS 4 - 11)...ccccoiiiiiiiiiiiieiee e 1
4 808979 CARBURETOR.....c ottt 1
5 491055 SPARK PLUG (RC12YC) ettt e 2
6 75814G01 OIL DRAIN VALVE ... 1
7 492932 OIL FILTER .ottt 1
8 75649G01 45° ELBOW, 1/8 NPT X /8 NPT ...oiiiiiiiiiiiiie it 1
9 690233 OIL PRESSURE SWITCH .....oiiiiiiiiiiie e 1
10 691562 MUFFLER......c. e 1
11 809093 ELECTRONIC IGNITION CONTROL MODULE .......ccooooeiiiiiiiiiiiiiee, 1

Page J-2



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

12
13
14 00439G8 BOLT, 5/16 - 18 X 2" LG .. ettiieiiie ettt ettt ettt e st e sneee e 4
15 00559G8 FLAT WASHER, 5/16" ......oiiiiiiitiiie ettt 8
16 11098G6 LOCK NUT, 5/16 = L18...eiiiiiiiiieiiieeiie sttt sttt sttt ettt ae e 4
17
18
19 75569G01 FRONT ENGINE MOUNTING BRACKET .......cociiiiiiieiiiiiie it 1
20 00429G4 BOLT, 3/8 - 16 X 3 L/2" LG ..eiiiieiiieeiee ettt 2
21 00560G1 FLAT WASHER, 3/8" ...ttt ettt ettt 2
22 75714G01 PLATE WASHER ...t e e eeeeeaeeeees 1
23 11098G5 LOCK NUT, 3/8 = 1B...etiiiieiitie ittt ettt sttt nre ettt 2
24 75568G01 ISOLATOR ...ttt ettt sttt b ettt bt e bbb e e sabe e nbe e nne e 1
25
26 75745G01 EXHAUST PIPE (Includes IfemMS 27 = 29).....ccoiiiiiiieeiiiiiiee e 1
27 * CLAMP ...ttt 1
28 * SPARK ARRESTOR ....ooitiiitieiie ettt 1
29 01022G01 SCREW, #6 - 20 X 5/16" LG ..eoveeiiieeiiie ettt et 1
30
31
32 75882G01 ENGINE, 480CC (HIGH ALTITUDE 5,000 - 7,500 FT) (INCL ITEMS 3, 33.... 1
33 75859G01 CARBURETOR HIGH ALTITUDE KIT (INCLUDES ITEMS 34, 35).......... 1
34 75865G01 MAIN JET #86, (NOT SHOWN) ...ooeiiiiiiiieeeiieiciiieiieeeee e e 1
35 75861G01 LABEL (HIGH ALTITUDE - 5,000 - 7,500 FT), (NOT SHOWN) ............ 1
36
37 75882G02 75882G02 ENGINE, 480CC (HIGH ALTITUDE 7,500 - 10,000 FT)

(INCL ITEMS 3, 38) ..ceittiiiiieieiaitiaiteeaieestea s steesieeesbeaaneeassseebesssbessbeesnnessaeeanneens 1
38 75859G02 CARBURETOR HIGH ALTITUDE KIT (INCLUDES ITEMS 39, 40).......... 1
39 75865G02 MAIN JET #84, (NOT SHOWN) .....ooiiiiiiiieiiiiiie st 1
40 75863G01 LABEL (HIGH ALTITUDE - 7,500 - 10,000 FT, (NOT SHOWN)............ 1

Page J-3



ENGINE

Notes:

Service Parts Manual Page J-4



e SPINDLE AND HUB ASSEMBLY (PASSENGER SIDE) includes items 4 - 13

SPINDLE AND HUB ASSEMBLY (DRIVER SIDE) includes items 5 - 13, 17

Page K-1



Page K-2



@ RACK BALL JOINT includes items 59 - 61

@ STEERING COLUMN KIT includes items 86 - 88 : E —

@ INTERMEDIATE SHAFT includes items 99, 100

@ TIE ROD ASSEMBLY includes items 118 - 122

Front of Vehicle

Page K-3



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
1 606989 T L =2 — 1
2
3 70930G02 SPINDLE AND HUB ASSEMBLY, 4 LUG (PASSENGER SIDE)

(INCLUDES ITEMS 4 = 13) ... 1
4 70802G01 SPINDLE ASSEMBLY (PASSENGER SIDE) .....vvveveeeieeeeereeesereseninns 1
5 70648G01 FLANGED BEARING ... 1
6 70749G01 BEARING ... 1
7 25146G1 GREASE SEAL ...t ee e 1
8 11750G2 ROLLER BEARING AND RACE ASSEMBLY ...veiveieeeeeeeeereeesereseninns 2
9 74332G01 WHEEL HUB ..o 1
10 34117G02 BOLT, 1/2 = 20 X 2" oot 4
11 12093G1 SLOTTED NUT, 1 = 14 .o 1
12 | 00798G8 COTTER PIN, 5/32" X 1 3/4" LG .ooveoeeeeeeeeeeeeeeeeeeeeeeeeeeeseessesesseessons 1
13 51141G1 RACE BEARING ... 2
14
15
16 70931G02 SPINDLE AND HUB ASSEMBLY, 4 LUG (DRIVER SIDE)

(INCLUDES ITEMS 5 = 13 & 17) vveoveeveeeeeeeeeeeeeesseeeseeeeesseeeseeeeeeeeeeseeeeee 1
17 70803G01 SPINDLE ASSEMBLY (DRIVER SIDE) ......eoveoeeieeeeeeeeeeeseeeseeeseeeeeesenes 1
18 | 00407G6 BOLT, 1/2 = 13 X 6" LG .eoveeeeeeeeeeeeeeeeeeseee e eeeeee e eeee e ee e ee e 2
19 | 00560G3 FLAT WASHER, 1/2" ..ot 4
20 70745G01 KING PIN TUBE ...ttt seee e e ee e es e 2
21 70754G01 THRUST WASHER (STAINLESS STEEL)......coveeeeeeeeeeeeeeeeseeeeseesereenesenes 2
22 14390G6 LOCK NUT, /2 = 13 oot 2
23
24
25 76419G01 SHOCK ABSORBER -......vvoeeeeeeeeeeeeeeseee e e ee e eeee e eeeee s 2
26 70509G01 SHOCK ABSORBER BOOT ....oceuveeeeeeoeeeoeeeeeseeeeeeeeeeseeeeseeeeeeee e 2
27 | 31539G1 NYLON CLAMP ...ttt 4
28 10435G1 SHOCK ABSORBER WASHER .........veoiveieeeeeoeeeeeeeeeeeeeeeseesee e 8
29 10194G1 RUBBER SHOCK ABSORBER BUSHING .........o.iveeeeeeeeeeeeseeeeeesseeeseeseene 8
30 | 00532G6 HEX NUT, 3/8 = 24 4

Page K-4



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 10044G01 VINYL CAP .o 2
32
33
34 70990G03 CANTILEVER LEAF SPRING ...cciiiiiiiiiiiee e 2
35 70163G03 SPRING PLATE ... 4
36
37 00734G1 LOCK NUT, 7/16 = 14, ..ottt e 12
38 00463G6 BOLT, 7/16 - 14 X 1 5/8" LG ....eeieiiiee ettt 12
39
40
41 70964G01 RACK AND PINION UNIT (COMPLETE) (INCLUDES ITEMS 42 - 65) .......... 1
42 70965G01 STEERING RACK COVER & BEARING .......ccccciiiiiiiii, 1
43
44 * JAM NUT, 172 - 20ttt 1
45 70750G01 RETAINING RING (EXTERNAL) ...coiiiiiiiiiiei ittt 1
46 15112G1 BALL BEARING ... 1
47 70603G01 PINION ...t 1
48 70751G01 RETAINING RING (INTERNAL).....otttiiiiiiiiiie it 1
49 70638G01 SEAL PINION . ..ottt e e e 1
50 70604G01 RACK STEERING ... 1
51 01053G01 SCREW, 10- 32 X 25" .. 1
52 70590G01 RACK LOADER ...ttt e e 1
53 70666G01 SPRING COMPRESSION ...ttt 1
54 70645G01 GASKET RACK LOADER.......ciiiiiiic e, 1
55 70591G01 COVER RACK LOADER.......ctttiiiiiiiiiieieieeeet e 1
56 71102G01 SCREW, 1/4 - 20 X 3[4 oottt 2
57 10389G3 GREASE FITTING, STRAIGHT ...eiiiiiiiiiiiieieee e 1
58 70695G01 RACK BALL JOINT (INCLUDES ITEMS 59 - 61) ....cvvvvveiiiiiieieenneeeeeeees 1
59 50641G1 RUBBER BOOT ..ottt e 1
60 50209G2 SLOTTED NUT, 7/16 = 20 ....cciiiiiiiiiieiiiiiie et 1
61 10387G2 COTTER PIN, 3/32" X 3/4" LG ..oeeeiieiei et 1

Page K-5




When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
62 74694G01 ROD END (INNER) ...cotiiiiitiee ettt 1
63 70961G01 RACK BOOT ...ttt 1
64 12416G2 NYLON CLAMP ...ttt 1
65 11391G8 WIRE TIE ...ttt 1
66
67
68
69 00734G1 LOCK NUT, 7/16 = 14 ..ottt et 3
70
71
72
73
74 00464G6 BOLT, 7/16 - 14 X 2 3/4" LG ..ooeiiiee ettt 3
75
76 70667G02 SPACER ... e 3
77
78
79 00560G2 FLAT WASHER, /2" ... oottt 6
80
81
82
83 70607G01 STEERING SHAFT ... 1
84
85 70758G05 STEERING COLUMN KIT (INCLUDES ITEMS 86 - 88).......ccccvevvveeinreeenneen. 1
86 70610G03 STEERING COLUMN......ottiiiiiiiiiiiie e 1
87 28569G01 STEERING COLUMN BUSHING ...t 1
88 01022G01 SCREW, #6 - 20 X 5/16" LG .....veiiiiiiiiiiiee e 1
89 00734G1 LOCK NUT, 7/16 - 14 ..ottt 4
90
91
92 604559 WELDMENT, WINCH RECEIVER .....ccoiiiiiiiiiieeeeeeeee e 1

Page K-6



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
93 604572 PL, WINCH RECEIVER RETAINER........ccccciiiieee 1
94 00462G8 SCREW, HEXAGON HEAD 7/16 - 14 ....oooiiiiiiiiie et 4
95 01006G01 BOLT, 3/8 - 16 X 1 1/4" LG WITH PATCHLOCK........ccciiiiiieiiie e 4
96 00879G1 LOCK WASHER, 3/8" ...ttt 4
97
98 70580G01 INTERMEDIATE SHAFT (INCLUDES ITEMS 99, 100).......cccvvveeiiiiieeeeeeinne, 1
99 01055G01 BOLT, M8 - 1.25 X B0MM ...cciiiiiiiiiiiititee et 2
100 00565G8 LOCK WASHER, 5/16" ....cooiiiieiiiee ettt 2
101
102 70751G01 RETAINING RING (INTERNAL) ...ttt 1
103 70888G01 RETAINING RING (EXTERNAL) ...ttt 1
104 15112G1 BALL BEARING........oiiiiiiiiii e 1
105 70887G01 WAVE WASHER ...t 1
106 602980 STEERING WHEEL ...ooviiiiiiiiiiii ettt 1
107 71147G01 STEERING WHEEL COVER.......cciitiiiieiiteeeee et 1
108 605435 LABEL (E-Z-GO) ..uttiiiiiiee ittt ettt nne e 1
109
110
111
112
113 14390G2 LOCK NUT, 5/8 - 18.... ittt 1
114
115
116
117 70876G02 TIE ROD ASSEMBLY (INCLUDES ITEMS 118 - 122) ....cooeviiiiieeeniiiieeee e 1
118 70897G02 THREADED ROD (24" LG) .eciiittiitee ittt ettt 1
119 70902G01 TIE ROD END (LEFT HAND THREADS) .....oviiiiiiiiieeeiiieee e 1
120 01069G01 JAM NUT, M12 X 1.25-05 (LEFT HAND THREADS)........ccccovviiiveeinnnn, 1
121 70902G02 TIE ROD END (RIGHT HAND THREADS) ....ccoeiiiiiiieeiiiee e 1
122 01069G02 JAM NUT, M12 X 1.25-05 (RIGHT HAND THREADS) ......ccccovviiiiveeininn. 1
123 00734G1 LOCK NUT, 7/16 - 14 .ottt 2

Page K-7




FRONT SUSPENSION / STEERING

Notes:

Service Parts Manual Page K-8



Front of Vehicle

on Engine

Fuel Line
From Tank

L

Filter

Front of Vehicle

S

o CARB FUEL TANK ASSEMBLY (Use with sending unit) includes items 2 - 12
o CARB FUEL TANK (W/SWITCH) includes item 6

Page L-1



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.

1 620181 CARB FUEL TANK ASSEMBLY (USE WITH SENDING UNIT)

(INCLUDES ITEMS 2 = 12) covoovooeeeeeeeeeeeeee oo 1
2 72229G01 FUEL TANK ADAPTER ..o 1
3 72230G01 FLAT HEAD MACHINE SCREW, 6-32 X .50" ....vevveoevoeeeseeseeeeseeeneessnes 2
4 20048G2 FUEL LEVEL SENDER .....ovovooveeeeeeeeeeee oo 1
5 607479 CARB FUEL TANK, (W/SWITCH) (INCLUDES ITEMS 6).......ccocovvvenn... 1
6 618669 FUEL TANK, W/ SENDER UNIT ..o 1
7 18287G3 SIPHON TUBE ASSEMBLY ..o 1
8 70988G01 SIPHON TUBE GROMMET ... 1
9 606068 ROLLOVER VALVE GROMMET ....ocvoveeveseeeeeeeeeeeeseeeeeeeseeesseescesseees s 1
10 606067 ROLLOVER VALVE ...t eesee e ee e eeeeeeeee s sseeesess s 1
11 617885 FUEL TANK CAP (RATCHET) ..eveeeeeeeeeeeeeeeeeeeeeeeseeeseeeseesse s eseeseenees 1
12 617886 EPA FUEL TANK LABEL ...ttt eeeeeeeeeeeeeeeeeeeeeeeeeeeess s eseees s 1
13 | 00438G8 HEX HEAD BOLT, 5/16 = 18 X L +.vouiveeeeeeeeeeeeeeeesseeeseesseeeseesseeeeeeseeseessseesne 1
14 | 00559G8 FLAT WASHER, 5/16 .....oveeveeeeeeeeeeeeeeeeeeeeeeeeseees e ee e eeeeeeeeeeseesseesne 4
15 11098G6 LOCK NUT, 5/16 = 18 ..veeeeereeeeeeeeeeeeeseeseeesseesseesseeeseees e eseees e seeeeeseesseesseessee 3
16 | 32372G6 BLACK TRIM. ..ot eeeeeeeeees e eeeeeeseee e s s eees e es e ee e sseees e ee e enseeeeee 1
17 17618G1 NYLON CLAMP ...t ee e ee s e s e 2
18 18292G1 CLAMP = TUBING ..o eeeees e es e eseeseees 6
19 70483G01 SPACER ... eeeoeeeeeeeeeeeeeeee e eee e e et ee et 1
20 604597 FUEL HOSE, 26.00" ......oveoeveeeeeeeeeeeeeesessesseeeseesseeseee e es e seeeesseeseenseeeeee 1
21
22 611181 FUEL SHUT-OFF VALVE ..o 1
23 615350 FUEL HOSE 2.00" ... 2
24 | 606071 CARBON CANISTER......coveieeeeeeeeeeeeseeeeeeesee e eee s eee e e 1
25 606310 CHARCOAL CANISTER BRACKET ... 1
26 10570G11 RIVET, 3/16 X .70 = TYPE B = SS...oooiveoeeoeeeeeeeeeeseeeeeeeee e 2
27 615785 TUBE HOSE, 609.6 MM ........ocoveoieeeeeeeee e eeeeeeeeeeeeeseeeeeeeee e ene e 1
28 606964 HOSE. 3/16" 1.D. X 13" c...veeveeeeeeeeeeeeeeeseee e e e e eeee e 1
29 606963 TUBING CLAMP HOSE, 3/16" 1.D. ...oeeeveeeeeeeeeeeeeeeeeeeeseeeeseeeseess e esseeesenenes 4
30 615346 HOSE REDUCER 1. D. 1/4 X 3/16....v..veeveeeeeoeeesreeeseeeseoeseeeereeeeeeeeesessseesse 1
31 | 493629 FUEL FILTER .ot eees s ee e seeeseeese 1
32 808656 FUEL PUMP.......covoeeeeeeeeeeeee e e oo eees e es e enseesse 1

Page L-2



FUEL SYSTEM

Notes:

Page L-3 Service Parts Manual



FUEL SYSTEM

Notes:

Service Parts Manual Page L-4



° REAR AXLE ASSEMBLY includes items 2 - 27
@AXLE SHAFT (DRIVER SIDE) includes items 22 - 24
@AXLE SHAFT (PASSENGER SIDE) includes items 22 - 25

) A S
Seo / -

y '
0

Page M-1




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 75945G01 REAR AXLE (INCIUAES HEMS 2 = 27) ...ooveeeoeeeeeeeeeeseee s 1
2 26823G01 FLANGED BOLT, M8 X 1.25 X 100 MM LG ......ooveveeeeeeeeeeeeeseeene 5
3 26824G01 FLANGED BOLT, M8 X 1.25 X 110 MM LG.......oeveeeeeeeeeeeeeee s 3
4 72052G01 FLANGED BOLT, M8 X 1.25 X 130 MM LG .....oveveeeeeeeeeeeeeee e 1
5 28724G01 FLANGED NUT, M8 X 1.25 .....vvuvoieieeeeeeeeeeeeseesesesseseeeneee s nesneneene 9
6 26761G01 INPUT SHAFT SEAL ...oveeeeeeeeeeeeeseeeeeeeee st enee e 1
7 26762G01 SHIFTER SHAFT SEAL ..ot 1
8 28720G01 AXLE SHAFT SEAL ..ot 2
9
10
11 26768G01 OIL CHECK PLUG ...t 1
12 26769G01 GASKET, 8 MM ..o, 1
13 26770G01 OIL DRAIN PLUG ......ooooiieeisiseeeeeeeseeeee s ene s seenesnesnanes 1
14 26771G01 GASKET, 14 MM ..o, 1
15 26772G01 OIL FILLER PLUG .....tviteeee ettt 1
16
17
18 606468 AXLE TUBE (DRIVER SIDE) .......ouiveieeeieeeeeeeeeeeseeseseeeseeesesesee s 1
19 606469 AXLE TUBE (PASSENGER SIDE) ........ovivieieeieeeeeeeeeeeeseeeeeseeeeeseseneeees 1
20 28701G01 AXLE SHAFT (DRIVER SIDE) (Includes Items 22 - 24) .........ccccoccoevven... 1
21 28702G01 AXLE SHAFT (PASSENGER SIDE) (Includes ltems 22 - 25)................... 1
22 28707G01 SNAP RING, 30 MM......ooveieeeeeeeeeeeeeeeeeee e 1
23 28708G01 COLLAR, 30 X 20 MM ..o 1
24 28703G01 BALL BEARING ... 2
25 28719G01 SEAL COLLAR........ouivieeeeeeeeieeeeeeseeseeeeseee e ese e 1
26 28706G01 SNAP RING, 55 MM .....coovereieeieeeeeseeseeseeseeeee s seeseesseeseeseese s seesnenes 4
27 72260G01 FLANGED BOLT, M10 X 1.5 X 23 MM LG .....voveveeeeeeeeeeeeee e 10
28
29
30
31 75653G01 DIFFERENTIAL LOCK CABLE (INCLUDES HARDWARE) ........cocvvevvvin.n. 1




When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
32 71003G03 '3 RETAINER NUT, #8 ... 2
33 75697G01 PLATE ..ottt 1
34 18464G1 SELF TAPPING SCREW, #8 - 18 X 7/8" LG ...veevveeeereeeeerereeee. 2
35 | 00565G4 LOCK WASHER, #8 ........ovooeooeeeeeeeeeeeeeeeeeeeeeeeeeeeeees e 2
36
37 75941G01 BRACKET ...ttt 1
38 75048G01 SPACER, L/2" ..o 1
39 26826G01 LOCK WASHER, 8 MM ......cvooveieeeeeeeeeeeeee oo 2
40 26827G01 HEX NUT, M8 X 1.25 MM.......ovvooeeeeeeeeeeeeeeeeseeeee oo 2
41
42 75942G01 DIFFERENTIAL LINK ..o eseesseesee 1
43 | 00426G8 HEX HEAD BOLT, 3/8" - 16 X 1" LG....vvoeveeeeeeeeeeeeseeeeeeseeesesnene 2
44 | 00560G1 FLAT WASHER, 3/8" .....cvoeeeeeeeeeeeeeeeee e seeees s 2
45 11098G5 LOCK NUT, 3/8" = 16 ....eeoveeeeieeeeeeeeeeeeeeeee s 2
46
47
48 75620G01 DIFFERENTIAL LOCK CABLE BRACKET .....ovouveeeeoreeeseeereenen. 1
49 75813G01 CLAMP ...t 1
50 26830G01 LOCK NUT, M8 X 1.25 MM +..cooveoreeeeereeeeeseeeeseeseeeeee e eseesreeeee 1
51 10386G3 CLEVIS PIN, 5/16" X 13/16" LG .....oveoveeeeeeeeeeeeeeeee e 1
52 10387G3 COTTER PIN, 3/32" X 3/4" LG ...eeeveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
53
54 | 72349G02 DIFFERENTIAL SKID PLATE ....ooveiveeeeeeeeeeees e eee s 1

Page M-3




REAR AXLE

Notes:

Service Parts Manual Page M-4



Yoo

Front of Vehicle

See Engine
Section

Axle Section

Page N-1




When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTy.
1 75721G01 HEAVY DUTY LEAF SPRING........ovveooveeereeeeseeeeseeeessseeseeeeseeesseee e e 2
2
3 75565G02 | SHOCK/STOP MOUNT (PASSENGER SIDE) .....ccovveeeeeeeeeeeeeseeseeeeesen. 1
4 75565G01 SHOCK/STOP MOUNT (DRIVER SIDE) .......coveeeeeeeeeeeeeeeeeeeseeeseeeeeseeee e 1
5 70492G01 RUBBER BUMPER ...........oovveoeeeeeeeee e seeoeeeeeesseeeeseeeeeee s seeee e e 2
6 00968G01 LOCK WASHER, 10 MM........oovoeeeeeeoeeeeeeeeeeeeeeseeeseeeeeee e 2
7 00974G01 NUT, MT0 X 1.5 oo eeeee s 2
8
9
10
11 72618G01 ‘U BOLT, 3/8 - 16 X 2" X 2 1/2" LGivvoooveeeveeeeeeeeeeeeeseeeeeeeeeeeeee s 4
12 | 00560G1 FLAT WASHER, 3/8"........ooovveeeeeeeeeeoeeeeeeeeeeeseeeesseeeesee e eseeseseeee e senenn 8
13 | 11098G5 LOCK NUT, 3/8 = 16 ....oeveeeeeeeeee oo eeeeeseeeeseeeeseeeesee s senenn 8
14
15
16 | 14158G1 SHOULDER BOLT, 3/8 - 16 X 3 1/4" LGi....vveoeveeeeeeeseeeeeeeeeseeeeseeee e senenns 2
17 | 12262G1 LOCK NUT, 3/8 = 16 ..o eeeeeeeeeeeeeeseeeeeee e senenes 2
18
19 | 70291G01 FLANGED BUSHING..........ovveeeeeeeeeeer e eeeeeeseeeeseseeeseseeseeeeses s 12
20 | 70289G02 | SPACER.......ooooooeoooeeooeeeeeeeeeeeeeee e eee e eee e 4
21 00429G4 BOLT, 3/8 = 16 X 3 1/2" LGiurvveooveeeeeeeeeeeeeeeeeeseeeesseeeeseeeeseee e seeee e e 4
22 | 70290G01 SHACKLE PLATE ... see e 4
23 | 11098G5 LOCK NUT, B/8 = 16 ..o eeeee e seeeeeeeeseesee s 4
24
25 | 76418G01 SHOCK ABSORBER .......oovvooeveeeeeesseeeseseeseeseeseeesee e eeeeeeee s ennee e 2
26 | 10435G1 SHOCK ABSORBER WASHER..........oeeeveeeeeeeeseeeeseeeeeeeeseeeeeseeeeeseeee e, 8
27 | 10194G1 RUBBER BUSHING .......c.coovveeeeee oo eseeeeeeeeessee s eeseeeeeese e seneeas 8
28 | 00532G6 NUT, /8 = 24 ... ee e seene e 4

Page N-2



REAR SUSPENSION

Notes:

Page N-3 Service Parts Manual



REAR SUSPENSION

Notes:

Service Parts Manual Page N-4



0 SEAT BOTTOM ASSEMBLY (DRIVER SIDE) includes items 3 - 8
9 SEAT BOTTOM ASSEMBLY (PASSENGER SIDE) includes items 5 - 10

@ SEAT BACK ASSEMBLY includes items 16 - 21

Page P-1



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM

PART NO.

1 2 3 4 5 DESCRIPTION

QTY.

1

© 00 N o o b

11
12
13
14
15

16

75880G**

75881G**

75833G**

71702G01
75847G01
16705G1
17074G1
71204G01
75834G**
71701G01
75848G01
00114G6
10570G11

75849G**

75840G**

SEAT BOTTOM (DRIVER SIDE) (INCLUDES ITEMS 3-8) ..ocvciveviieieinen,
75880G01 TAN

75880G02 BROWN

75880G03 WHITE

75880G04 GRAY

75880G05 BLACK

SEAT BOTTOM (PASSENGER SIDE) (INCLUDES ITEMS 5 - 10).................
75881G01 TAN

75881G02 BROWN

75881G03 WHITE

75881G04 GRAY

75881G05 BLACK

SEAT BOTTOM CUSHION (DRIVER SIDE) .......ccoociiiiiiiiiiieciienciee
75833G01 TAN

75833G02 BROWN

75833G03 WHITE

75833G04 GRAY

75833G05 BLACK

SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) ....cc0ceeeiiiiiiieeeiieee e
RUBBER PAD ...ttt
BOLT, 1/4 - 20 X 7/8" LG ..eeiiiiiiieie ettt
SEAT BOTTOM CUSHION (PASSENGER SIDE).......cc.coovciiveiiiiieeeeee
HIP RESTRAINT (PASSENGER SIDE) ....coocvviiiiiiiiie e
SEAT PROP ...ttt
SCREW, #12 - 14 X 3/4" LG ..oeiiiiee ettt
RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) ...ccceviiiiiieiieeiee e

SEAT BACK (INCLUDES ITEMS 16 - 21) ..oooiiiiiiiieeiiieeee e
75849G01 TAN

75849G02 BROWN

75849G03 WHITE

75849G04 GRAY

75849G05 BLACK

SEAT BACK CUSHION .....ooiiiiiiiiiiec e
75840G01 TAN

75840G02 BROWN

75840G03 WHITE

75840G04 GRAY

75840G05 BLACK

® N P P P DN O R R

Page P-2



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
17 75841G01 SEAT BACK PLATE ..o 1
18 16705G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL)......ccvvvvviiiiiiiieeiiieeen, 4
19 00664G7 LOCK WASHER, 1/4" (STAINLESS STEEL) .....coociiiiiiieeeeeeeeeeee 8
20 624486 SEAT BACK SUPPORT ...ttt 2
21 16705G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) ....cccovviiiiieiiiieieeiiieeen 4
22
23 74947G01 BRACKET ...ttt e e e e e e e e e e e e 2
24 70113G01 ADJUSTABLE BUMPER ..., 2
25 11027G1 LOCK NUT, 5/16 - 18.....eieiiiiiiiiiieee ettt e e e e 4
26
27
28 01006G01 BOLT, 3/8 - 16 X 1 L/4" LG ooiiiieeeiiiee ettt 4
29 00560G1 FLAT WASHER, 3/8" ...ttt 4
30 11098G5 LOCK NUT, 3/8 = 1B, tteiiieiiiiiiiie ettt ee ettt ettt e et e e et e e e s nee e e nee 4

Page P-3




SEATING

Notes:

Service Parts Manual Page P-4



o STARTER / GENERATOR includes items 2 - 18

Page Q-1



REAR VIEW

\\ / /
/
S /
/
\ ‘s/
/
/
/
/

0P .
N
~2
29 :
L.

Page Q-2



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 625715 STARTER / GENERATOR (INCLUDES ITEMS 2 - 18).....ovvvveiiiieeiee e 1
2 612029 U T et e e 1
3 612030 LOCK WASHER ...ttt e 1
4 625716 PULLEY oot 1
5 612032 FRONT COVER.......ccciitiiiiiiiiiee e 1
6 612033 BEARING ..ottt 1
7 612034 RETAINING RING ...ttt 1
8 612035 KEY 1
9 612036 ARMATURE ASSEMBLY ...ooiiiiiiiiiiiicie e 1
10 612037 FRAME & FIELD ASSEMBLY ....ccoiiiiiiiiiieieeeee e 1
11 612038 BRUSH LEAD & TERMINAL PKG .....ooiiiiiiiiiiiiiiiiiiiieeeeeer e 1
12 612039 BRUSH SPRING........ooiiiiiiiiiiie et 4
13 612040 BRUSH BOX ASSEMBLY ...coooiiiiiiiiiiiiiiiiii e 1
14 612041 BRUSH 1 COVER ... 3
15 612042 BRUSH 2 COVER ... 2
16 612043 WAVY WASHER ...t 1
17 612044 BEARING ....oottiiiiiiiii e 1
18 612045 REAR COVER ...ttt 1
19
20
21
22 629335 STARTER / GENERATOR BRACKET .....cttiiiiiiiiie ettt 1
23 00462G7 BOLT, 7/16 - 14 X 718" LG ...ieeieie ettt 2
24 00566G2 LOCK WASHER, 716" ... ..ottt 2
25
26 00439G2 BOLT, 5/16 - 18 X L 1/4" LG ..etrieee ittt ettt 1
27 00559G8 FLAT WASHER, 5/16" ......oiiiiiiiiiie ettt 2
28 11098G6 LOCK NUT, 5/16 - 18.....ieiiiiieiiiee ittt 1
29 75792G01 SCREW, 1/2 - 13 X L 1/2" LG . ettt 1
30 75690G01 STARTER/GENERATOR BELT ....oiiiiiiiiiiiiee ittt 1
31 75706G01 REAR STARTER BRACKET ...ttt 1

Page Q-3




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 75746G01 SCREW, M8 - 1.25 X 20MM LG.....coriiiiiiiiiiie e 2
33 00631G2 BOLT, 1/2 - 13 X 2 L/A" LG.ereeee ettt ettt 1
34 00566G3 LOCK WASHER, 1/2" ...ttt e 1
35 00560G3 FLAT WASHER, 1/2" ...ttt 1
36 75562G01 SPACER. ... e 1

Page Q-4



STARTER / GENERATOR

Notes:

Page Q-5 Service Parts Manual



STARTER / GENERATOR

Notes:

Service Parts Manual Page Q-6



a ALUMINUM BED, ELECTRIC LIFT includes items 14, 43 - 60
o ALUMINUM BED, MANUAL LIFT includes items 3 - 6, 14, 43

m ALUMINUM BED, LARGE includes items 15 - 42

Page R-1




Outer NM@? ﬁ
cYasit
/<

Seat Frame
Support

Page R-2






When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 620482 ALUMINUM BED, ELECTRIC LIFT (Includes ltems 14, 43 - 60) .........ccceeuee.e. 1
2 620481 ALUMINUM BED, MANUAL LIFT (Includes ltems 3 - 6, 14, 43) .......cccceeernnene 1
3 71537G02 GAS SPRING ...t e 1
4 602904 TETHER CABLE ASSEMBLY ...ttt 1
5 21683G1 COTTER PIN ... e 1
6 14443G12 CLEVIS PIN, 1/27 X 2.22" ... 1
7 620517 LATCH INSTALLATION (includes items 8 - 13)....ccccocevriieniriiieieeceeesee e 1
8 74962G01 LATCH BED ... 1
9 71477G02 LATCH RETAINER BRACKET ..o 1
10 71099G02 LATCH KEEPER PLATE ..ot s 2
11 71538G01 LATCH TORSION SPRING ......ooiiiiiie it s 1
12 01118G01 SCREW, 1/4-20UNC 2A X 5 X 8" ..o 4
13 71704G01 HANDLE GRIP ... 2
14 612612 ALUMINUM BED, LARGE (Includes Items 15 -42) ........ccccociriiiniieieenne 1
15 612957 PAN HEAD SCREW, 10 - 24 X 1/2" LG ...ooiiiiiiiieiecieeeee e 6
16 612958 HEX HEAD BOLT, 1/4 - 20 X 3/8" LG ..cveie et 4
17 612959 TORX SCREW, 1/4 =20 X 1/2" ..o 28
18 612960 FLAT WASHER, 1/4" ..ot 4
19 612961 HEX NUT, 3/8 =16 ..ceeiiiiiee ettt 2
20 612962 EDGE PROTECTOR ... 1
21 612963 EDGE PROTECTOR ... 1
22 612964 EDGE PROTECTOR ...ttt e 2
23 612965 CLEVIS PIN .t 3
24 612966 BED BOTTOM ... e s 1
25 612967 SIDE PANEL (DRIVER SIDE).....cociiiiiie e 1
26 612968 SIDE PANEL (PASSENGER SIDE) .....cccoiiiiiiiieieieseeeesee e 1
27 612969 FRONT PANEL ....tiiiee e s 1
28 612970 TAILGATE WELDMENT ... 1
29 612971 PIVOT PIN TAILGATE ... 2
30 612972 TAILGATE HINGE,(DRIVER SIDE).......coioiiiieiiieseeee e 1
31 612973 RUE PIVOT RING ...ttt s 3

Page R-4



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 2 3 4 5 DESCRIPTION QTy.
32 612974 LEVELING PAD ... e 2
33 612975 BUMPER INSERT,RUBBER .......ccooiiitiiiieiiiene e 4
34 612976 DRAW LATCH ASSY ...ttt 2
35 612977 DRAW LATCH KEEPER......c.oi e 2
36 612978 TAILGATE HINGE, (PASSENGER SIDE) .....ccoiiiii 1
37 614440 MAT RETAINER ... 1
38 614445 BRIV E T e e 9
39 614444 HINGE SUPPORT ... e 2
40 614565 NUT e e 2
41 614564 B O LT e e 1
42 620641 RUBBER MAT .. e 1
43 70291G01 FLANGED BUSHING, URETHANE ..o 4
44 17618G1 NYLON CLAMP (NOT SHOWN).....ccoiiiiiitieiie et 8
45 74165G02 CIRCUIT BREAKER MOUNTING BRACKET ......cceiiiiiiieeeeeeeeeeee e 1
46 00150G4 SCREW, #10-24 X 1/27 LG . 2
47 00565G5 LOCK WASHER, #10 ... e 2
48 00526G3 HEXAGONAL NUT, #10 - 24.....ooiiiee ittt 2
49 27680G01 TOGGLE SWITCH ...t e 1
50 27447G01 TOGGLE GUARD ASSEMBLY ... 1
51 10570G9 RIVET, 1/8” X 11/32” LG (ALUMINUM) ......ooiiiiii e 2
52 25976G14 14 GA WIRE (RED 5") ..ot e 1
53 14443G11 CLEVIS PIN, 1/2" X 1 B/4” LGttt e 1
54 27613G01 SPACER . ..o 2
55 21683G1 COTTER PIN, 15/32” X 2 13/16” LGi...oooi e 1
56 74163G01 DUMP HARNESS (48V) (NOT SHOWN).....ccoiiiieiiieniene e 1
57 11845G3 INSULATED CABLE CLAMP, 11/16” (NOT SHOWN).......occviiiiiiiereee 2
58 00532G3 HEX NUT, 5/16 - 18 (NOT SHOWN) ......ooiiiiiiiiei e 2
59 21320G3 CIRCUIT BREAKER (30 AMP 12V) ..o 1
60 27612G02 ELECTRIC ACTUATOR, 12V ..ottt 1
61 35980G02 BED LOADER DECAL ..ottt ettt 1
62 606405 E-Z-GO NAMEPLATE ... 1

Page R-5




TRUCK BED - METAL

Notes:

Service Parts Manual Page R-6






=

Page R-8



il ’:77:
- e o \;[‘ — - }); {
% Actuator may be rotated 90:’ 7

e

on some models
Front of Vehicle

. @ ELECTRIC DUMP KIT includes items 46 - 62
,'/" Z=
‘/ > --
| /"// 4:% —

4

(]

! \ @WHT from Actuator
-\‘\\ " BLK from Battery
N

RED from Battery
RED from Actuator

Page R-9




When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 73451G01 BED ASSEMBLY, 40" (INCLUDES ITEMS 2 -11) ...ccccvviiiieiee e 1
2 73447G01 PLASTIC BED, 40" ... 1
3 73454G01 PIVOT SHAFT L. 2
4 73460G01 SHOULDER BOLT, 1/4 - 20 X 3/4" LG ..oeeiiiiieee et 2
5 73455G01 TAILGATE CABLE ... 1
6 73450G01 BOWED ANGLE .....ooiiiii 1
7 16705G2 SCREW, 1/4 - 20 X 5/8" LG (STAINLESS STEEL) ....cocovviiiiieeiiieeeee 4
8 73449G01 TAILGATE CAP ettt e 1
9 16818G5 RATCHET FASTENER, .187 X .550.......ccciiiiiiiiiiiiiiiiee, 4
10
11 00415G2 SCREW, 1/4 - 20 X 5/8" LG ..ociiiiiiieee ittt 2
12 74821G01 BED CAPACITY LABEL. ..ottt 1
13 71055G01 RIVET, 3/16" X 1" LG (ALUMINUM)....ccoiiiiiiiiiieiiiee e 5
14 70113G01 ADJUSTABLE RUBBER BUMPER.........ccotiiiiiiiiiiii e 2
15 11027G1 LOCK NUT, 5/16 = 18 ....eiieiiiiiiiie ittt ettt 2
16
17
18 74962G01 BED LATCH .ot 1
19 71538G01 LATCH TORSION SPRING ....coiiiiiiiiiiiiieeen et 1
20 71099G02 PLATE, LATCH ..ttt e e e e e e 2
21 71477G02 RETAINER BRACKET ..ottt 1
22 01118G01 SCREW, 1/4 - 20 X 5/8" LG ...oeiiiiiiiiiie ittt 4
23
24 71704G01 HANDLE GRIP ..ottt 2
25 606405 E-Z-GO NAMEPLATE LABEL.....cccoiiiii e 1
26 16816G2 RATCHET FASTNER ... .ottt 4
27 71570G01 BUSHING ...ttt e e e e e e s 2
28 71571G01 CLEVIS PIN ...ttt 2
29 00571G5 FLAT WASHER, 1 1/4 X 7116, 2
30 21683G1 HAIR CLIP, 2.9 X .78 X .53 ..ottt 2
31 70291G01 BUSHING ..ottt e e e e e e s 4

Page R-10



When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
32 71569G02 SPRING CHANNEL ... eeeeeeeeeeeee e eeee e eeeee e 1
33 | o1118G01 SCREW, 1/4 = 20 X 5/8" LG .eoreoeeeeeeeeeeeeeeeeeeeeeeeeeseeeeseeeeeeeeee s 8
34 | 602904 BED TETHER CABLE ...t e e e ee e 1
35 | 00642G7 FLAT WASHER, 1/4" ..o 8
36 74947G01 BRACKET, BUMPER...........veiveieeeeeee oo eeee e e eeee e eeeeeeees e eee e, 2
37 71537G02 GAS SPRING ...t e e ee e e ee e 2
38
39
40
41 | 00642G7 FLAT WASHER, 14" ...t es e 8
42 | 01118G01 SCREW, 1/4 = 20 X 5/8" LG ...veeeeeeeerereeeeeeeeeoeeeesseeeseeeeeseesseeeeeeseeseseessesseenees 8
43 71547G02 OUTRIGGER CHANNEL .......covoeeoeoeeeeeeeeeeeee oo 1
44 | 72339G02 PLASTIC BED HEAT SHIELD (GASLONE VEHCLES ONLY).....c..cvvrevee.n. 1
45 74164G01 ELECTRIC DUMP KIT (INCLUDES ITEMS 46 - 62 ).....vvvovereeeeeesreerennnane. 1
46 27612G02 ELECTRIC ACTUATOR, 12 VOLT, 1500 LBS .....co..vveerveeeeerereeeeerseesernnes 1
47 27680G01 TOGGLE SWITCH ... 1
48 27447G01 TOGGLE GUARD ......oeoeeeeeeeeeeeeeeeee oo 1
49 74165G02 CIRCUIT BREAKER MOUNTING BRACKET .......ovveeeeeereeeeeesreseereeesee 1
50 | 00150G4 SCREW, 10 = 24 X 1/2" LG vveeeeeeeeeeeeeeeeeeeeeeeeeeeseeeeeeeeeeeesesseess e 2
51 | 00565G5 LOCK WASHER, #10.........oveoeeeeeeeeeeeeeeeeeeeeeeeseeseeeseee e s eeee e 2
52 21320G3 CIRCUIT BREAKER 30A 12V.......ovooiveieeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseese e 1
53 17618G1 WIRE TIE oot 8
54 | 00526G3 HEX NUT, #10 = 24 eeeeeeeeessee e seseeseeseees 2
55 10570G9 RIVET, 5/32 X .55.....eeeoeeoeeeeeeeeeeeeeeee e eee e seee e es e 2
56 25976G14 14 GA WIRE (RED 5") ..o 1
57 71489G01 READ INSTRUCTIONS DECAL .......eoeeieeeeeeeeeeeseeeeeeeseeees e 1
58 14443G10 CLEVIS PIN, 1/2" X 2 27/32" LGrvooveeeeeeeeeeeeeeeeeeeeeeesseeeeeeseeseeeseeeeeesenos 1
59 27613G01 SPACER ..o st 2
60 74613G01 HARNESS ... ee e 1
61 14443G11 CLEVIS PIN, 1/2" X 1 7/8" LG.verveeveeeeeeeeseeeeeeeeeeeeeeeeeeeesseeesesseee e 1
62 21683G1 HAIR CLIP ..ot 2

Page R-11




TRUCK BED - PLASTIC

Notes:

Service Parts Manual Page R-12



% Front of% G/Q/G

Front of Vehicle
Vehicle

\CS

Front of
Vehicle

Page S-1



@ FuLL WINDSHIELD includes items 34 - 35
€ FuLL WINDSHIELD ASSEMBLY includes items 36 - 38
@ vNDSHIELD KIT (FULL) includes items 41 - 46

@ WINDSHIELD KIT (SPLIT) includes items 48, 49, 42 - 45

ENCLOSURE

Windshield
Retainer

Page S-2



When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 75048G01 SPACER, 1/27 ..o 2
2 624174 CANOPY STRUTS KIT (INCLUDES ITEMS 3 -8) ..eeviiiiiiiiiiee e 1
3 626077 CANOPY SUPPORT, (DRIVER SIDE FRONT) ....ovvtiiiiiiiiie e 1
4 626078 CANOPY SUPPORT, (PASSENGER SIDE FRONT).....cccociveiireeiireeenne 1
5 626084 CANOPY SUPPORT, (DRIVER SIDE REAR)......ccovttiiiiiiieeeeeee e 1
6 626085 CANOPY SUPPORT, (PASSENGER SIDE REAR) ......ccvvvieiiiiiiee e, 1
7 617641 CANOPY SUPPORT, CROSS TUBE .......cooccitiiiiieeeeeeeee e 1
8 624119 HARDWARE KIT (INCLUDES ITEMS 9 - 16) ..c.ccvvveiiieinriee e 1
9 619586 SPACER, 3/47 ..o 2
10 11098G6 LOCK NUT, PLASTIC INSERT 8/16......ccciiuiiiieiiiiiiiee e 4
11 00438G7 HEX HEAD BOLT, 5/16-18 X 7/8.....cuveiiieiiiiiiiii e 4
12 11098G5 LOCK NUT, PLASTIC INSERT 3/8-16.......cccueeiieieiriieinireeenneee e 8
13 00428G2 HEX HEAD BOLT, 3/8-16X2-1/4.........oeviiiiiiiiieiiiiiieee s 8
14 00560G1 FLAT WASHER, 3/8 ..ottt 16
15 00915G1 BONDED SEAL WASHER, 1/4" ....ooiiiiiiiieiiiete e 5
16 601476 LOCK NUT MB-1 ..ooeiiiiiiiiiiiiiiiiiiiiiiiiiiie e 5
17 618256 CANOPY, BLACK ...ttt 1
18 602063 BOLT, TORX MB-1XA0 ...ttt ettt a e 5
19
20
21
22
23 624831 TOP ENCLOSURE (GREEN) ...ttt 1
24 624830 TOP ENCLOSURE (GRAY)...eiiiiiiiiiiee ettt 1
25 624832 TOP ENCLOSURE (WHITE) ...ciiiiiiiiiiee ittt 1
26 624829 TOP ENCLOSURE (BLACK) ...cciiiitiiiieiiiiieie ettt 1
27 624833 TOP ENCLOSURE (TAN)....cttiiiei ittt ettt e 1
28 * VELCRO ... . AR
29
30
31

Page S-3




When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 619075 SPLIT WINDSHIELD......ootiiiiiiiiiee e 1
33 619074 FULL WINDSHIELD (INCLUDES ITEMS 34 - 35) ....coviiiiiiieiee e 1
34 619071 WINDSHIELD HARDWARE KIT ...ooiiiiiiiiiiieeee e 2
35 619070 FULL WINDSHIELD ASSEMBLY (INCLUDES ITEMS 36 - 38) .............. 1
36 619072 FULL WINDSHIELD ...ttt 1
37 604115 WINDSHIELD ISOLATER GROMMET ......ccoooiiiiiiiiiiies 2
38 625100 WINDSHIELD MOLDING.......ccciiiiiiiiiiirieiieen e 1
39
40 71966G03 WINDSHIELD KIT (FULL) (INCLUDES ITEMS 41 - 46) ......cvvvvnieeiirieenineens 1
41 71960G01 WINDSHIELD (FULL) ...ttt 1
42 71956G03 HEX HEAD BOLT, 1/4 - 20 X L 3/4" LG oot 2
43 71956G04 STAINLESS STEEL WASHER, 1/4” ......ooiiiiiiiieeee e 4
44 71956G06 RUBBER GROMMET .....cooiiiiiiiiiiiic e 2
45 71956G05 STAINLESS STEEL LOCK NUT, 1/4 - 20.....ccciiieeiiiieee e 2
46 615662 SASH, 26" LG ..o 2
47 71966G04 WINDSHIELD KIT (SPLIT) (INCLUDES ITEMS 48, 49, 42 - 45)......c.cccocvee. 1
48 617544 SPORT WINDSHIELD......ouiiiiiiiiiiiiiiie e 1
49 615661 SASH, 12" LG oo 2

Page S-4



WEATHER PROTECTION

Notes:

Page S-5 Service Parts Manual



WEATHER PROTECTION

Notes:

Service Parts Manual Page S-6



° BLACK WHEEL AND STRYKER® 1 TIRE ASSEMBLY (DRIVER SIDE) includes items 3, 4, 5
e BLACK WHEEL AND STRYKER® 1 TIRE ASSEMBLY (PASSENGER SIDE) includes items 6, 4, 5

m BLACK WHEEL AND TURF SAVER® TIRE ASSEMBLY includes items 11, 12, 13

(Style of tire may differ from tire shown)

Page T-1




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

1 28630G04 BLACK WHEEL AND STRYKER® 1 TIRE ASSEMBLY

(DRIVER SIDE) (Includes Items 3, 4, 5) ...eoviiiiiiieieeiiee e AR
2 28630G05 BLACK WHEEL AND STRYKER® 1 TIRE ASSEMBLY

(PASSENGER SIDE) (Includes tems 6, 4, 5)...ccccevviriiiniiieenieeeiee e AR
3 28630G01 TIRE, 22 X 9- 10 STRYKER® 1 ....ooooeeeeeeeeeeeeeeeeee e 1
4 15172G02 WHEEL RIM, BLACK (4 LUG) ..cccittiiiiiei it 1
5 11657G1 VALVE STEM...ooiii et 1
6
7
8
9
10 28442G03 BLACK WHEEL AND TURF SAVER® TIRE ASSEMBLY

(Includes tems 11, 12, 13) .o AR
11 28442G02 TIRE, 20 X 10 - 10 TURF SAVER® ... 1
12 15172G02 WHEEL RIM, BLACK (4 LUG) ..coitiiiieiiie et 1
13 11657G1 VALVE STEM..titiite ettt s 1
14
15
16 14723G1 LUG NUT, 1/2 = 20ttt ettt ettt AR

Page T-2



WHEELS AND TIRES

Notes:

Page T-3 Service Parts Manual






®

A Textron Company

E-Z-GO Division of Textron Inc.,
1451 Marvin Griffin Road, Augusta, Georgia 30906 - 3852 USA

TO CONTACT US...

North America:

Technical Assistance & Warranty Phone: 1-800-774-3946, FAX: 1-800-448-8124

Service Parts Phone: 1-888-GET-E-Z-GO (1-888-438-3946), FAX: 1-800-752-6175

International: Phone: 001-706-798-4311, FAX: 001-706-771-4609

Service Parts Manuals, as well as Repair and Service Manuals
are available from a local Distributor, an authorized Branch,
Genuine E-Z-GO Parts & Accessories Department or at www.shopezgo.com.

150 9001 Copyrighted Material
1S0 14001 This manual may not be reproduced in whole or

in part without the express permission of
c“é’,,’:fifa‘t’ixf“”“s E-Z-GO Division of Textron Inc.
Technical Communications Department




	625477_SP_TERRAIN 1500 GAS.pdf
	625477_SP_TERRAIN 1500 GAS.pdf
	625477_SP_TERRAIN 1500 GAS.pdf
	625477_SP_TERRAIN 1500 GAS.pdf
	SP_625477_MODELS.pdf
	SERVICE PARTS MANUAL
	GASOLINE POWERED UTILITY VEHICLE
	TERRAIN 1500


	BATTERY PROLONGED STORAGE

	SP_625477_HOW TO USE.pdf
	1. WHEN THE PART NUMBER IS NOT KNOWN
	2. IF YOU KNOW THE PART NUMBER
	3. COLOR CODE FOR BODY COMPONENTS
	HOW TO USE THE SERVICE PARTS MANUAL
	HOW TO USE THE SERVICE PARTS MANUAL

	SP_625477_A-ACCELERATOR_SEP2011.pdf
	1 75765-G03 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 2 - 44) 1
	2 70116-G02 ACCELERATOR PEDAL BRACKET 1
	3 01051-G01 SCREW, #8 - 16 X 1/2" LG 4
	4 25853-G02 PEDAL BOX AND COVER 1
	5 00684-G6 SCREW, #8 - 32 X 3/4" LG (STAINLESS STEEL) 2
	6 75652-G01 MICRO SWITCH 1
	7 01050-G02 SCREW, #4 - 20 X 1 1/8" LG 2
	8
	9 72066-G01 CONTROL ARM 1
	10 23860-G1 BEARING 2
	11 24621-G1 NYLON WASHER, 5/16" 2
	12 12064-G1 PUSH NUT, 5/16" 1
	13 25768-G01 PIVOT ROD 1
	14 72199-G01 PIVOT BRACKET 1
	15 14390-G1 LOCK NUT, 3/8 - 24 1
	16
	17 72198-G03 MICRO SWITCH CAM 1
	18 15126-G1 LOCK NUT, 5/16 - 24 1
	19 00487-G3 SETSCREW, 1/4 - 20 X 3/8" LG 1
	20 72074-G01 CONTROL ARM LINK 1
	21 72225-G01 SHOULDER BOLT, #10 - 24 X 11/16" LG 1
	22 00532-G4 NUT, 5/16 - 24 2
	23 17677-G1 SPRING RETAINER, 1/2" 1
	24 17979-G1 ACCELERATOR ROD BUSHING 1
	25 73046-G01 COMPRESSION SPRING, 3/8" 1
	26 17677-G2 SPRING RETAINER 1
	27 72072-G01 ACCELERATOR ROD 1
	28 10385-G4 CLEVIS YOKE (ADJUSTABLE) 1
	29 10386-G3 CLEVIS PIN, 5/16" X 13/16" LG 1
	30 17838-G1 NYLON BUSHING 3
	31 17255-G1 TEFLON WASHER, 5/16" 1
	32 10387-G3 COTTER PIN, 3/32" X 3/4" LG 1
	33 70134-G01 PEDAL PIVOT PIN 1
	34 00986-G01 PUSH NUT, 5/16" 1
	35 14390-G10 LOCK NUT, #10 - 24 1
	36
	37 35679-G02 WIRE HARNESS (PEDAL BOX) 1
	38 75639-G01 ACCELERATOR CABLE 1
	39 00559-G8 WASHER, 5/16" 1
	40 25799-G03 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 41 - 44) 1
	41 27844-G01 ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 42 - 43) 1
	42 15766-G1 OVAL RIVET, 3/16" X 3/8" LG 6
	43 * ACCELERATOR PEDAL PAD 1
	44 * ACCELERATOR PEDAL 1
	45 70135-G01 PEDAL PIVOT COVER 1
	46 00715-G2 BOLT, 5/16 - 18 X 13/16" LG 4
	47
	48 00415-G2 BOLT, 1/4 - 20 X 1 1/4" LG 1
	49 00559-G7 WASHER, 1/4" 1
	50 75679-G01 CHOKE PIVOT LEVER 1
	51 15944-G1 BALL JOINT 1
	52 00734-G5 LOCK NUT, #10 - 32 1
	53 75677-G01 BUSHING 1
	54 23577-G1 TORSION SPRING 1
	55 23726-G7 SPACER, 9/16" 1
	56 14390-G4 LOCK NUT, 1/4 - 20 1
	57
	58 75651-G01 CHOKE AND GOVERNOR CABLE BRACKET 1
	59 00566-G2 LOCK WASHER, 7/16" 2
	60 00462-G7 BOLT, 7/16 - 14 X 7/8" LG 2
	61
	62 75650-G01 CHOKE LINK 1
	63
	64 75712-G01 CHOKE CABLE 1
	65 75675-G01 GOVERNOR CABLE 1
	66
	67 75682-G01 GOVERNOR BELLCRANK ASSEMBLY (INCLUDES ITEMS 68 - 80) 1
	68 75681-G01 GOVERNOR BELLCRANK 1
	69 15944-G1 BALL JOINT 1
	70 00734-G5 LOCK NUT, #10 - 32 1
	71 14390-G4 LOCK NUT, 1/4 - 20 1
	72 22751-G2 GOVERNOR BRACKET ASSEMBLY (INCLUDES ITEMS 73 - 80) 1
	73 22752-G1 GOVERNOR BRACKET 1
	74 25274-G1 GOVERNOR ROD 1
	75 22754-G2 BUSHING 1
	76 25661-G01 CUP WASHER 2
	77 23578-G1 COMPRESSION SPRING 1
	78 22754-G2 BUSHING 1
	79 23859-G1 GOVERNOR ADJUSTER 1
	80 00526-G4 NUT, #10 - 32 1
	81 00491-G4 SETSCREW, 1/4 - 20 X 1/2" LG 2
	82 25738-G01 SPRING 1
	83 25286-G1 SAFETY SEAL, 3/8" 1
	84 12064-G3 PUSH NUT, 3/16" 1
	85
	86 25653-G01 ACCELERATOR CABLE BRACKET 1
	87 26826-G01 LOCK WASHER, 8 MM 2
	88 26827-G01 NUT, M8 X 1.25 MM 2
	89
	90 75832-G01 WIRE AND TUBE RETAINER, 3/8" CAPACITY 1
	91
	92 612487 PLATE, BRACKET 1
	93 00414-G6 BOLT, 1/4 - 20 X 3/4" LG 4
	94 00559-G7 WASHER, 1/4" 4
	95 00654-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) 4

	SP_625477_B-AIR FILTER_SEP2011.pdf
	1 72416G01 INLET ADAPTER 1
	2 72415G01 GASKET 1
	3 71055G01 RIVET, 3/16" X 1" LG (ALUMINUM) 4
	4 11391G2 HOSE CLAMP, 2 1/16" 1
	5 72527G01 HOSE 1
	6 11391G5 HOSE CLAMP, 13/16" 1
	7 74485G01 DECAL 1
	8
	9 5050 PRE-CLEANER AND AIR CLEANER CARTRIDGE (INCLUDES ITEMS 10, 11) 1
	10 272490 PRE-CLEANER 1
	11 394018 AIR CLEANER CARTRIDGE 1

	SP_625477_C-BODY_SEP2011.pdf
	1 70662G01 UPPER FLOORPAN 1
	2 14601G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) 9
	3
	4 70451G01 LOWER FLOORPAN 1
	5 14601G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) 7
	6 70452G01 ACCESS COVER 1
	7
	8
	9 71413G01 SPLASH PANEL 1
	10 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG 4
	11
	12
	13
	14 71102G02 SELF TAPPING SCREW, 1/4 - 20 X 1/2" LG 3
	15 71055G01 RIVET, 3/16" X 1 1/8" LG (ALUMINUM) 1
	16
	17 74521G02 FRONT BASKET ASSEMBLY (Includes Items 18 - 23) 1
	18 74523G01 FRONT BASKET 1
	19 74522G01 BASKET MOUNTING BRACKET (DRIVER SIDE) 1
	20 74522G02 BASKET MOUNTING BRACKET (PASSENGER SIDE) 1
	21 00725G1 CARRIAGE BOLT, 3/8 - 16 X 1" LG (STAINLESS STEEL) 4
	22 00891G1 LOCK NUT, 3/8 - 16 4
	23 71931G01 LABEL, FRONT BASKET (WARNING) 1
	24 619206 DECAL, E-Z-GO COWL 1
	25 71151G01 INSTRUMENT PANEL ASSEMBLY (Includes Items 26 - 30) 1
	26 71153G01 DEFLECTOR (PASSENGER SIDE) 1
	27 71154G01 DEFLECTOR (DRIVER SIDE) 1
	28 00614G5 SCREW, #8 - 18 X 5/8" LG 4
	29 71158G01 INSTRUMENT PANEL INSERT (FOUR CUP) 1
	30 71152G01 INSTRUMENT PANEL 1
	31 601781 LABEL (SAFETY) 1
	32
	33 35968G01 LABEL (T-HOLDER COVER) 1
	34
	35
	36
	37
	38
	39 71115G01 VINYL TRIM 2
	40 71055G01 RIVET, 3/16" X 1" LG (ALUMINUM) 10
	41
	42
	43 75459G01 GLOVE BOX DOORS (BOTH SIDES) 1
	44 75459G02 GLOVE BOX DOOR (DRIVER SIDE) 1
	45 75459G03 GLOVE BOX DOOR (PASSENGER SIDE) 1
	46 613273 FRONT FASCIA 1
	47 617643 COWL GRILL COVER 1
	48 70725G02 FRONT SHIELD BRACE 2
	49 613036GXXX COWL (See COLOR CODE in HOW TO USE Section of Manual) 1
	50 71055G01 RIVET, 3/16" X 1" LG (ALUMINUM) 7
	51 16469G1 FENDER WASHER 2
	52 01038G01 SCREW 4
	53 15058G1 ALUMINUM RIVET 2
	54 71597G01 SELF THREADING NUT 2
	55 614378 FENDER FLARE (DRIVER SIDE) 1
	56 613274 FENDER FLARE (PASSENGER SIDE) 1
	57 71055G01 RIVET, 3/16" X 1" LG (ALUMINUM) 6
	58 618653 FASCIA BRACKET 1
	59 14390G4 NUT, 1/4 - 20 2
	60 300646 SCREW, 1/4 - 20 2
	61
	62
	63
	64
	65 617620 BRUSHGUARD 1
	66
	67 00440G6 CAP HEAD SCREW, 5/16 - 18 2
	68 75048G02 SPACER, 2
	69 00570G2 WASHER, 5/16" 2
	70 00905G8 LOCK WASHER, 5/16" 4
	71 00440G2 SCREW, 5/16 - 18 4
	72 75048G04 SPACER 2
	73 00559G8 FLAT WASHER 4
	74 70663G04 FLOOR MAT W/HORN HOLES 1
	75 70135G01 PEDAL PIVOT COVER 1
	76
	77 70244G03 SPLASH PANEL 1
	78 00715G2 BOLT, 5/16 - 18 X 4/5" LG 4
	79 00438G8 BOLT, 5/16 - 18 X 1" LG 2
	80 00559G8 WASHER, 5/16" 2
	81 11098G6 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 2
	82
	83
	84 600496 BATTERY TRAY 1
	85 00715G2 BOLT, 5/16 - 18 X 4/5" LG AR
	86 00438G6 BOLT, 5/16 - 18 X 3/4" LG 3
	87 00571G2 WASHER, 5/16" 1
	88 00565G8 LOCK WASHER, 5/16" 1
	89
	90
	91 70629G01 SPLASH PANEL 1
	92 00106G6 SELF THREADING SCREW, #12 - 24 X 3/4" LG 2
	93
	94
	95
	96 70440G02 SEAT FRAME 1
	97 00715G2 BOLT, 5/16 - 18 X 4/5" LG 2
	98 603728 PINSTRIPING TAPE (PEWTER) 1
	99 75372G04 PINSTRIPING TAPE (BLACK) 1
	100 75372G08 PINSTRIPING TAPE (SILVER) 1
	101
	102
	103
	104 609147G** SEAT WRAP W/LOUVERS (See COLOR CODE in HOW TO USE Section) 1
	105 10570G10 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) 8
	106 71609G01 SEAT HINGE PLATE 2
	107 10570G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) 4
	108 20271G02 HOLE PLUG 1
	109
	110
	111 609168G1** SIDE PANEL (DRIVER SIDE) (See COLOR CODE in HOW TO USE Section) 1
	112 609168G2** SIDE PANEL (PASSENGER SIDE) (See COLOR CODE in HOW TO USE Section) 1
	113 10570G10 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) 4
	114 10570G12 RIVET, 1/4" X 9/16" LG (ALUMINUM) 4
	115 16469G1 WASHER, 1/4" 4
	116
	117
	118 619094 ROCKER PANEL (DRIVER SIDE) 1
	119 619095 ROCKER PANEL (PASSENGER SIDE) 1
	120 71440G03 BRACE (DRIVER SIDE) 1
	121 71440G04 BRACE (PASSENGER SIDE) 1
	122 00789G2 SCREW, #10 - 24 X 1 1/4" LG 4
	123 23726G2 SPACER, 1/4" 4
	124 00660G5 WASHER, #10 (STAINLESS STEEL) 4
	125 14390G10 LOCK NUT, #10 - 24 4
	126
	127
	128
	129 16705G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) 4
	130 23726G2 SPACER, 1/4" 4
	131 00559G7 WASHER, 1/4" 4
	132 14390G4 LOCK NUT, 1/4 - 20 4
	133
	134
	135
	136 74893G01 FENDER (DRIVER SIDE) 1
	137 74893G02 FENDER (PASSENGER SIDE) 1
	138 74893G03 FENDER W/TAIL LIGHT OPENING (DRIVER SIDE) 1
	139 74893G04 FENDER W/TAIL LIGHT OPENING (PASSENGER SIDE) 1
	140 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG 10
	141
	142
	143
	144
	145
	146
	147
	148
	149
	150
	151
	152
	153
	154 16816G2 RATCHET FASTENER, 1/4” X 3/4” LG 8
	155 74890G01 REAR PANEL 1
	156 71055G01 RIVET, 3/16” X 1" LG (ALUMINUM) 4
	157
	158 74891G01 SEAT FILLER PANEL (DRIVER SIDE) 1
	159 74891G02 SEAT FILLER PANEL (PASSENGER SIDE) 1
	160 10570G10 RIVET, 5/32” X 9/16” LG (STAINLESS STEEL) 6
	161
	162
	163 74099G01 LABEL (TILT WARNING) 2
	164
	165 619181 DECAL, E-Z-GO LOGO 2
	166 14390G4 LOCK NUT, 1/4 - 20 4
	167 00642G7 WASHER, 1/4" 8
	168 00414G6 BOLT, 1/4 - 20 X 3/4" LG 4
	169 27731G01 ASH TRAY 1
	170 27736G01 GASKET 1
	171 75108G02 BRACKET 1
	172 00100G4 SCREW, #10 - 16 X 1/2" LG 4
	173
	174
	175
	176
	177 74533G01 SWIVEL GUN HOLDER W/BASE PLATE 1
	178 74365G01 GUN HOLDER REMOVABLE FLOOR MOUNT 1
	179
	180
	181
	182
	183
	184 74492G02 HEAVY DUTY BALL HITCH KIT (Includes Items 190, 196 - 200) 1
	185 74492G04 ANGLE HITCH KIT (Includes Items 191, 196, 197, 201, 202) 1
	186 74492G06 CLEVIS HITCH KIT (Includes Items 192, 196, 197, 201, 202) 1
	187 74492G08 DROP ANGLE HITCH KIT (Includes Items 193, 196, 197) 1
	188 74492G10 DROP BALL HITCH KIT (Includes Items 194, 196 - 200) 1
	189 74492G12 DROP CLEVIS HITCH KIT (Includes Items 195, 196, 197, 201, 202) 1
	190 74351G02 HEAVY DUTY HITCH 1
	191 74339G02 ANGLE HITCH 1
	192 74338G02 CLEVIS HITCH 1
	193 74489G02 DROP ANGLE HITCH 1
	194 74491G02 DROP BALL HITCH 1
	195 74495G02 DROP CLEVIS HITCH 1
	196 21317G01 CLEVIS PIN, 5/8" X 3" LG 1
	197 21683G1 COTTER PIN, 15/32" X 2 11/16" LG 1
	198 31757G1 HITCH BALL, 1 7/8" 1
	199 00566G6 LOCK WASHER, 3/4" 1
	200 00702G11 NUT, 3/4 - 16 1
	201 14443G7 CLEVIS PIN, 1/2" X 2 1/2" LG 1
	202 19314G1 COTTER PIN, 2 1/2" LG 1
	203
	204
	205
	206
	207
	208 74348G02 HITCH RECEIVER 1
	209 00198G8 BOLT, 5/16 - 18 X 1" LG 1
	210 00571G2 WASHER 1
	211 11098G6 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 1
	212 00463G4 BOLT, 7/16 - 14 X 1 1/2" LG 4
	213 00922G3 WASHER, 7/16" 4
	214 00734G1 LOCK NUT, 7/16 - 14 4
	215
	216
	217
	218
	219
	220
	221
	222
	223
	224 74351G02 HEAVY DUTY HITCH 1
	225 74339G02 ANGLE HITCH 1
	226 74338G02 CLEVIS HITCH 1
	227 74489G02 DROP ANGLE HITCH 1
	228 74491G02 DROP BALL HITCH 1
	229 74495G02 DROP CLEVIS HITCH 1
	230 21317G01 CLEVIS PIN, 5/8" X 3" LG 1
	231 21683G1 COTTER PIN, 15/32" X 2 11/16" LG 1
	232 31757G1 HITCH BALL, 1 7/8" 1
	233 00566G6 LOCK WASHER, 3/4" 1
	234 00702G11 NUT, 3/4 - 16 1
	235 14443G7 CLEVIS PIN, 1/2" X 2 1/2" LG 1
	236 19314G1 COTTER PIN, 2 1/2" LG 1

	SP_625477_D-BRAKES_SEP2011.pdf
	1 75605G01 BRAKE PEDAL 1
	2 70257G01 BRAKE PEDAL PAD 1
	3 14269G1 RIVET, 3/16" X 1/2" LG 6
	4
	5 70113G01 ADJUSTABLE BUMPER 1
	6 11027G1 LOCK NUT, 5/16 - 18 1
	7
	8 70582G01 SHOULDER BOLT, 3/8 - 16 X 4" LG (STAINLESS STEEL) 1
	9 70581G01 FLANGED BUSHING 2
	10 70676G01 TORSION SPRING 1
	11 00643G1 WASHER, 3/8" 1
	12 11098G5 LOCK NUT, 3/8 - 16 1
	13
	14 34124G02 LINKAGE ROD 1
	15 10386G3 CLEVIS PIN, 5/16" X 13/16" LG 2
	16 10387G3 COTTER PIN, 3/32" X 3/4" LG 2
	17
	18 75607G01 BELL CRANK 1
	19 70581G01 FLANGED BUSHING 2
	20 70410G02 SHAFT, 5 1/2" LG 1
	21 01111G01 RETAINING RING, 13/32" (STAINLESS STEEL) 2
	22
	23 30298G2 PUSH ROD ASSEMBLY (INCLUDES ITEMS 24 - 26) 1
	24 30293G2 PUSH ROD, 3 1/8" LG 1
	25 21508G1 CLEVIS YOKE 1
	26 00544G6 JAM NUT, 3/8 - 24 1
	27 14443G3 CLEVIS PIN, 5/16" X 1" LG 1
	28 10387G3 COTTER PIN, 3/32" X 3/4" LG 1
	29
	30
	31 70643G02 MASTER CYLINDER KIT (INCLUDES ITEMS 32 - 34) 1
	32 * MASTER CYLINDER 1
	33 32768G1 MASTER CYLINDER BOOT 1
	34 00675G1 WASHER, 3/8" (STAINLESS STEEL) 1
	35
	36 00427G4 BOLT, 3/8 - 16 X 1 1/2" LG 3
	37 00560G1 WASHER, 3/8" 3
	38 11098G5 LOCK NUT, 3/8 - 16 3
	39
	40 26469G01 BRANCH TEE (MALE) 1
	41 21510G1 BRAKE LIGHT SWITCH 1
	42 21503G1 PLUG 1
	43 75621G01 FLEXIBLE BRAKE HOSE 1
	44 11456G1 CLIP 1
	45
	46 75644G01 PRIMARY BRAKE LINE 1
	47 00438G6 BOLT, 5/16 - 18 X 3/4" LG 1
	48 00559G8 WASHER, 5/16" 1
	49 01109G01 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 1
	50
	51 11845G5 INSULATED CABLE CLAMP, 3/8" 1
	52 00106G6 SCREW, #12 - 24 X 3/4" LG 1
	53
	54 75645G01 SECONDARY BRAKE LINE 1
	55
	56 75683G01 BANJO BOLT 2
	57 75684G01 COPPER GASKET 4
	58
	59
	60
	61 75685G01 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 63 - 73) 1
	62 75685G02 BRAKE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 63 - 73) 1
	63 75830G01 BRAKE SHOE 2
	64 75829G** PARK BRAKE WHEEL LEVER 1
	65 75828G01 WHEEL CYLINDER 1
	66 * WHEEL CYLINDER BOLT 2
	67 * UPPER RETURN SPRING 1
	68 * LOWER RETURN SPRING 1
	69 * CUP AND SPRING 2
	70 * ADJUSTER 2
	71 * WASHER 2
	72 * BOLT, 1/4 - 28 X 1/2" LG 2
	73 * DUST COVER 1
	74
	75 75826G01 ADJUSTER KIT (INCLUDES ITEMS 70 - 73) 1
	76 75827G01 HARDWARE KIT (INCLUDES ITEMS 66 - 69) 1
	77
	78 75701G01 SCREW, 5/16 - 24 X 3/4" LG 8
	79 15126G1 LOCK NUT, 5/16 - 24 8
	80
	81
	82
	83 75573G01 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 84 - 85) 2
	84 * BRAKE DRUM 1
	85 19862G2 LUG BOLT, 1/2 - 20 X 1 11/16" LG 4
	86
	87 75586G01 OUTER BRAKE DRUM WASHER 2
	88 00518G8 SLOTTED NUT, 3/4 - 16 2
	89 10387G1 COTTER PIN, 1/8" X 1 1/2" LG 2
	90 74175G01 SPINDLE CAP 2

	SP_625477_E-PARK BRAKE_SEP2011.pdf
	1 75791G03 PARKING BRAKE LEVER ASSEMBLY (INCLUDES ITEMS 2 - 5) 1
	2 75790G01 PARKING BRAKE LEVER 1
	3 75498G01 PARKING BRAKE CABLE 1
	4 75791G1 HAIRCLIP 1
	5 75791G02 COTTER PIN, 3/32" X 1" LG 1
	6
	7
	8 75769G01 PULLEY MOUNT BRACKET (DRIVER SIDE) 1
	9 75768G01 PULLEY MOUNT BRACKET (PASSENGER SIDE) 1
	10 75789G01 PULLEY, 2" DIA 1
	11 00439G4 BOLT, 5/16 - 18 X 1 1/2" LG 1
	12 00559G8 WASHER, 5/16" 2
	13 11098G6 LOCK NUT, 5/16 - 18 1
	14
	15
	16 00976G08 SCREW, 5/16 - 18 X 1" LG 2
	17 00559G8 WASHER, 5/16" 2
	18 11098G6 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 2
	19
	20
	21 75968G01 CENTER CONSOLE 1
	22 75594G01 SUPPORT BRACKET 1
	23 16705G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) 2
	24 23726G12 SPACER, 3/8" 2
	25 00559G7 WASHER, 1/4" 2
	26 14390G4 LOCK NUT, 1/4 - 20 2
	27 75773G01 SUPPORT PLATE 1
	28 16705G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) 2
	29 00559G7 WASHER, 1/4" 2
	30 14390G4 LOCK NUT, 1/4 - 20 2
	31 75970G01 DECAL (CENTER CONSOLE) 1
	32
	33 16705G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) 4
	34 00559G7 WASHER, 1/4" 4
	35 14390G4 LOCK NUT, 1/4 - 20 4
	36 75966G01 BRUSH SEAL 1
	37 10570G3 RIVET, 1/8" DIAX 7/8" LG 4
	38 75821G01 PARKING BRAKE BOOT 1
	39 17618G01 WIRE TIE 1
	40 75499G01 EQUALIZER 1
	41 00963G01 SPHERICAL NUT, 5/16 - 24 1
	42 00544G4 JAM NUT, 5/16 - 24 1
	43
	44
	45
	46 75595G01 PARKING BRAKE CABLE (DRIVER SIDE) 1
	47 75595G02 PARKING BRAKE CABLE (PASSENGER SIDE) 1
	48 01111G01 RETAINING RING, 13/32" (STAINLESS STEEL) 4
	49 10386G3 CLEVIS PIN, 5/16" X 13/16" LG 2
	50 10387G3 COTTER PIN, 3/32" X 3/4" LG 2
	51
	52
	53 75766G01 EQUALIZER 1
	54 14443G3 CLEVIS PIN, 5/16" X 13/16" LG 3
	55 10387G3 COTTER PIN, 3/32" X 3/4" LG 3

	SP_625477_F-CLUTCH_SEP2011.pdf
	1 26952G03 DRIVE CLUTCH 1
	2
	3 00473G9 BOLT, 7/16 - 20 X 6 1/2" LG 1
	4 00566G2 LOCK WASHER, 7/16" 1
	5 25757G1 PILOT WASHER 1
	6
	7 26301G02 DRIVEN CLUTCH ASSEMBLY (INCLUDES ITEMS 8 - 15) 1
	8 * MOVABLE SHEAVE (INCLUDES ITEMS 9 -10) 1
	9 00979G01 SCREW, #10 - 24 X 7/8" LG 3
	10 26479G01 RAMP BUTTON 3
	11 * CAM 1
	12 24600G1 SPACER, 1 1/2" 1
	13 26304G01 COMPRESSION SPRING 1
	14 * SHEAVE AND POST 1
	15 27270G01 HEAVY DUTY RETAINING RING 1
	16
	17 00441G8 BOLT, 5/16 - 18 X 4" LG 1
	18 00565G8 LOCK WASHER, 5/16" 4
	19 25756G1 RETAINING WASHER 1
	20 75691G01 DRIVE BELT 1

	SP_625477_G-DIRECTION SELECTOR_SEP2011.pdf
	1 75939G01 DIRECTION SELECTOR ASSEMBLY (Includes Items 2 - 41)
	2 28767G01 SHIFTER BRACKET ASSEMBLY (Includes Items 3, 4) 1
	3 75973G01 SHIFTER BRACKET 1
	4 25664G2 BUSHING, 1/2" X 3/4" 1
	5
	6 72724G01 NEUTRAL LOCK PIN 1
	7 72733G01 COMPRESSION SPRING 1
	8 72729G01 NEUTRAL LOCK LEVER 1
	9 00734G2 LOCK NUT, 1/4 - 28 1
	10
	11 75936G01 DIRECTION SELECTOR CAM / HANDLE 1
	12 72732G01 BALL STUD, 1/4" 1
	13 00734G5 LOCK NUT, #10 - 32 1
	14 75937G01 PIVOT SHAFT 1
	15 14390G01 LOCK NUT, 3/8 - 24 1
	16
	17 10606G1 MICRO SWITCH 1
	18 27151G01 SPACER 1
	19 00645G02 SCREW, #6 - 32 X 1 1/4" LG 2
	20 00559G3 WASHER, #6 2
	21 00565G3 LOCK WASHER, #6 2
	22 00525G5 NUT, #6 - 32 2
	23 14628G1 FASTON TAB, 5/16" X 5/16" 1
	24 13514G1 SCREW 2
	25 00567G3 LOCK WASHER, #6 2
	26
	27 73290G03 BUZZER 1
	28 01063G01 SCREW, SELF TAPPING, #6 - 32 X 3/8" 2
	29 25978G234 18 GA WIRE (RED 6") 1
	30
	31 28574G01 EXTENSION SPRING 1
	32
	33
	34 72734G04 DIRECTION SELECTOR CABLE 1
	35 25727G01 CUP WASHER, 1/4" 4
	36 72735G01 COMPRESSION SPRING 2
	37 00734G5 LOCK NUT, #10 - 32 1
	38
	39 28768G01 SHIFTER ARM ASSEMBLY (Includes Items 40, 41) 1
	40 75940G01 SHIFTER ARM 1
	41 22754G4 BUSHING 1
	42
	43
	44 16705G2 SCREW, 1/4 - 20 X 5/8" LG (STAINLESS STEEL) 2
	45 00664G7 LOCK WASHER, 1/4" (STAINLESS STEEL) 2
	46
	47 11989G1 DIRECTION SELECTOR KNOB 1
	48
	49
	50 00559G8 WASHER, 5/16" 1
	51 26830G01 LOCK NUT, M8 X 1.25 MM LG 1

	SP_625477_H-ELECTRICAL_SEP2011.pdf
	1 24775G* BATTERY, 12V 1
	2
	3 72101G02 BATTERY HOLD DOWN 1
	4 00438G6 BOLT, 5/16 - 18 X 3/4" LG 1
	5 00565G8 LOCK WASHER, 5/16" 1
	6 00571G2 WASHER, 5/16" (STAINLESS STEEL) 1
	7
	8 00962G1 BOLT, 5/16 - 18 X 1 1/4" LG 2
	9 00993G01 LOCK WASHER, 5/16" (SILICON BRONZE) 2
	10 00994G01 NUT, 5/16 - 18 (SILICON BRONZE) 2
	11
	12 28519G01 BATTERY GROUND CABLE 1
	13 00438G6 BOLT, 5/16 - 18 X 3/4" LG 2
	14 11027G1 LOCK NUT, 5/16 - 18 2
	15
	16 75899G01 WIRE HARNESS (CHASSIS) 1
	17
	18 75638G01 ELECTRICAL PLATE ASSEMBLY (INCLUDES ITEMS 19 - 40) 1
	19 73057G01 BRACKET 1
	20 27739G01 VOLTAGE REGULATOR 1
	21 00415G2 BOLT, 1/4 - 20 X 1 1/4" LG 1
	22 613813 SOLENOID 1
	23 00414G5 BOLT, 1/4 - 20 X 5/8" LG 1
	24 11027G2 LOCK NUT, 1/4 - 20 2
	25 73446G01 FASTON TAB, 90° 1
	26 12914G1 FASTON TAB 1
	27 * LOCK WASHER, #10 2
	28 * NUT, #10 - 32 2
	29 25978G56 18 GA WIRE (BLACK 5 3/4") (SOL - GND) 1
	30
	31 * LOCK WASHER, 5/16" 2
	32 * NUT, 5/16 - 24 2
	33 25972G33 6 GA WIRE (BLACK 24") (B+ - SOL) 1
	34
	35 00414G8 BOLT, 1/4 - 20 X 1" LG 1
	36 11027G2 LOCK NUT, 1/4 - 20 1
	37 12914G2 FASTON TAB 2
	38 00650G7 WASHER, 1/4" 1
	39 00565G7 LOCK WASHER, 1/4" 1
	40 00532G1 NUT, 1/4 - 20 1
	41 73049G01 COVER 1
	42 16469G1 WASHER, 1/4" 1
	43 00114G6 SCREW, 1/4 - 14 X 3/4" LG 1
	44 11894G1 6 GA WIRE (BLACK 15") (B- - GND) 1
	45 00715G2 BOLT, 5/16 - 18 X 3/4" LG 1
	46 25972G129 6 GA WIRE (BLACK 31") (F2 - SOL) 1
	47 17618G1 WIRE TIE AR
	48 28520G02 GROUND CABLE 1
	49 00965G01 SCREW, 1/4 - 20 X 3/4" LG 1
	50 25887G01 6 GA WIRE (BLACK 6") (F1 - A2) 1
	51 25682G01 TERMINAL COVER 3
	52 25977G90 16 GA WIRE (GREEN 12") (DF - CHASSIS HARNESS) 1
	53 35211G01 FUSE BLOCK 1
	54 12914G1 FASTON TAB 1
	55
	56 00379G2 SCREW, #10 - 24 X 1 1/4" LG 2
	57 00559G5 WASHER, #10 2
	58 14390G10 LOCK NUT, #10 - 24 2
	59
	60 35212G01 FUSE, 15 AMP 4
	61 35212G05 FUSE, 7.5 AMP 1
	62
	63 17318G1 HORN SWITCH 1
	64 17318G2 HORN SWITCH CAP AND NUT 1
	65 27068G01 HORN SWITCH BOOT 1
	66 19233G1 HORN SWITCH LABEL 1
	67 71055G01 RIVET, 3/16" X 1" LG (ALUMINUM) 2
	68
	69 32860G1 HORN 1
	70 00414G5 BOLT, 1/4 - 20 X 5/8" LG 1
	71 00559G8 WASHER, 5/16" 1
	72 00891G2 LOCK NUT, 1/4 - 20 1
	73
	74 73030G07 PLATE (FUEL GAUGE AND OIL LIGHT) 1
	75 75808G01 LABEL (FUEL GAUGE AND LOW OIL WITH LIGHTS) 1
	76 33623G02 RIVET, 3/16" X 3/8" LG 2
	77
	78
	79 75809G01 IGNITION SWITCH AND KEY (INDIVIDUALLY KEYED) 1
	80 75811G01 IGNITION SWITCH SPACER 1
	81
	82 75818G** IGNITION KEY (ORDER BY 4 DIGIT NUMBER ON KEY) 1
	83
	84
	85 21553G1 FUEL GAUGE 1
	86 23474G1 INDICATOR LIGHT 1
	87
	88 74444G01 POWER OUTLET PLATE (INCLUDES ITEMS 89 - 92) 1
	89 71077G03 CONSOLE PLATE 1
	90 35966G01 LABEL, CONSOLE 1
	91 71078G01 POWER OUTLET (12 VOLT) 1
	92 14601G10 RIVET, 3/16" X 7/16" LG (ALUMINUM) 3
	93 33623G02 DRIVE RIVET, 3/16" X 3/8" LG 3
	94 22523G1 HEADLIGHT (RECTANGULAR) (INCLUDES ITEM 95) 2
	95 00906G6 SCREW, #10 - 16 X 1" LG 2
	96 614497 HEADLIGHT W/O TRSIG (PASSENGER SIDE) 1
	97 614501 HEADLIGHT W/O TRSIG (DRIVER SIDE) 1
	98 618556 LED HEADLIGHT W/O TRSIG (PASSENGER SIDE) 1
	99 618555 LED HEADLIGHT W/O TRSIG (DRIVER SIDE) 1
	100 71597G01 SELF THREADING NUT 8
	101 71781G02 VINYL TAPE 2
	102 606045 WIRE HARNESS
	103 622712 TURN SIGNAL KIT (Includes Items 82 - 86) 1
	104 611810 TURN SIGNAL SWITCH 1
	105 20965G3 STEERING COLUMN COVER 1
	106 32307G3 FLEX LOOM, 3/8” 1
	107 17618G1 CLAMP 2
	108 619102 TURN SIGNAL BULB 2
	109
	110
	111
	112
	113
	114
	115 75114G06 HOUR METER KIT (INCLUDES ITEMS 116 - 120) 1
	116 21573G1 HOUR METER ASSEMBLY 1
	117 74019G02 HOUR METER BRACKET 1
	118 14390G10 LOCK NUT, #10 - 24 2
	119 75117G01 WIRE HARNESS (HOUR METER) 1

	SP_625477_J-ENGINE_SEP2011.pdf
	1 75843-G01 SUBFRAME 1
	2
	3 75648G01 ENGINE, 480CC (Includes Items 4 - 11) 1
	4 * CARBURETOR 1
	5 * SPARK PLUG (RC12YC) 2
	6 * OIL DRAIN VALVE 1
	7 * OIL FILTER 1
	8 * 45° ELBOW, 1/8 NPT X 1/8 NPT 1
	9 * OIL PRESSURE SWITCH 1
	10 * MUFFLER 1
	11 * ELECTRONIC IGNITION CONTROL MODULE 1
	12
	13
	14 00439-G8 BOLT, 5/16 - 18 X 2" LG 4
	15 00559-G8 WASHER, 5/16" 8
	16 11098-G6 LOCK NUT, 5/16 - 18 4
	17
	18
	19 75569-G01 FRONT ENGINE MOUNTING BRACKET 1
	20 00429-G4 BOLT, 3/8 - 16 X 3 1/2" LG 2
	21 00560-G1 WASHER, 3/8" 2
	22 75714-G01 PLATE WASHER 1
	23 11098-G5 LOCK NUT, 3/8 - 16 2
	24 75568-G01 ISOLATOR 1
	25
	26 75745-G01 EXHAUST PIPE (Includes Items 27 - 29) 1
	27 * CLAMP 1
	28 * SPARK ARRESTOR 1
	29 01022-G01 SCREW, #6 - 20 X 5/16" LG 1
	30
	31
	32 615781 ENGINE, 480CC (Includes Items 33, 34) 1
	33 617110 HIGH ALTITUDE CARBURETOR JET, (5000 - 9000 FT) 1
	34 617111 HIGH ALTITUDE CARBURETOR JET, (9000 FT) 1

	SP_625477_K_FRONT SUSPENSION AND STEERING_SEP2011.pdf
	1 606989 FRONT AXLE 1
	2
	3 70930G02 SPINDLE AND HUB ASSEMBLY, 4 LUG (PASSENGER SIDE) (INCLUDES ITEMS 4 - 13) 1
	4 70802G01 SPINDLE ASSEMBLY (PASSENGER SIDE) 1
	5 70648G01 FLANGED BEARING 1
	6 70749G01 BEARING 1
	7 25146G1 GREASE SEAL 1
	8 11750G2 ROLLER BEARING AND RACE ASSEMBLY 2
	9 74332G01 WHEEL HUB 1
	10 34117G02 BOLT, 1/2 - 20 X 2" 4
	11 12093G1 SLOTTED NUT, 1 - 14 1
	12 00798G8 COTTER PIN, 5/32" X 1 3/4" LG 1
	13 51141G1 RACE BEARING 2
	14
	15
	16 70931G02 SPINDLE AND HUB ASSEMBLY, 4 LUG (DRIVER SIDE) (INCLUDES ITEMS 5 - 13 & 17) 1
	17 70803G01 SPINDLE ASSEMBLY (DRIVER SIDE) 1
	18 00407G6 BOLT, 1/2 - 13 X 6" LG 2
	19 00560G3 WASHER, 1/2" 4
	20 70745G01 KING PIN TUBE 2
	21 70754G01 THRUST WASHER (STAINLESS STEEL) 2
	22 14390G6 LOCK NUT, 1/2 - 13 2
	23
	24
	25 76419G01 SHOCK ABSORBER 2
	26 70509G01 SHOCK ABSORBER BOOT 2
	27 31539G1 NYLON CLAMP 4
	28 10435G1 SHOCK ABSORBER WASHER 8
	29 10194G1 RUBBER SHOCK ABSORBER BUSHING 8
	30 00532G6 NUT, 3/8 - 24 4
	31 10044G01 VINYL CAP 2
	32
	33
	34 70990G03 FRONT CANT LEAF SPRING 2
	35 70163G03 SPRING PLATE 4
	36
	37 00734G1 LOCK NUT, 7/16 - 14 12
	38 00463G6 BOLT, 7/16 - 14 X 1 5/8" LG 12
	39
	40
	41 70964G01 RACK AND PINION UNIT (COMPLETE) (INCLUDES ITEMS 42 - 65) 1
	42 70965G01 STEERING RACK COVER & BEARING 1
	43
	44 * JAM NUT, 1/2 - 20 1
	45 70750G01 RETAINING RING (EXTERNAL) 1
	46 15112G1 BALL BEARING 1
	47 70603G01 PINION 1
	48 70751G01 RETAINING RING (INTERNAL) 1
	49 70638G01 SEAL PINION 1
	50 70604G01 RACK STEERING 1
	51 01053G01 SCREW, 10- 32 1
	52 70590G01 RACK LOADER 1
	53 70666G01 SPRING COMPRESSION 1
	54 70645G01 GASKET RACK LOADER 1
	55 70591G01 COVER RACK LOADER 1
	56 71102G01 SCREW, 1/4 - 20 2
	57 10389G3 GREASE FITTING, STRAIGHT 1
	58 70695G01 RACK BALL JOINT (INCLUDES ITEMS 59 - 61) 1
	59 50641G1 RUBBER BOOT 1
	60 50209G2 SLOTTED NUT, 7/16 - 20 1
	61 10387G2 COTTER PIN, 3/32" X 3/4" LG 1
	62 74694G01 ROD END (INNER) 1
	63 70961G01 RACK BOOT 1
	64 12416G2 NYLON CLAMP 1
	65 11391G8 WIRE TIE 1
	66
	67
	68
	69
	70
	71
	72
	73
	74 00464G6 BOLT, 7/16 - 14 X 2 3/4" LG 3
	75
	76 70667G02 SPACER 3
	77
	78
	79 00560G2 FLAT WASHER, 1/2" 6
	80 00734G1 LOCK NUT, 7/16 - 14 3
	81
	82
	83 70607G01 STEERING SHAFT 1
	84
	85 70758G05 STEERING COLUMN KIT (INCLUDES ITEMS 86 - 88) 1
	86 70610G03 STEERING COLUMN 1
	87 28569G01 STEERING COLUMN BUSHING 1
	88 01022G01 SCREW, #6 - 20 X 5/16" LG 1
	89 00734G1 LOCK NUT, 7/16 - 14 4
	90 15058G1 RIVET 2
	91 605642 STEERING RACK COVER 1
	92 604559 WELDMENT, WINCH RECEIVER 1
	93 604572 PL, WINCH RECEIVER RETAINER 1
	94 00462G8 SCREW, HEXAGON HEAD 7/16 - 14 4
	95 01006G01 BOLT, 3/8 - 16 X 1 1/4" LG WITH PATCHLOCK 4
	96 00879G1 LOCK WASHER, 3/8" 4
	97
	98 70580G01 INTERMEDIATE SHAFT (INCLUDES ITEMS 99, 100) 1
	99 01055G01 BOLT, M8 X 1 1/4" LG 2
	100 00565G8 LOCK WASHER, 5/16" 2
	101
	102 70751G01 RETAINING RING (INTERNAL) 1
	103 70888G01 RETAINING RING (EXTERNAL) 1
	104 15112G1 BALL BEARING 1
	105 70887G01 WAVE WASHER 1
	106 602980 STEERING WHEEL 1
	107 71147G01 STEERING WHEEL COVER 1
	108 605435 LABEL (E-Z-GO) 1
	109
	110
	111
	112
	113 14390G2 LOCK NUT, 5/8 - 18 1
	114
	115
	116
	117 70876G02 TIE ROD ASSEMBLY (INCLUDES ITEMS 118 - 122) 1
	118 70897G02 THREADED ROD (24" LG) 1
	119 70902G01 TIE ROD END (LEFT HAND THREADS) 1
	120 01069G01 JAM NUT, M12 X 1.25-05 (LEFT HAND THREADS) 1
	121 70902G02 TIE ROD END (RIGHT HAND THREADS) 1
	122 01069G02 JAM NUT, M12 X 1.25-05 (RIGHT HAND THREADS) 1
	123 00734G1 LOCK NUT, 7/16 - 14 2

	SP_625477_L-FUEL SYSTEM_SEP2011.pdf
	1 620181 CARB FUEL TANK ASSEMBLY (Use with sending unit) (Includes items 2 - 9) 1
	2 72229G01 FUEL TANK ADAPTER 1
	3 72230G01 FLAT HEAD MACHINE SCREW 2
	4 20048G2 FUEL LEVEL SENDER 1
	5 607479 CARB FUEL TANK, FLOUR (W/SWITCH) (Includes item 12) 1
	6 618669 NON-FLOUR FUEL TANK, W/ SENDER UNIT 1

	7 18287G3 SIPHON TUBE ASSEMBLY 1
	8 70988G01 SIPHON TUBE GROMMET 1
	9 606068 ROLLOVER VALVE GROMMET 1
	10 606067 ROLLOVER VALVE 1
	11 617885 FUEL TANK CAP (RATCHET) 1
	12 617886 EPA FUEL TANK LABEL 1
	13 00438G8 HEX HEAD BOLT, 5/16 - 18 X 1 1
	14 00559G8 FLAT WASHER, 5/16 4
	15 11098G6 LOCK NUT, 5/16 - 18 3
	16 32372G6 BLACK TRIM 1
	17 17618G1 NYLON CLAMP 2
	18 18292G1 CLAMP - TUBING 6
	19 70483G01 SPACER 1
	20 604597 FUEL HOSE, 26.00" 1
	21 614308 LABEL, TXT/CP 1 2011EVAP 1
	22 611181 FUEL SHUT-OFF VALVE 1
	23 615350 FUEL HOSE 2.00" 2
	24 606071 CARBON CANISTER 1
	25 606310 WELDMENT - BRACKET CHARCOAL CANISTER 1
	26 10570G11 RIVET, 3/16 X .70 - TYPE B - SS 2
	27 615785 TUBE HOSE, 609.6 mm 1
	28 606964 HOSE. 3/16" I.D. x 13" 1
	29 606963 TUBING CLAMP HOSE, 3/16" I.D. 4
	30 615346 HOSE REDUCER -I. D. 1/4 x 3/16 1
	31 493629 FUEL FILTER 1
	32 808656 FUEL PUMP 1
	33 615787 FUEL, SYS, INST LVL, NO FUEL, CARB (Includes items 1 - 32) 1
	34 615788 FUEL, SYS, INST LVL SWITCH, CARB (OPTIONAL) (Includes items 1 - 32) 1

	SP_625477_M-REAR AXLE_SEP2011.pdf
	1 75945G01 REAR AXLE (Includes Items 2 - 27) 1
	2 26823G01 FLANGED BOLT, M8 X 1.25 X 100 MM LG 5
	3 26824G01 FLANGED BOLT, M8 X 1.25 X 110 MM LG 3
	4 72052G01 FLANGED BOLT, M8 X 1.25 X 130 MM LG 1
	5 28724G01 FLANGED NUT, M8 X 1.25 9
	6 26761G01 INPUT SHAFT SEAL 1
	7 26762G01 SHIFTER SHAFT SEAL 1
	8 28720G01 AXLE SHAFT SEAL 2
	9
	10
	11 26768G01 OIL CHECK PLUG 1
	12 26769G01 GASKET, 8 MM 1
	13 26770G01 OIL DRAIN PLUG 1
	14 26771G01 GASKET, 14 MM 1
	15 26772G01 OIL FILLER PLUG 1
	16
	17
	18 606468 AXLE TUBE (DRIVER SIDE) 1
	19 606469 AXLE TUBE (PASSENGER SIDE) 1
	20 28701G01 AXLE SHAFT (DRIVER SIDE) (Includes Items 22 - 24) 1
	21 28702G01 AXLE SHAFT (PASSENGER SIDE) (Includes Items 22 - 25) 1
	22 28707G01 SNAP RING, 30 MM 1
	23 28708G01 COLLAR, 30 X 20 MM 1
	24 28703G01 BALL BEARING 2
	25 28719G01 SEAL COLLAR 1
	26 28706G01 SNAP RING, 55 MM 4
	27 72260G01 FLANGED BOLT, M10 X 1.5 X 23 MM 10
	28
	29
	30
	31 75653G01 DIFFERENTIAL LOCK CABLE (INCLUDES HARDWARE) 1
	32 71003G03 ‘J’ RETAINER NUT 2
	33 75697G01 PLATE 1
	34 18464G1 SCREW, #8 - 18 X 7/8" LG 2
	35 00565G4 LOCK WASHER, #8 2
	36
	37 75941G01 BRACKET 1
	38 75048G01 SPACER, 1/2" 1
	39 26826G01 LOCK WASHER, 8 MM 2
	40 26827G01 NUT, M8 X 1.25 MM 2
	41
	42 75942G01 DIFFERENTIAL LINK 1
	43 00426G8 BOLT, 3/8 - 16 X 1" LG 2
	44 00560G1 WASHER, 3/8" 2
	45 11098G5 LOCK NUT, 3/8 - 16 2
	46
	47
	48 75620G01 DIFFERENTIAL LOCK CABLE BRACKET 1
	49 75813G01 CLAMP 1
	50 26830G01 LOCK NUT, M8 X 1.25 MM 1
	51 10386G3 CLEVIS PIN, 5/16" X 13/16" LG 1
	52 10387G3 COTTER PIN, 3/32" X 3/4" LG 1
	53
	54 72349G01 DIFFERENTIAL SKID PLATE 1

	SP_625477_N-REAR SUSPENSION_SEP2011.pdf
	1 75721G01 HEAVY DUTY LEAF SPRING 2
	2
	3 75565G02 SHOCK/STOP MOUNT (PASSENGER SIDE) 1
	4 75565G01 SHOCK/STOP MOUNT (DRIVER SIDE) 1
	5 70492G01 RUBBER BUMPER 2
	6 00968G01 LOCK WASHER, 10 MM 2
	7 00974G01 NUT, M10 X 1.5 2
	8
	9
	10
	11 72618G01 ‘U’ BOLT, 3/8 - 16 X 2" X 2 1/2" LG 4
	12 00560G1 WASHER, 3/8" 8
	13 11098G5 LOCK NUT, 3/8 - 16 8
	14
	15
	16 14158G1 SHOULDER BOLT, 3/8 - 16 X 3 1/4" LG 2
	17 12262G1 LOCK NUT, 3/8 - 16 2
	18
	19 70291G01 FLANGED BUSHING 12
	20 70289G02 SPACER 4
	21 00429G4 BOLT, 3/8 - 16 X 3 1/2" LG 4
	22 70290G01 SHACKLE PLATE 4
	23 11098G5 LOCK NUT, 3/8 - 16 4
	24
	25 76418G01 SHOCK ABSORBER 2
	26 10435G1 SHOCK ABSORBER WASHER 8
	27 10194G1 RUBBER BUSHING 8
	28 00532G6 NUT, 3/8 - 24 4

	SP_625477_P-SEATING_SEP2011.pdf
	1 75880-G*** SEAT BOTTOM (DRIVER SIDE) (INCLUDES ITEMS 3 - 8) 1
	2 75881-G*** SEAT BOTTOM (PASSENGER SIDE) (INCLUDES ITEMS 5 - 10) 1
	3 75833-G*** SEAT BOTTOM CUSHION (DRIVER SIDE) 1
	4 71702-G01 HIP RESTRAINT (DRIVER SIDE) 1
	5 75847-G01 HINGE 1
	6 16705-G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) 8
	7 17074-G1 RUBBER PAD 2
	8 71204-G01 BOLT, 1/4 - 20 X 7/8" LG 4
	9 75834-G*** SEAT BOTTOM CUSHION (PASSENGER SIDE) 1
	10 71701-G01 HIP RESTRAINT (PASSENGER SIDE) 1
	11 75848-G01 SEAT PROP 1
	12 00114-G6 SCREW, #12 - 14 X 3/4" LG 2
	13 10570-G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) 8
	14
	15 75849-G*** SEAT BACK (INCLUDES ITEMS 16 - 21) 1
	16 75840-G*** SEAT BACK CUSHION 2
	17 75841-G01 SEAT BACK PLATE 1
	18 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) 4
	19 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) 8
	20 75900-G02 SEAT BACK SUPPORT 2
	21 16705-G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) 4
	22
	23 74947-G01 BRACKET 2
	24 70113-G01 ADJUSTABLE BUMPER 2
	25 11027-G1 LOCK NUT, 5/16 - 18 4
	26
	27
	28 01006-G01 BOLT, 3/8 - 16 X 1 1/4" LG 4
	29 00560-G1 WASHER, 3/8" 4
	30 11098-G5 LOCK NUT, 3/8 - 16 4

	SP_625477_Q-STARTER GENERATOR_SEP2011.pdf
	1 617120 STARTER / GENERATOR (INCLUDES ITEMS 2 - 18) 1
	2 612029 NUT 1
	3 612030 LOCKWASHER 1
	4 617172 PULLEY 1
	5 612032 FRONT COVER 1
	6 612033 BEARING 1
	7 612034 RETAINING RING 1
	8 612035 KEY 1
	9 612036 ARMATURE ASSEMBLY 1
	10 612037 FRAME & FIELD ASSEMBLY 1
	11 612038 BRUSH LEAD & TERMINAL PKG 1
	12 612039 BRUSH SPRING 1
	13 612040 BRUSH BOX ASSEMBLY 1
	14 612041 BRUSH 1 COVER 2
	15 612042 BRUSH 2 COVER 2
	16 612043 WAVY WASHER 1
	17 612044 BEARING 1
	18 612045 REAR COVER 1
	19
	20
	21
	22
	23
	24
	25
	26
	27
	28
	29
	30
	31
	32
	33
	34
	35
	36
	37
	38
	39
	40
	41
	42
	43
	44
	45
	46
	47
	48 613300 FRONT STARTER BRACKET 1
	49 00462-G7 BOLT, 7/16 - 14 X 7/8" LG 2
	50 00566-G2 LOCK WASHER, 7/16" 2
	51
	52 00439-G2 BOLT, 5/16 - 18 X 1 1/4" LG 1
	53 00559-G8 WASHER, 5/16" 2
	54 11098-G6 LOCK NUT, 5/16 - 18 1
	55
	56 75792-G01 SCREW, 1/2 - 13 X 1 1/2" LG 1
	57
	58
	59
	60 75690-G01 STARTER/GENERATOR BELT 1
	61
	62 75706-G01 REAR STARTER BRACKET 1
	63 75746-G01 SCREW, M8 - 1.25 X 20MM LG 2
	64
	65 00631-G2 BOLT, 1/2 - 13 X 2 1/4" LG 1
	66 00566-G3 LOCK WASHER, 1/2" 1
	67 00560-G3 WASHER, 1/2" 1
	68 75562-G01 SPACER 1

	SP_625475_R-TRUCK BED (PLASTIC)_SEP2011.pdf
	1 73451G01 BED ASSEMBLY, 40" (INCLUDES ITEMS 2 -11) 1
	2 73447G01 PLASTIC BED, 40" 1
	3 73454G01 PIVOT SHAFT 2
	4 73460G01 SHOULDER BOLT, 1/4 - 20 X 3/4" LG 2
	5 73455G01 TAILGATE CABLE 1
	6 73450G01 BOWED ANGLE 1
	7 16705G2 SCREW, 1/4 - 20 X 5/8" LG (STAINLESS STEEL) 4
	8 73449G01 EXTRUSION CHANNEL 1
	9 16818G5 RATCHET FASTENER 4
	10
	11 00415G2 SCREW, 1/4 - 20 X 5/8" LG 2
	12 74821G01 BED CAPACITY LABEL 1
	13 71055G01 RIVET, 3/16" X 1" LG (ALUMINUM) 5
	14 70113G01 ADJUSTABLE RUBBER BUMPER 2
	15 11027G1 LOCK NUT, 5/16 - 18 2
	16
	17
	18 74962G01 BED LATCH 1
	19 71538G01 LATCH TORSION SPRING 1
	20 71099G02 PLATE, LATCH 2
	21 71477G02 RETAINER BRACKET 1
	22 01118G01 SCREW, 1/4 - 20 X 5/8" LG 4
	23
	24 71704G01 HANDLE GRIP 2
	25 600110G01 LABEL 1
	26 16816G2 RATCHET FASTNER 4
	27 71570G01 BUSHING 2
	28 71571G01 CLEVIS PIN 2
	29 00571G5 WASHER, 1 1/4 X 7/16 2
	30 21683G1 HAIR CLIP 2
	31 70291G01 BUSHING 4
	32 71569G02 SPRING CHANNEL 1
	33 01118G01 SCREW, 1/4 - 20 X 5/8" LG 8
	34 602904 BED TETHER CABLE 1
	35 00642G7 WASHER, 1/4" 8
	36 74947G01 BRACKET, BUMPER 2
	37 71537G02 GAS SPRING 2
	38 14443G10 CLEVIS PIN, 1/2" X 2 27/32" LG 1
	39 14443G12 CLEVIS PIN, 1/2" X 1 3/4" LG 1
	40 21683G1 HAIR CLIP 2
	41 00642G7 WASHER, 1/4" 8
	42 01118G01 SCREW, 1/4 - 20 X 5/8" LG 8
	43 71547G02 OUTRIGGER CHANNEL 1
	44 72339G02 PLASTIC BED HEAT SHIELD (GASLONE VEHCLES ONLY) 1
	45 74164G01 ELECTRIC DUMP KIT ( INCLUDES ITEMS 46 - 56 ) 1
	46 27612G02 ELECTRIC ACTUATOR, 12 VOLT, 1500 LBS 1
	47 27680G01 TOGGLE SWITCH 1
	48 27447G01 TOGGLE GUARD 1
	49 74165G02 CIRCUIT BREAKER MOUNTING BRACKET 1
	50 00150G4 SCREW, 10 - 24 X 1/2" LG 2
	51 00565G5 LOCK WASHER, #10 2
	52 21320G4 CIRCUIT BREAKER 15A 24V 1
	53 17618G1 WIRE TIE 8
	54 00526G3 NUT, #10 - 24 2
	55 10570G9 RIVET, 5/32 X .55 2
	56 25976G14 14 GA WIRE (RED 5") 1
	57
	58
	59 27613G01 SPACER 2
	60 74613G01 HARNESS 1

	SP_625475_S-TRUCK BED (METAL)_SEP2011.pdf
	1 620482 ALUMINUM BED, ELECTRIC LIFT (Includes Items 14, 43 - 60) 1
	2 620481 ALUMINUM BED, MANUAL LIFT (Includes Items 3 - 6, 14, 43) 1
	3 71537G02 GAS SPRING 1
	4 602904 TETHER CABLE ASSEMBLY 1
	5 21683G1 COTTER PIN 1
	6 14443G12 CLEVIS PIN, 1/2” x 2.22" 1
	7 620517 LATCH INSTALLTION (includes items 74 - 79) 1
	8 74962G01 LATCH BED WELDMENT 1
	9 71477G02 LATCH RETAINER BRACKET 1
	10 71099G02 LATCH KEEPER PLATE 2
	11 71538G01 LATCH TORSION SPRING 1
	12 01118G01 SCREW, 1/4-20UNC 2A X 5 X 8", HX’HD 4
	13 71704G01 HANDLE GRIP 2
	14 612612 ALUMINUM BED, LARGE (Includes Items 15 - 42) 1
	15 612957 SCREW,PHD 10-24 X.500 6
	16 612958 SCREW-HEX,.250-20X.375 4
	17 612959 SCREW-TORX,.250-20X.500 28
	18 612960 WASHER,FLAT,.550X.250 4
	19 612961 NUT-HEX,.375-16 2
	20 612962 PROTECTOR,EDGE 1
	21 612963 PROTECTOR,EDGE 1
	22 612964 PROTECTOR,EDGE 2
	23 612965 CLEVIS PIN 3
	24 612966 WELDMENT,BOTTOM,BED 1
	25 612967 WELDMENT,PANEL,SIDE, (DRIVER SIDE) 1
	26 612968 WELDMENT,PANEL,SIDE, (PASSENGER SIDE) 1
	27 612969 FRONT PANEL 1
	28 612970 TAILGATE WELDMENT 1
	29 612971 PIVOT PIN,TAILGATE 2
	30 612972 HINGE,TAILGATE, (DRIVER SIDE) 1
	31 612973 PIVOT RING CLIP, RUE 3
	32 612974 LEVELING PAD 2
	33 612975 BUMPER INSERT,RUBBER 4
	34 612976 LATCH DRAW ASSY 2
	35 612977 LATCH DRAW KEEPER 2
	36 612978 TAILGATE HINGE, (PASSENGER SIDE) 1
	37 614440 MAT RETAINER 1
	38 614445 RIVET 9
	39 614444 HINGE SUPPORT 2
	40 614565 NUT 2
	41 614564 BOLT 1
	42 620641 RUBBER MAT 1
	43 70291G01 FLANGED BUSHING, URETHANE 4
	44 17618G1 NYLON CLAMP (NOT SHOWN) 8
	45 74165G02 CIRCUIT BREAKER MOUNTING BRACKET 1
	46 00150G4 SCREW, #10 - 24 X 1/2” LG 2
	47 00565G5 LOCK WASHER, #10 2
	48 00526G3 HEXAGONAL NUT, #10 - 24 2
	49 27680G01 TOGGLE SWITCH 1
	50 27447G01 TOGGLE GUARD ASSEMBLY 1
	51 10570G9 RIVET, 1/8” X 11/32” LG (ALUMINUM) 2
	52 25976G14 14 GA WIRE (RED 5") 1
	53 14443G11 CLEVIS PIN, 1/2” X 1 3/4” LG 1
	54 27613G01 SPACER 2
	55 21683G1 COTTER PIN, 15/32” X 2 13/16” LG 1
	56 74163G01 DUMP HARNESS (48V) (NOT SHOWN) 1
	57 11845G3 INSULATED CABLE CLAMP, 11/16” (NOT SHOWN) 2
	58 00532G3 HEXAGONAL NUT, 5/16 - 18 (NOT SHOWN) 2
	59 21320G3 CIRCUIT BREAKER (30 AMP 12V) 1
	60 27612G04 ELECTRIC ACTUATOR, 48V 1
	61
	62 74486G01 STEEL BED DUMP CART 1

	SP_625475_T-WEATHER PROTECTION_SEP2011.pdf
	1 75048G01 SPACER, 1/2" 2
	2 624174 CANOPY STRUTS KIT (Includes Items 3 - 8) 1
	3 617755 CANOPY SUPPORT, (DRIVER SIDE FRONT) 1
	4 617756 CANOPY SUPPORT, (PASSENGER SIDE FRONT) 1
	5 617757 CANOPY SUPPORT, (DRIVER SIDE REAR) 1
	6 617758 CANOPY SUPPORT, (PASSENGER SIDE REAR) 1
	7 617641 CANOPY SUPPORT, CROSS TUBE 1
	8 624119 HARDWARE KIT (Includes Items 9 - 16) 1
	9 619586 SPACER, 3/4" 2
	10 11098G6 LOCK NUT, PLASTIC INSERT 8/16 4
	11 00438G7 BOLT, 5/16-18 4
	12 11098G5 LOCK NUT, PLASTIC INSERT 3/8-16 8
	13 00428G2 BOLT, 3/8-16 8
	14 00560G1 WASHER, 3/8 16
	15 00915G1 WASHER, 1/4" 5
	16 601476 LOCK NUT M6-1 5
	17 624829 CANOPY, BLACK 1
	18 602063 BOLT, TORX M6-1X40 5
	19
	20
	21
	22
	23 624831 TOP ENCLOSURE (GREEN) 1
	24 624830 TOP ENCLOSURE (GRAY) 1
	25 624832 TOP ENCLOSURE (WHITE) 1
	26 624829 OP ENCLOSURE (BLACK) 1
	27 624833 TOP ENCLOSURE (TAN) 1
	28 * VELCRO AR
	29
	30
	31
	32 619075 SPLIT WINDSHIELD 1
	33 619074 FULL WINDSHIELD (Includes Items 34 - 35) 1
	34 619071 WINDSHIELD HARDWARE KIT 2
	35 619070 FULL WINDSHIELD ASSEMBLY (Includes Items 36 - 38) 1
	36 619072 FULL WINDSHIELD 1
	37 604115 WINDSHIELD ISOLATER GROMMET 2
	38 625100 WINDSHIELD MOLDING 1

	SP_625475_U-WHEELS AND TIRES_SEP2011.pdf
	1 28630G04 BLACK WHEEL AND STRYKER® 1 TIRE ASSEMBLY (DRIVER SIDE) (Includes Items 3, 4, 5) AR
	2 28630G05 BLACK WHEEL AND STRYKER® 1 TIRE ASSEMBLY (PASSENGER SIDE) (Includes Items 6, 4, 5) AR
	3 28630G01 TIRE, 22 X 9 - 10 STRYKER® 1 1
	4 15172G02 WHEEL RIM, BLACK (4 LUG) 1
	5 11657G1 VALVE STEM 1
	6
	7
	8
	9
	10 28442G03 BLACK WHEEL AND TURF SAVER® TIRE ASSEMBLY (Includes Items 11, 12, 13) AR
	11 28442G02 TIRE, 20 X 10 - 10 TURF SAVER® 1
	12 15172G02 WHEEL RIM, BLACK (4 LUG) 1
	13 11657G1 VALVE STEM 1
	14
	15
	16 14723G1 LUG NUT, 1/2 - 20 AR

	SP_625475_W-WINCH_SEP2011.pdf
	Notes:
	1 74259G04 WINCH KIT (INCLUDES ITEMS 2 - 73) 1
	2 600792 WINCH ASSEMBLY, T1500 1
	3 74271G01 WINCH MOUNTING TUBE 1
	4 00440G6 BOLT, 5/16 - 18 X 2 3/4" LG 2
	5 00571G2 WASHER, 5/16" 4
	6 00891G3 LOCK NUT, 5/16 - 18 2
	7 21317G1 CLEVIS PIN, 5/8" x 3" LG 1
	8 21683G1 COTTER PIN, 15/32" X 2 13/16" LG 1
	9 74286G03 REMOTE SOLENOID (Includes Items 10 - 35) 1
	10 74256G02 SOLENOID KIT 1
	11 72278G01 WIRE HARNESS (SOLENOID to BATTERY) 1
	12
	13
	14
	15 600798 WIRE HARNESS (SOLENOID to REAR WINCH) (includes 16 - 19) 1
	16 600794 8 GA WIRE ( YELLOW 67") 1
	17 600793 8 GA WIRE ( BLUE 67" ) 1
	18 20436G1 FLEX LOOM ( BULK ) 49" 1
	19 73235G01 CONNECTOR 1
	20 74326G01 MOUNTING BRACKET 1
	21 00414G6 BOLT, 1/4 - 20 X 3/4" LG 3
	22 23726G1 SPACER, 1/4" 3
	23 14390G4 LOCK NUT, 1/4 - 20 3
	24 600801 WIRE HARNESS (SOLENOID to RECEPTACLE) (INCLUDES 25-28) 1
	25 19077G1 16 GA WIRE ( BLUE 14" ) 1
	26 20216G1 16 GA WIRE ( WHITE 14" ) 1
	27 19080G1 16 GA WIRE ( YELLOW 14" ) 1
	28 17313G1 FLEX LOOM ( BULK ), 4" 1
	29 600795 WIRE HARNESS (SOLENOID to FRONT WINCH) (INCLUDES 30-33) 1
	30 600794 8 GA WIRE ( YELLOW 94" ) 1
	31 600793 8 GA WIRE ( BLUE 94" ) 1
	32 20436G1 FLEX LOOM, 75 5/8" ( BULK ) 1
	33 73235G01 CONNECTOR 1
	34 600482 RECEPTACLE WITH LEADS (GREEN, WHITE, BLACK) 1
	35 * CIRCUIT BREAKER WITH BRACKET 1
	36 00414G5 BOLT, 1/4 - 20 X 5/8" LG 2
	37 14390G4 LOCK NUT, 1/4 - 20 2
	38
	39
	40 74289G01 CONNECTOR MOUNT PLATE 1
	41 00740G4 SCREW, #10 - 32 X 1/2" LG (STAINLESS STEEL) 2
	42 00559G5 WASHER, #10 2
	43 00921G8 LOCK NUT, #10 - 32 2
	44 00156G8 SCREW, #10 - 32 X 1" LG 2
	45 00526G4 NUT, #10 - 32 2
	46
	47 87-10490 KNOB ASSEMBLY, T-SERIES F/W 1
	48 87-22381 TENSION PLATE 1
	49 87-23149-05 NUT, HEX, FLANGED, M5 X 0.8 2
	50 89-22291-01 SCREW, ST HEX SKY FH, M6 X 1 X 20 2
	51 87-22394 BASEPLATE ASSEMBLY, T-SERIES 1
	52 AS REQ’D WASHER, .020 OR .030 THICK A/R
	53 87-10466 BUSHING, T-SERIES 1
	54 87-23309-01 SET SCREW, M5 X 0.8 X 6 1
	55 87-22397 DRUM ASSEMBLY 1
	56 87-10470 DRUM SUPPORT BUSHING 1
	57 87-33257 DRUM SUPPORT PLATE 1
	58 87-23030-10 SCREW, ST PAN HEAD, M4 X 0.7 X 10 4
	59 87-33251 ROTATOR GEAR, T-SERIES 1
	60 87-22380 CARRIER ASSEMBLY, T-SERIES 1
	61 87-22396 STATIONARY GEAR HOUSING ASSEMBLY, T-SERIES 1
	62 87-33249 MOTOR, 12 VOLT 1
	63 87-22401 MOTOR PINION GEAR 1
	64 1535A WIRE ROPE AND HOOK ASSEMBLY, 5/32" X 25 FEET 1
	65 89-32300 HANDSAVER BAR 1
	66 90-22873-03 CIRCUIT BREAKER ASSEMBLY, 12 VOLT, T-SERIES 1
	67 90-22117 REMOTE CONTROL ASSEMBLY 1
	68 92-20172 SOLENOID, 12 VOLT 2
	69 90-32070 SOLENOID BACK PLATE 1
	70 90-31079 SOLENOID COVER 1
	71
	72
	73 71489G01 LABEL (READ INSTRUCTIONS) 1


	SP_625477_A-ACCELERATOR_SEP2011.pdf
	1 75765G03 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 2 - 44) 1
	2 70116G02 ACCELERATOR PEDAL BRACKET 1
	3 01051G01 SCREW, #8 - 16 X 1/2" LG 4
	4 25853G02 PEDAL BOX AND COVER 1
	5 00684G6 SCREW, #8 - 32 X 3/4" LG (STAINLESS STEEL) 2
	6 75652G01 MICRO SWITCH 1
	7 01050G02 SCREW, #4 - 20 X 1 1/8" LG 2
	8
	9 72066G01 CONTROL ARM 1
	10 23860G1 BEARING 2
	11 24621G1 NYLON WASHER, 5/16" 2
	12 12064G1 PUSH NUT, 5/16" 1
	13 25768G01 PIVOT ROD 1
	14 72199G01 PIVOT BRACKET 1
	15 14390G1 LOCK NUT, 3/8 - 24 1
	16
	17 72198G03 MICRO SWITCH CAM 1
	18 15126G1 LOCK NUT, 5/16 - 24 1
	19 00487G3 SETSCREW, 1/4 - 20 X 3/8" LG 1
	20 72074G01 CONTROL ARM LINK 1
	21 72225G01 SHOULDER BOLT, #10 - 24 X 11/16" LG 1
	22 00532G4 NUT, 5/16 - 24 2
	23 17677G1 SPRING RETAINER, 1/2" 1
	24 17979G1 ACCELERATOR ROD BUSHING 1
	25 73046G01 COMPRESSION SPRING, 3/8" 1
	26 17677G2 SPRING RETAINER 1
	27 72072G01 ACCELERATOR ROD 1
	28 10385G4 CLEVIS YOKE (ADJUSTABLE) 1
	29 10386G3 CLEVIS PIN, 5/16" X 13/16" LG 1
	30 17838G1 NYLON BUSHING 3
	31 17255G1 TEFLON WASHER, 5/16" 1
	32 10387G3 COTTER PIN, 3/32" X 3/4" LG 1
	33 70134G01 PEDAL PIVOT PIN 1
	34 00986G01 PUSH NUT, 5/16" 1
	35 14390G10 LOCK NUT, #10 - 24 1
	36
	37 35679G02 WIRE HARNESS (PEDAL BOX) 1
	38 75639G01 ACCELERATOR CABLE 1
	39 00559G8 WASHER, 5/16" 1
	40 25799G03 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 41 - 44) 1
	41 27844G01 ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 42 - 43) 1
	42 15766G1 OVAL RIVET, 3/16" X 3/8" LG 6
	43 * ACCELERATOR PEDAL PAD 1
	44 * ACCELERATOR PEDAL 1
	45 70135G01 PEDAL PIVOT COVER 1
	46 00715G2 BOLT, 5/16 - 18 X 13/16" LG 4
	47
	48 00415G2 BOLT, 1/4 - 20 X 1 1/4" LG 1
	49 00559G7 WASHER, 1/4" 1
	50 75679G01 CHOKE PIVOT LEVER 1
	51 15944G1 BALL JOINT 1
	52 00734G5 LOCK NUT, #10 - 32 1
	53 75677G01 BUSHING 1
	54 23577G1 TORSION SPRING 1
	55 23726G7 SPACER, 9/16" 1
	56 14390G4 LOCK NUT, 1/4 - 20 1
	57
	58 75651G01 CHOKE AND GOVERNOR CABLE BRACKET 1
	59 00566G2 LOCK WASHER, 7/16" 2
	60 00462G7 BOLT, 7/16 - 14 X 7/8" LG 2
	61
	62 75650G01 CHOKE LINK 1
	63
	64 75712G01 CHOKE CABLE 1
	65 75675G01 GOVERNOR CABLE 1
	66
	67 75682G01 GOVERNOR BELLCRANK ASSEMBLY (INCLUDES ITEMS 68 - 80) 1
	68 75681G01 GOVERNOR BELLCRANK 1
	69 15944G1 BALL JOINT 1
	70 00734G5 LOCK NUT, #10 - 32 1
	71 14390G4 LOCK NUT, 1/4 - 20 1
	72 22751G2 GOVERNOR BRACKET ASSEMBLY (INCLUDES ITEMS 73 - 80) 1
	73 22752G1 GOVERNOR BRACKET 1
	74 25274G1 GOVERNOR ROD 1
	75 22754G2 BUSHING 1
	76 25661G01 CUP WASHER 2
	77 23578G1 COMPRESSION SPRING 1
	78 22754G2 BUSHING 1
	79 23859G1 GOVERNOR ADJUSTER 1
	80 00526G4 NUT, #10 - 32 1
	81 00491G4 SETSCREW, 1/4 - 20 X 1/2" LG 2
	82 25738G01 SPRING 1
	83 25286G1 SAFETY SEAL, 3/8" 1
	84 12064G3 PUSH NUT, 3/16" 1
	85
	86 25653G01 ACCELERATOR CABLE BRACKET 1
	87 26826G01 LOCK WASHER, 8 MM 2
	88 26827G01 NUT, M8 X 1.25 MM 2
	89
	90 75832G01 WIRE AND TUBE RETAINER, 3/8" CAPACITY 1
	91
	92 612487 PLATE, BRACKET 1
	93 00414G6 BOLT, 1/4 - 20 X 3/4" LG 4
	94 00559G7 WASHER, 1/4" 4
	95 00654G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) 4

	SP_625477_B-AIR FILTER_SEP2011.pdf
	1 72416G01 INLET ADAPTER 1
	2 72415G01 GASKET 1
	3 71055G01 RIVET, 3/16" X 1" LG (ALUMINUM) 4
	4 11391G2 HOSE CLAMP, 2 1/16" 1
	5 72527G01 HOSE 1
	6 11391G5 HOSE CLAMP, 13/16" 1
	7 74485G01 DECAL 1
	8
	9 5050 PRE-CLEANER AND AIR CLEANER CARTRIDGE (INCLUDES ITEMS 10, 11) 1
	10 272490 PRE-CLEANER 1
	11 394018 AIR CLEANER CARTRIDGE 1

	SP_625477_C-BODY_SEP2011.pdf
	1 70662G01 UPPER FLOORPAN 1
	2 14601G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) 9
	3
	4 70451G01 LOWER FLOORPAN 1
	5 14601G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) 7
	6 70452G01 ACCESS COVER 1
	7
	8
	9 71413G01 SPLASH PANEL 1
	10 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG 4
	11
	12
	13
	14 71102G02 SELF TAPPING SCREW, 1/4 - 20 X 1/2" LG 3
	15 71055G01 RIVET, 3/16" X 1 1/8" LG (ALUMINUM) 1
	16
	17 74521G02 FRONT BASKET ASSEMBLY (Includes Items 18 - 23) 1
	18 74523G01 FRONT BASKET 1
	19 74522G01 BASKET MOUNTING BRACKET (DRIVER SIDE) 1
	20 74522G02 BASKET MOUNTING BRACKET (PASSENGER SIDE) 1
	21 00725G1 CARRIAGE BOLT, 3/8 - 16 X 1" LG (STAINLESS STEEL) 4
	22 00891G1 LOCK NUT, 3/8 - 16 4
	23 71931G01 LABEL, FRONT BASKET (WARNING) 1
	24 619206 DECAL, E-Z-GO COWL 1
	25 71151G01 INSTRUMENT PANEL ASSEMBLY (Includes Items 26 - 30) 1
	26 71153G01 DEFLECTOR (PASSENGER SIDE) 1
	27 71154G01 DEFLECTOR (DRIVER SIDE) 1
	28 00614G5 SCREW, #8 - 18 X 5/8" LG 4
	29 71158G01 INSTRUMENT PANEL INSERT (FOUR CUP) 1
	30 71152G01 INSTRUMENT PANEL 1
	31 601781 LABEL (SAFETY) 1
	32
	33 35968G01 LABEL (T-HOLDER COVER) 1
	34
	35 614378 FENDER FLARE (DRIVER SIDE) 1
	36 613274 FENDER FLARE (PASSENGER SIDE) 1
	37
	38
	39 71115G01 VINYL TRIM 2
	40 71055G01 RIVET, 3/16" X 1" LG (ALUMINUM) 10
	41
	42
	43 75459G01 GLOVE BOX DOORS (BOTH SIDES) 1
	44 75459G02 GLOVE BOX DOOR (DRIVER SIDE) 1
	45 75459G03 GLOVE BOX DOOR (PASSENGER SIDE) 1
	46 613273 FRONT FASCIA 1
	47 617643 COWL GRILL COVER 1
	48 70725G02 FRONT SHIELD BRACE 2
	49 613036G** COWL (See COLOR CODE in HOW TO USE Section of Manual) 1
	50 71055G01 RIVET, 3/16" X 1" LG (ALUMINUM) 7
	51 16469G1 FENDER WASHER, 9/32 2
	52 01038G01 SCREW, 1/4 - 20 4
	53 15058G1 ALUMINUM RIVET, .87" 2
	54 71597G01 SELF THREADING NUT, 5 X 10 X 15mm 2
	55
	56
	57 71055G01 RIVET, 3/16" X 1" LG (ALUMINUM) 6
	58 618653 FASCIA BRACKET 1
	59 14390G4 NUT, 1/4 - 20 2
	60 300646 SCREW, 1/4 - 20 X 3/4 YS HX G5 2
	61
	62
	63
	64
	65 617620 BRUSHGUARD 1
	66
	67 00440G6 CAP HEAD SCREW, 5/16-18 X 2- 3/4 2
	68 75048G02 SPACER, .328 X 1.31 2
	69 00570G2 WASHER, 5/16" 2
	70 00905G8 LOCK WASHER, 5/16" 4
	71 00440G2 SCREW, 5/16-18 X 2 3/4 4
	72 75048G04 SPACER 2
	73 00559G8 FLAT WASHER, .339 4
	74 70663G04 FLOOR MAT W/HORN HOLES 1
	75 70135G01 PEDAL PIVOT COVER 1
	76
	77 70244G03 SPLASH PANEL 1
	78 00715G2 BOLT, 5/16 - 18 X 4/5" LG 4
	79 00438G8 BOLT, 5/16 - 18 X 1" LG 2
	80 00559G8 WASHER, 5/16" 2
	81 11098G6 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 2
	82
	83
	84 600496 BATTERY TRAY 1
	85 00715G2 BOLT, 5/16 - 18 X 4/5" LG AR
	86 00438G6 BOLT, 5/16 - 18 X 3/4" LG 3
	87 00571G2 WASHER, 5/16" 1
	88 00565G8 LOCK WASHER, 5/16" 1
	89
	90
	91 70629G01 SPLASH PANEL 1
	92 00106G6 SELF THREADING SCREW, #12 - 24 X 3/4" LG 2
	93
	94
	95
	96 70440G02 SEAT FRAME 1
	97 00715G2 BOLT, 5/16 - 18 X 4/5" LG 2
	98 603728 PINSTRIPING TAPE (PEWTER) 1
	99 75372G04 PINSTRIPING TAPE (BLACK) 1
	100 75372G08 PINSTRIPING TAPE (SILVER) 1
	101
	102
	103
	104 609147G** SEAT WRAP W/LOUVERS (See COLOR CODE in HOW TO USE Section) 1
	105 10570G10 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) 8
	106 71609G01 SEAT HINGE PLATE 2
	107 10570G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) 4
	108 20271G02 HOLE PLUG 1
	109
	110
	111 609168G1** SIDE PANEL (DRIVER SIDE) (See COLOR CODE in HOW TO USE Section) 1
	112 609168G2** SIDE PANEL (PASSENGER SIDE) (See COLOR CODE in HOW TO USE Section) 1
	113 10570G10 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) 4
	114 10570G12 RIVET, 1/4" X 9/16" LG (ALUMINUM) 4
	115 16469G1 WASHER, 1/4" 4
	116
	117
	118 619094 ROCKER PANEL (DRIVER SIDE) 1
	119 619095 ROCKER PANEL (PASSENGER SIDE) 1
	120 71440G03 BRACE (DRIVER SIDE) 1
	121 71440G04 BRACE (PASSENGER SIDE) 1
	122 00789G2 SCREW, #10 - 24 X 1 1/4" LG 4
	123 23726G2 SPACER, 1/4" 4
	124 00660G5 WASHER, #10 (STAINLESS STEEL) 4
	125 14390G10 LOCK NUT, #10 - 24 4
	126
	127
	128
	129 16705G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) 4
	130 23726G2 SPACER, 1/4" 4
	131 00559G7 WASHER, 1/4" 4
	132 14390G4 LOCK NUT, 1/4 - 20 4
	133
	134
	135
	136 74893G01 FENDER (DRIVER SIDE) 1
	137 74893G02 FENDER (PASSENGER SIDE) 1
	138 74893G03 FENDER W/TAIL LIGHT OPENING (DRIVER SIDE) 1
	139 74893G04 FENDER W/TAIL LIGHT OPENING (PASSENGER SIDE) 1
	140 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG 10
	141
	142 74891G01 SEAT FILLER PANEL (DRIVER SIDE) 1
	143 74891G02 SEAT FILLER PANEL (PASSENGER SIDE) 1
	144 74099G01 LABEL (TILT WARNING) 2
	145 619181 DECAL, E-Z-GO LOGO 2
	146 14390G4 LOCK NUT, 1/4 - 20 4
	147 00642G7 WASHER, 1/4" 8
	148 00414G6 BOLT, 1/4 - 20 X 3/4" LG 4
	149 27731G01 ASH TRAY 1
	150
	151 74890G01 REAR PANEL 1
	152 71055G01 RIVET, 3/16” X 1" LG (ALUMINUM) 4
	153
	154 16816G2 RATCHET FASTENER, 1/4” X 3/4” LG 8
	155 27736G01 GASKET 1
	156 75108G02 BRACKET 1
	157 00100G4 SCREW, #10 - 16 X 1/2" LG 4
	158 74365G01 GUN HOLDER REMOVABLE FLOOR MOUNT 1
	159
	160
	161 74492G02 HEAVY DUTY BALL HITCH KIT (Includes Items 167, 173 - 177) 1
	162 74492G04 ANGLE HITCH KIT (Includes Items 168, 173, 174) 1
	163 74492G06 CLEVIS HITCH KIT (Includes Items 169, 173, 174, 178, 179) 1
	164 74492G08 DROP ANGLE HITCH KIT (Includes Items 170, 173, 174) 1
	165 74492G10 DROP BALL HITCH KIT (Includes Items 171, 173 - 177) 1
	166 74492G12 DROP CLEVIS HITCH KIT (Includes Items 172, 173, 174, 178, 179) 1
	167 74351G02 HEAVY DUTY HITCH 1
	168 74339G02 ANGLE HITCH 1
	169 74338G02 CLEVIS HITCH 1
	170 74489G02 DROP ANGLE HITCH 1
	171 74491G02 DROP BALL HITCH 1
	172 74495G02 DROP CLEVIS HITCH 1
	173 21317G01 CLEVIS PIN, 5/8" X 3" LG 1
	174 21683G1 COTTER PIN, 15/32" X 2 11/16" LG 1
	175 31757G1 HITCH BALL, 1 7/8" 1
	176 00566G6 LOCK WASHER, 3/4" 1
	177 00702G11 NUT, 3/4 - 16 1
	178 14443G7 CLEVIS PIN, 1/2" X 2 1/2" LG 1
	179 19314G1 COTTER PIN, 2 1/2" LG 1
	180
	181
	182 00922G3 WASHER, 7/16" 4
	183 00734G1 LOCK NUT, 7/16 - 14 4
	184
	185 74348G02 HITCH RECEIVER 1
	186 00198G8 BOLT, 5/16 - 18 X 1" LG 1
	187 00571G2 WASHER 1
	188 11098G6 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 1
	189 00463G4 BOLT, 7/16 - 14 X 1 1/2" LG 4

	SP_625477_D-BRAKES_SEP2011.pdf
	1 75605G01 BRAKE PEDAL 1
	2 70257G01 BRAKE PEDAL PAD 1
	3 14269G1 RIVET, 3/16" X 1/2" LG 6
	4
	5 70113G01 ADJUSTABLE BUMPER 1
	6 11027G1 LOCK NUT, 5/16 - 18 1
	7
	8 70582G01 SHOULDER BOLT, 3/8 - 16 X 4" LG (STAINLESS STEEL) 1
	9 70581G01 FLANGED BUSHING 2
	10 70676G01 TORSION SPRING 1
	11 00643G1 WASHER, 3/8" 1
	12 11098G5 LOCK NUT, 3/8 - 16 1
	13
	14 34124G02 LINKAGE ROD 1
	15 10386G3 CLEVIS PIN, 5/16" X 13/16" LG 2
	16 10387G3 COTTER PIN, 3/32" X 3/4" LG 2
	17
	18 75607G01 BELL CRANK 1
	19 70581G01 FLANGED BUSHING 2
	20 70410G02 SHAFT, 5 1/2" LG 1
	21 01111G01 RETAINING RING, 13/32" (STAINLESS STEEL) 2
	22
	23 30298G2 PUSH ROD ASSEMBLY (INCLUDES ITEMS 24 - 26) 1
	24 30293G2 PUSH ROD, 3 1/8" LG 1
	25 21508G1 CLEVIS YOKE 1
	26 00544G6 JAM NUT, 3/8 - 24 1
	27 14443G3 CLEVIS PIN, 5/16" X 1" LG 1
	28 10387G3 COTTER PIN, 3/32" X 3/4" LG 1
	29
	30
	31 70643G02 MASTER CYLINDER KIT (INCLUDES ITEMS 32 - 34) 1
	32 * MASTER CYLINDER 1
	33 32768G1 MASTER CYLINDER BOOT 1
	34 00675G1 WASHER, 3/8" (STAINLESS STEEL) 1
	35
	36 00427G4 BOLT, 3/8 - 16 X 1 1/2" LG 3
	37 00560G1 WASHER, 3/8" 3
	38 11098G5 LOCK NUT, 3/8 - 16 3
	39
	40 26469G01 BRANCH TEE (MALE) 1
	41 21510G1 BRAKE LIGHT SWITCH 1
	42 21503G1 PLUG 1
	43 75621G01 FLEXIBLE BRAKE HOSE 1
	44 11456G1 CLIP 1
	45
	46 75644G01 PRIMARY BRAKE LINE 1
	47 00438G6 BOLT, 5/16 - 18 X 3/4" LG 1
	48 00559G8 WASHER, 5/16" 1
	49 01109G01 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 1
	50
	51 11845G5 INSULATED CABLE CLAMP, 3/8" 1
	52 00106G6 SCREW, #12 - 24 X 3/4" LG 1
	53
	54 75645G01 SECONDARY BRAKE LINE 1
	55
	56 75683G01 BANJO BOLT 2
	57 75684G01 COPPER GASKET 4
	58
	59
	60
	61 75685G01 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 63 - 73) 1
	62 75685G02 BRAKE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 63 - 73) 1
	63 75830G01 BRAKE SHOE 2
	64 75829G** PARK BRAKE WHEEL LEVER 1
	65 75828G01 WHEEL CYLINDER 1
	66 * WHEEL CYLINDER BOLT 2
	67 * UPPER RETURN SPRING 1
	68 * LOWER RETURN SPRING 1
	69 * CUP AND SPRING 2
	70 * ADJUSTER 2
	71 * WASHER 2
	72 * BOLT, 1/4 - 28 X 1/2" LG 2
	73 * DUST COVER 1
	74
	75 75826G01 ADJUSTER KIT (INCLUDES ITEMS 70 - 73) 1
	76 75827G01 HARDWARE KIT (INCLUDES ITEMS 66 - 69) 1
	77
	78 75701G01 SCREW, 5/16 - 24 X 3/4" LG 8
	79 15126G1 LOCK NUT, 5/16 - 24 8
	80
	81
	82
	83 75573G01 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 84 - 85) 2
	84 * BRAKE DRUM 1
	85 19862G2 LUG BOLT, 1/2 - 20 X 1 11/16" LG 4
	86
	87 75586G01 OUTER BRAKE DRUM WASHER 2
	88 00518G8 SLOTTED NUT, 3/4 - 16 2
	89 10387G1 COTTER PIN, 1/8" X 1 1/2" LG 2
	90 74175G01 SPINDLE CAP 2

	SP_625477_E-PARK BRAKE_SEP2011.pdf
	1 75791G03 PARKING BRAKE LEVER ASSEMBLY (INCLUDES ITEMS 2 - 5) 1
	2 75790G01 PARKING BRAKE LEVER 1
	3 75498G01 PARKING BRAKE CABLE 1
	4 75791G1 HAIRCLIP 1
	5 75791G02 COTTER PIN, 3/32" X 1" LG 1
	6
	7
	8 75769G01 PULLEY MOUNT BRACKET (DRIVER SIDE) 1
	9 75768G01 PULLEY MOUNT BRACKET (PASSENGER SIDE) 1
	10 75789G01 PULLEY, 2" DIA 1
	11 00439G4 BOLT, 5/16 - 18 X 1 1/2" LG 1
	12 00559G8 WASHER, 5/16" 2
	13 11098G6 LOCK NUT, 5/16 - 18 1
	14
	15
	16 00976G08 SCREW, 5/16 - 18 X 1" LG 2
	17 00559G8 WASHER, 5/16" 2
	18 11098G6 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 2
	19
	20
	21 75968G01 CENTER CONSOLE 1
	22 75594G01 SUPPORT BRACKET 1
	23 16705G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) 2
	24 23726G12 SPACER, 3/8" 2
	25 00559G7 WASHER, 1/4" 2
	26 14390G4 LOCK NUT, 1/4 - 20 2
	27 75773G01 SUPPORT PLATE 1
	28 16705G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) 2
	29 00559G7 WASHER, 1/4" 2
	30 14390G4 LOCK NUT, 1/4 - 20 2
	31 75970G01 DECAL (CENTER CONSOLE) 1
	32
	33 16705G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) 4
	34 00559G7 WASHER, 1/4" 4
	35 14390G4 LOCK NUT, 1/4 - 20 4
	36 75966G01 BRUSH SEAL 1
	37 10570G3 RIVET, 1/8" DIAX 7/8" LG 4
	38 75821G01 PARKING BRAKE BOOT 1
	39 17618G01 WIRE TIE 1
	40 75499G01 EQUALIZER 1
	41 00963G01 SPHERICAL NUT, 5/16 - 24 1
	42 00544G4 JAM NUT, 5/16 - 24 1
	43
	44
	45
	46 75595G01 PARKING BRAKE CABLE (DRIVER SIDE) 1
	47 75595G02 PARKING BRAKE CABLE (PASSENGER SIDE) 1
	48 01111G01 RETAINING RING, 13/32" (STAINLESS STEEL) 4
	49 10386G3 CLEVIS PIN, 5/16" X 13/16" LG 2
	50 10387G3 COTTER PIN, 3/32" X 3/4" LG 2
	51
	52
	53 75766G01 EQUALIZER 1
	54 14443G3 CLEVIS PIN, 5/16" X 13/16" LG 3
	55 10387G3 COTTER PIN, 3/32" X 3/4" LG 3

	SP_625477_F-CLUTCH_SEP2011.pdf
	1 26952G03 DRIVE CLUTCH 1
	2
	3 00473G9 BOLT, 7/16 - 20 X 6 1/2" LG 1
	4 00566G2 LOCK WASHER, 7/16" 1
	5 25757G1 PILOT WASHER 1
	6
	7 26301G02 DRIVEN CLUTCH ASSEMBLY (INCLUDES ITEMS 8 - 15) 1
	8 * MOVABLE SHEAVE (INCLUDES ITEMS 9 -10) 1
	9 00979G01 SCREW, #10 - 24 X 7/8" LG 3
	10 26479G01 RAMP BUTTON 3
	11 * CAM 1
	12 24600G1 SPACER, 1 1/2" 1
	13 26304G01 COMPRESSION SPRING 1
	14 * SHEAVE AND POST 1
	15 27270G01 HEAVY DUTY RETAINING RING 1
	16
	17 00441G8 BOLT, 5/16 - 18 X 4" LG 1
	18 00565G8 LOCK WASHER, 5/16" 4
	19 25756G1 RETAINING WASHER 1
	20 75691G01 DRIVE BELT 1

	SP_625477_G-DIRECTION SELECTOR_SEP2011.pdf
	1 75939G01 DIRECTION SELECTOR ASSEMBLY (Includes Items 2 - 41)
	2 28767G01 SHIFTER BRACKET ASSEMBLY (Includes Items 3, 4) 1
	3 75973G01 SHIFTER BRACKET 1
	4 25664G2 BUSHING, 1/2" X 3/4" 1
	5
	6 72724G01 NEUTRAL LOCK PIN 1
	7 72733G01 COMPRESSION SPRING 1
	8 72729G01 NEUTRAL LOCK LEVER 1
	9 00734G2 LOCK NUT, 1/4 - 28 1
	10
	11 75936G01 DIRECTION SELECTOR CAM / HANDLE 1
	12 72732G01 BALL STUD, 1/4" 1
	13 00734G5 LOCK NUT, #10 - 32 1
	14 75937G01 PIVOT SHAFT 1
	15 14390G01 LOCK NUT, 3/8 - 24 1
	16
	17 10606G1 MICRO SWITCH 1
	18 27151G01 SPACER 1
	19 00645G02 SCREW, #6 - 32 X 1 1/4" LG 2
	20 00559G3 WASHER, #6 2
	21 00565G3 LOCK WASHER, #6 2
	22 00525G5 NUT, #6 - 32 2
	23 14628G1 FASTON TAB, 5/16" X 5/16" 1
	24 13514G1 SCREW 2
	25 00567G3 LOCK WASHER, #6 2
	26
	27 73290G03 BUZZER 1
	28 01063G01 SCREW, SELF TAPPING, #6 - 32 X 3/8" 2
	29 25978G234 18 GA WIRE (RED 6") 1
	30
	31 28574G01 EXTENSION SPRING 1
	32
	33
	34 72734G04 DIRECTION SELECTOR CABLE 1
	35 25727G01 CUP WASHER, 1/4" 4
	36 72735G01 COMPRESSION SPRING 2
	37 00734G5 LOCK NUT, #10 - 32 1
	38
	39 28768G01 SHIFTER ARM ASSEMBLY (Includes Items 40, 41) 1
	40 75940G01 SHIFTER ARM 1
	41 22754G4 BUSHING 1
	42
	43
	44 16705G2 SCREW, 1/4 - 20 X 5/8" LG (STAINLESS STEEL) 2
	45 00664G7 LOCK WASHER, 1/4" (STAINLESS STEEL) 2
	46
	47 11989G1 DIRECTION SELECTOR KNOB 1
	48
	49
	50 00559G8 WASHER, 5/16" 1
	51 26830G01 LOCK NUT, M8 X 1.25 MM LG 1

	SP_625477_H-ELECTRICAL_SEP2011.pdf
	1 24775G* BATTERY, 12V 1
	2
	3 72101G02 BATTERY HOLD DOWN 1
	4 00438G6 BOLT, 5/16 - 18 X 3/4" LG 1
	5 00565G8 LOCK WASHER, 5/16" 1
	6 00571G2 WASHER, 5/16" (STAINLESS STEEL) 1
	7
	8 00962G1 BOLT, 5/16 - 18 X 1 1/4" LG 2
	9 00993G01 LOCK WASHER, 5/16" (SILICON BRONZE) 2
	10 00994G01 NUT, 5/16 - 18 (SILICON BRONZE) 2
	11
	12 28519G01 BATTERY GROUND CABLE 1
	13 00438G6 BOLT, 5/16 - 18 X 3/4" LG 2
	14 11027G1 LOCK NUT, 5/16 - 18 2
	15
	16 75899G01 WIRE HARNESS (CHASSIS) 1
	17
	18 75638G01 ELECTRICAL PLATE ASSEMBLY (INCLUDES ITEMS 19 - 40) 1
	19 73057G01 BRACKET 1
	20 27739G01 VOLTAGE REGULATOR 1
	21 00415G2 BOLT, 1/4 - 20 X 1 1/4" LG 1
	22 613813 SOLENOID 1
	23 00414G5 BOLT, 1/4 - 20 X 5/8" LG 1
	24 11027G2 LOCK NUT, 1/4 - 20 2
	25 73446G01 FASTON TAB, 90° 1
	26 12914G1 FASTON TAB 1
	27 * LOCK WASHER, #10 2
	28 * NUT, #10 - 32 2
	29 25978G56 18 GA WIRE (BLACK 5 3/4") (SOL - GND) 1
	30
	31 * LOCK WASHER, 5/16" 2
	32 * NUT, 5/16 - 24 2
	33 25972G33 6 GA WIRE (BLACK 24") (B+ - SOL) 1
	34
	35 00414G8 BOLT, 1/4 - 20 X 1" LG 1
	36 11027G2 LOCK NUT, 1/4 - 20 1
	37 12914G2 FASTON TAB 2
	38 00650G7 WASHER, 1/4" 1
	39 00565G7 LOCK WASHER, 1/4" 1
	40 00532G1 NUT, 1/4 - 20 1
	41 73049G01 COVER 1
	42 16469G1 WASHER, 1/4" 1
	43 00114G6 SCREW, 1/4 - 14 X 3/4" LG 1
	44 11894G1 6 GA WIRE (BLACK 15") (B- - GND) 1
	45 00715G2 BOLT, 5/16 - 18 X 3/4" LG 1
	46 25972G129 6 GA WIRE (BLACK 31") (F2 - SOL) 1
	47 17618G1 WIRE TIE AR
	48 28520G02 GROUND CABLE 1
	49 00965G01 SCREW, 1/4 - 20 X 3/4" LG 1
	50 25887G01 6 GA WIRE (BLACK 6") (F1 - A2) 1
	51 25682G01 TERMINAL COVER 3
	52 25977G90 16 GA WIRE (GREEN 12") (DF - CHASSIS HARNESS) 1
	53 35211G01 FUSE BLOCK 1
	54 12914G1 FASTON TAB 1
	55
	56 00379G2 SCREW, #10 - 24 X 1 1/4" LG 2
	57 00559G5 WASHER, #10 2
	58 14390G10 LOCK NUT, #10 - 24 2
	59
	60 35212G01 FUSE, 15 AMP 4
	61 35212G05 FUSE, 7.5 AMP 1
	62
	63 17318G1 HORN SWITCH 1
	64 17318G2 HORN SWITCH CAP AND NUT 1
	65 27068G01 HORN SWITCH BOOT 1
	66 19233G1 HORN SWITCH LABEL 1
	67 71055G01 RIVET, 3/16" X 1" LG (ALUMINUM) 2
	68
	69 32860G1 HORN 1
	70 00414G5 BOLT, 1/4 - 20 X 5/8" LG 1
	71 00559G8 WASHER, 5/16" 1
	72 00891G2 LOCK NUT, 1/4 - 20 1
	73
	74 73030G07 PLATE (FUEL GAUGE AND OIL LIGHT) 1
	75 75808G01 LABEL (FUEL GAUGE AND LOW OIL WITH LIGHTS) 1
	76 33623G02 RIVET, 3/16" X 3/8" LG 2
	77
	78
	79 75809G01 IGNITION SWITCH AND KEY (INDIVIDUALLY KEYED) 1
	80 75811G01 IGNITION SWITCH SPACER 1
	81
	82 75818G** IGNITION KEY (ORDER BY 4 DIGIT NUMBER ON KEY) 1
	83
	84
	85 21553G1 FUEL GAUGE 1
	86 23474G1 INDICATOR LIGHT 1
	87
	88 74444G01 POWER OUTLET PLATE (INCLUDES ITEMS 89 - 92) 1
	89 71077G03 CONSOLE PLATE 1
	90 35966G01 LABEL, CONSOLE 1
	91 71078G01 POWER OUTLET (12 VOLT) 1
	92 14601G10 RIVET, 3/16" X 7/16" LG (ALUMINUM) 3
	93 33623G02 DRIVE RIVET, 3/16" X 3/8" LG 3
	94 22523G1 HEADLIGHT (RECTANGULAR) (INCLUDES ITEM 95) 2
	95 00906G6 SCREW, #10 - 16 X 1" LG 2
	96 614497 HEADLIGHT W/O TRSIG (PASSENGER SIDE) 1
	97 614501 HEADLIGHT W/O TRSIG (DRIVER SIDE) 1
	98 618556 LED HEADLIGHT W/O TRSIG (PASSENGER SIDE) 1
	99 618555 LED HEADLIGHT W/O TRSIG (DRIVER SIDE) 1
	100 71597G01 SELF THREADING NUT 8
	101 71781G02 VINYL TAPE 2
	102 606045 WIRE HARNESS
	103 622712 TURN SIGNAL KIT (Includes Items 82 - 86) 1
	104 611810 TURN SIGNAL SWITCH 1
	105 20965G3 STEERING COLUMN COVER 1
	106 32307G3 FLEX LOOM, 3/8” 1
	107 17618G1 CLAMP 2
	108 619102 TURN SIGNAL BULB 2
	109
	110 75114G06 HOUR METER KIT (INCLUDES ITEMS 111 - 115) 1
	111 21573G1 HOUR METER ASSEMBLY 1
	112 74019G02 HOUR METER BRACKET 1
	113
	114 14390G10 LOCK NUT, #10 - 24 2
	115 75117G01 WIRE HARNESS (HOUR METER) 1

	SP_625477_J-ENGINE_SEP2011.pdf
	1 75843G01 SUBFRAME 1
	2
	3 75648G01 ENGINE, 480CC (Includes Items 4 - 11) 1
	4 * CARBURETOR 1
	5 * SPARK PLUG (RC12YC) 2
	6 * OIL DRAIN VALVE 1
	7 * OIL FILTER 1
	8 * 45° ELBOW, 1/8 NPT X 1/8 NPT 1
	9 * OIL PRESSURE SWITCH 1
	10 * MUFFLER 1
	11 * ELECTRONIC IGNITION CONTROL MODULE 1
	12
	13
	14 00439G8 BOLT, 5/16 - 18 X 2" LG 4
	15 00559G8 WASHER, 5/16" 8
	16 11098G6 LOCK NUT, 5/16 - 18 4
	17
	18
	19 75569G01 FRONT ENGINE MOUNTING BRACKET 1
	20 00429G4 BOLT, 3/8 - 16 X 3 1/2" LG 2
	21 00560G1 WASHER, 3/8" 2
	22 75714G01 PLATE WASHER 1
	23 11098G5 LOCK NUT, 3/8 - 16 2
	24 75568G01 ISOLATOR 1
	25
	26 75745G01 EXHAUST PIPE (Includes Items 27 - 29) 1
	27 * CLAMP 1
	28 * SPARK ARRESTOR 1
	29 01022G01 SCREW, #6 - 20 X 5/16" LG 1
	30
	31
	32 615781 ENGINE, 480CC (Includes Items 33, 34) 1
	33 617110 HIGH ALTITUDE CARBURETOR JET, (5000 - 9000 FT) 1
	34 617111 HIGH ALTITUDE CARBURETOR JET, (9000 FT) 1

	SP_625477_K-FRONT SUSPENSION AND STEERING_SEP2011.pdf
	1 606989 FRONT AXLE 1
	2
	3 70930G02 SPINDLE AND HUB ASSEMBLY, 4 LUG (PASSENGER SIDE) (INCLUDES ITEMS 4 - 13) 1
	4 70802G01 SPINDLE ASSEMBLY (PASSENGER SIDE) 1
	5 70648G01 FLANGED BEARING 1
	6 70749G01 BEARING 1
	7 25146G1 GREASE SEAL 1
	8 11750G2 ROLLER BEARING AND RACE ASSEMBLY 2
	9 74332G01 WHEEL HUB 1
	10 34117G02 BOLT, 1/2 - 20 X 2" 4
	11 12093G1 SLOTTED NUT, 1 - 14 1
	12 00798G8 COTTER PIN, 5/32" X 1 3/4" LG 1
	13 51141G1 RACE BEARING 2
	14
	15
	16 70931G02 SPINDLE AND HUB ASSEMBLY, 4 LUG (DRIVER SIDE) (INCLUDES ITEMS 5 - 13 & 17) 1
	17 70803G01 SPINDLE ASSEMBLY (DRIVER SIDE) 1
	18 00407G6 BOLT, 1/2 - 13 X 6" LG 2
	19 00560G3 WASHER, 1/2" 4
	20 70745G01 KING PIN TUBE 2
	21 70754G01 THRUST WASHER (STAINLESS STEEL) 2
	22 14390G6 LOCK NUT, 1/2 - 13 2
	23
	24
	25 76419G01 SHOCK ABSORBER 2
	26 70509G01 SHOCK ABSORBER BOOT 2
	27 31539G1 NYLON CLAMP 4
	28 10435G1 SHOCK ABSORBER WASHER 8
	29 10194G1 RUBBER SHOCK ABSORBER BUSHING 8
	30 00532G6 NUT, 3/8 - 24 4
	31 10044G01 VINYL CAP 2
	32
	33
	34 70990G03 FRONT CANT LEAF SPRING 2
	35 70163G03 SPRING PLATE 4
	36
	37 00734G1 LOCK NUT, 7/16 - 14 12
	38 00463G6 BOLT, 7/16 - 14 X 1 5/8" LG 12
	39
	40
	41 70964G01 RACK AND PINION UNIT (COMPLETE) (INCLUDES ITEMS 42 - 65) 1
	42 70965G01 STEERING RACK COVER & BEARING 1
	43
	44 * JAM NUT, 1/2 - 20 1
	45 70750G01 RETAINING RING (EXTERNAL) 1
	46 15112G1 BALL BEARING 1
	47 70603G01 PINION 1
	48 70751G01 RETAINING RING (INTERNAL) 1
	49 70638G01 SEAL PINION 1
	50 70604G01 RACK STEERING 1
	51 01053G01 SCREW, 10- 32 1
	52 70590G01 RACK LOADER 1
	53 70666G01 SPRING COMPRESSION 1
	54 70645G01 GASKET RACK LOADER 1
	55 70591G01 COVER RACK LOADER 1
	56 71102G01 SCREW, 1/4 - 20 2
	57 10389G3 GREASE FITTING, STRAIGHT 1
	58 70695G01 RACK BALL JOINT (INCLUDES ITEMS 59 - 61) 1
	59 50641G1 RUBBER BOOT 1
	60 50209G2 SLOTTED NUT, 7/16 - 20 1
	61 10387G2 COTTER PIN, 3/32" X 3/4" LG 1
	62 74694G01 ROD END (INNER) 1
	63 70961G01 RACK BOOT 1
	64 12416G2 NYLON CLAMP 1
	65 11391G8 WIRE TIE 1
	66
	67
	68
	69 00734G1 LOCK NUT, 7/16 - 14 3
	70
	71
	72
	73
	74 00464G6 BOLT, 7/16 - 14 X 2 3/4" LG 3
	75
	76 70667G02 SPACER 3
	77
	78
	79 00560G2 FLAT WASHER, 1/2" 6
	80
	81
	82
	83 70607G01 STEERING SHAFT 1
	84
	85 70758G05 STEERING COLUMN KIT (INCLUDES ITEMS 86 - 88) 1
	86 70610G03 STEERING COLUMN 1
	87 28569G01 STEERING COLUMN BUSHING 1
	88 01022G01 SCREW, #6 - 20 X 5/16" LG 1
	89 00734G1 LOCK NUT, 7/16 - 14 4
	90 15058G1 RIVET 2
	91 605642 STEERING RACK COVER 1
	92 604559 WELDMENT, WINCH RECEIVER 1
	93 604572 PL, WINCH RECEIVER RETAINER 1
	94 00462G8 SCREW, HEXAGON HEAD 7/16 - 14 4
	95 01006G01 BOLT, 3/8 - 16 X 1 1/4" LG WITH PATCHLOCK 4
	96 00879G1 LOCK WASHER, 3/8" 4
	97
	98 70580G01 INTERMEDIATE SHAFT (INCLUDES ITEMS 99, 100) 1
	99 01055G01 BOLT, M8 X 1 1/4" LG 2
	100 00565G8 LOCK WASHER, 5/16" 2
	101
	102 70751G01 RETAINING RING (INTERNAL) 1
	103 70888G01 RETAINING RING (EXTERNAL) 1
	104 15112G1 BALL BEARING 1
	105 70887G01 WAVE WASHER 1
	106 602980 STEERING WHEEL 1
	107 71147G01 STEERING WHEEL COVER 1
	108 605435 LABEL (E-Z-GO) 1
	109
	110
	111
	112
	113 14390G2 LOCK NUT, 5/8 - 18 1
	114
	115
	116
	117 70876G02 TIE ROD ASSEMBLY (INCLUDES ITEMS 118 - 122) 1
	118 70897G02 THREADED ROD (24" LG) 1
	119 70902G01 TIE ROD END (LEFT HAND THREADS) 1
	120 01069G01 JAM NUT, M12 X 1.25-05 (LEFT HAND THREADS) 1
	121 70902G02 TIE ROD END (RIGHT HAND THREADS) 1
	122 01069G02 JAM NUT, M12 X 1.25-05 (RIGHT HAND THREADS) 1
	123 00734G1 LOCK NUT, 7/16 - 14 2

	SP_625477_L-FUEL SYSTEM_SEP2011.pdf
	1 620181 CARB FUEL TANK ASSEMBLY (Use with sending unit) (Includes items 2 - 9) 1
	2 72229G01 FUEL TANK ADAPTER 1
	3 72230G01 FLAT HEAD MACHINE SCREW 2
	4 20048G2 FUEL LEVEL SENDER 1
	5 607479 CARB FUEL TANK, FLOUR (W/SWITCH) (Includes item 12) 1
	6 618669 NON-FLOUR FUEL TANK, W/ SENDER UNIT 1

	7 18287G3 SIPHON TUBE ASSEMBLY 1
	8 70988G01 SIPHON TUBE GROMMET 1
	9 606068 ROLLOVER VALVE GROMMET 1
	10 606067 ROLLOVER VALVE 1
	11 617885 FUEL TANK CAP (RATCHET) 1
	12 617886 EPA FUEL TANK LABEL 1
	13 00438G8 HEX HEAD BOLT, 5/16 - 18 X 1 1
	14 00559G8 FLAT WASHER, 5/16 4
	15 11098G6 LOCK NUT, 5/16 - 18 3
	16 32372G6 BLACK TRIM 1
	17 17618G1 NYLON CLAMP 2
	18 18292G1 CLAMP - TUBING 6
	19 70483G01 SPACER 1
	20 604597 FUEL HOSE, 26.00" 1
	21 614308 LABEL, TXT/CP 1 2011EVAP 1
	22 611181 FUEL SHUT-OFF VALVE 1
	23 615350 FUEL HOSE 2.00" 2
	24 606071 CARBON CANISTER 1
	25 606310 WELDMENT - BRACKET CHARCOAL CANISTER 1
	26 10570G11 RIVET, 3/16 X .70 - TYPE B - SS 2
	27 615785 TUBE HOSE, 609.6 mm 1
	28 606964 HOSE. 3/16" I.D. x 13" 1
	29 606963 TUBING CLAMP HOSE, 3/16" I.D. 4
	30 615346 HOSE REDUCER -I. D. 1/4 x 3/16 1
	31 493629 FUEL FILTER 1
	32 808656 FUEL PUMP 1
	33 615787 FUEL, SYS, INST LVL, NO FUEL, CARB (Includes items 1 - 32) 1
	34 615788 FUEL, SYS, INST LVL SWITCH, CARB (Includes items 1 - 32) 1

	SP_625477_M-REAR AXLE_SEP2011.pdf
	1 75945G01 REAR AXLE (Includes Items 2 - 27) 1
	2 26823G01 FLANGED BOLT, M8 X 1.25 X 100 MM LG 5
	3 26824G01 FLANGED BOLT, M8 X 1.25 X 110 MM LG 3
	4 72052G01 FLANGED BOLT, M8 X 1.25 X 130 MM LG 1
	5 28724G01 FLANGED NUT, M8 X 1.25 9
	6 26761G01 INPUT SHAFT SEAL 1
	7 26762G01 SHIFTER SHAFT SEAL 1
	8 28720G01 AXLE SHAFT SEAL 2
	9
	10
	11 26768G01 OIL CHECK PLUG 1
	12 26769G01 GASKET, 8 MM 1
	13 26770G01 OIL DRAIN PLUG 1
	14 26771G01 GASKET, 14 MM 1
	15 26772G01 OIL FILLER PLUG 1
	16
	17
	18 606468 AXLE TUBE (DRIVER SIDE) 1
	19 606469 AXLE TUBE (PASSENGER SIDE) 1
	20 28701G01 AXLE SHAFT (DRIVER SIDE) (Includes Items 22 - 24) 1
	21 28702G01 AXLE SHAFT (PASSENGER SIDE) (Includes Items 22 - 25) 1
	22 28707G01 SNAP RING, 30 MM 1
	23 28708G01 COLLAR, 30 X 20 MM 1
	24 28703G01 BALL BEARING 2
	25 28719G01 SEAL COLLAR 1
	26 28706G01 SNAP RING, 55 MM 4
	27 72260G01 FLANGED BOLT, M10 X 1.5 X 23 MM 10
	28
	29
	30
	31 75653G01 DIFFERENTIAL LOCK CABLE (INCLUDES HARDWARE) 1
	32 71003G03 ‘J’ RETAINER NUT 2
	33 75697G01 PLATE 1
	34 18464G1 SCREW, #8 - 18 X 7/8" LG 2
	35 00565G4 LOCK WASHER, #8 2
	36
	37 75941G01 BRACKET 1
	38 75048G01 SPACER, 1/2" 1
	39 26826G01 LOCK WASHER, 8 MM 2
	40 26827G01 NUT, M8 X 1.25 MM 2
	41
	42 75942G01 DIFFERENTIAL LINK 1
	43 00426G8 BOLT, 3/8 - 16 X 1" LG 2
	44 00560G1 WASHER, 3/8" 2
	45 11098G5 LOCK NUT, 3/8 - 16 2
	46
	47
	48 75620G01 DIFFERENTIAL LOCK CABLE BRACKET 1
	49 75813G01 CLAMP 1
	50 26830G01 LOCK NUT, M8 X 1.25 MM 1
	51 10386G3 CLEVIS PIN, 5/16" X 13/16" LG 1
	52 10387G3 COTTER PIN, 3/32" X 3/4" LG 1
	53
	54 72349G01 DIFFERENTIAL SKID PLATE 1

	SP_625477_N-REAR SUSPENSION_SEP2011.pdf
	1 75721G01 HEAVY DUTY LEAF SPRING 2
	2
	3 75565G02 SHOCK/STOP MOUNT (PASSENGER SIDE) 1
	4 75565G01 SHOCK/STOP MOUNT (DRIVER SIDE) 1
	5 70492G01 RUBBER BUMPER 2
	6 00968G01 LOCK WASHER, 10 MM 2
	7 00974G01 NUT, M10 X 1.5 2
	8
	9
	10
	11 72618G01 ‘U’ BOLT, 3/8 - 16 X 2" X 2 1/2" LG 4
	12 00560G1 WASHER, 3/8" 8
	13 11098G5 LOCK NUT, 3/8 - 16 8
	14
	15
	16 14158G1 SHOULDER BOLT, 3/8 - 16 X 3 1/4" LG 2
	17 12262G1 LOCK NUT, 3/8 - 16 2
	18
	19 70291G01 FLANGED BUSHING 12
	20 70289G02 SPACER 4
	21 00429G4 BOLT, 3/8 - 16 X 3 1/2" LG 4
	22 70290G01 SHACKLE PLATE 4
	23 11098G5 LOCK NUT, 3/8 - 16 4
	24
	25 76418G01 SHOCK ABSORBER 2
	26 10435G1 SHOCK ABSORBER WASHER 8
	27 10194G1 RUBBER BUSHING 8
	28 00532G6 NUT, 3/8 - 24 4

	SP_625477_P-SEATING_SEP2011.pdf
	1 75880G** SEAT BOTTOM (DRIVER SIDE) (INCLUDES ITEMS 3 - 8) 1
	2 75881G** SEAT BOTTOM (PASSENGER SIDE) (INCLUDES ITEMS 5 - 10) 1
	3 75833G** SEAT BOTTOM CUSHION (DRIVER SIDE) 1
	4 71702G01 HIP RESTRAINT (DRIVER SIDE) 1
	5 75847G01 HINGE 1
	6 16705G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) 8
	7 17074G1 RUBBER PAD 2
	8 71204G01 BOLT, 1/4 - 20 X 7/8" LG 4
	9 75834G** SEAT BOTTOM CUSHION (PASSENGER SIDE) 1
	10 71701G01 HIP RESTRAINT (PASSENGER SIDE) 1
	11 75848G01 SEAT PROP 1
	12 00114G6 SCREW, #12 - 14 X 3/4" LG 2
	13 10570G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) 8
	14
	15 75849G** SEAT BACK (INCLUDES ITEMS 16 - 21) 1
	16 75840G** SEAT BACK CUSHION 2
	17 75841G01 SEAT BACK PLATE 1
	18 16705G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) 4
	19 00664G7 LOCK WASHER, 1/4" (STAINLESS STEEL) 8
	20 75900G02 SEAT BACK SUPPORT 2
	21 16705G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) 4
	22
	23 74947G01 BRACKET 2
	24 70113G01 ADJUSTABLE BUMPER 2
	25 11027G1 LOCK NUT, 5/16 - 18 4
	26
	27
	28 01006G01 BOLT, 3/8 - 16 X 1 1/4" LG 4
	29 00560G1 WASHER, 3/8" 4
	30 11098G5 LOCK NUT, 3/8 - 16 4

	SP_625477_Q-STARTER GENERATOR_SEP2011.pdf
	1 617120 STARTER / GENERATOR (INCLUDES ITEMS 2 - 18) 1
	2 612029 NUT 1
	3 612030 LOCKWASHER 1
	4 617172 PULLEY 1
	5 612032 FRONT COVER 1
	6 612033 BEARING 1
	7 612034 RETAINING RING 1
	8 612035 KEY 1
	9 612036 ARMATURE ASSEMBLY 1
	10 612037 FRAME & FIELD ASSEMBLY 1
	11 612038 BRUSH LEAD & TERMINAL PKG 1
	12 612039 BRUSH SPRING 1
	13 612040 BRUSH BOX ASSEMBLY 1
	14 612041 BRUSH 1 COVER 2
	15 612042 BRUSH 2 COVER 2
	16 612043 WAVY WASHER 1
	17 612044 BEARING 1
	18 612045 REAR COVER 1
	19
	20
	21
	22 613300 FRONT STARTER BRACKET 1
	23 00462G7 BOLT, 7/16 - 14 X 7/8" LG 2
	24 00566G2 LOCK WASHER, 7/16" 2
	25
	26 00439G2 BOLT, 5/16 - 18 X 1 1/4" LG 1
	27 00559G8 WASHER, 5/16" 2
	28 11098G6 LOCK NUT, 5/16 - 18 1
	29 75792G01 SCREW, 1/2 - 13 X 1 1/2" LG 1
	30 75690G01 STARTER/GENERATOR BELT 1
	31 75706G01 REAR STARTER BRACKET 1
	32 75746G01 SCREW, M8 - 1.25 X 20MM LG 2
	33 00631G2 BOLT, 1/2 - 13 X 2 1/4" LG 1
	34 00566G3 LOCK WASHER, 1/2" 1
	35 00560G3 WASHER, 1/2" 1
	36 75562G01 SPACER 1

	SP_625475_R-TRUCK BED (METAL)_SEP2011.pdf
	1 620482 ALUMINUM BED, ELECTRIC LIFT (Includes Items 14, 43 - 60) 1
	2 620481 ALUMINUM BED, MANUAL LIFT (Includes Items 3 - 6, 14, 43) 1
	3 71537G02 GAS SPRING 1
	4 602904 TETHER CABLE ASSEMBLY 1
	5 21683G1 COTTER PIN 1
	6 14443G12 CLEVIS PIN, 1/2” x 2.22" 1
	7 620517 LATCH INSTALLTION (includes items 74 - 79) 1
	8 74962G01 LATCH BED WELDMENT 1
	9 71477G02 LATCH RETAINER BRACKET 1
	10 71099G02 LATCH KEEPER PLATE 2
	11 71538G01 LATCH TORSION SPRING 1
	12 01118G01 SCREW, 1/4-20UNC 2A X 5 X 8", HX’HD 4
	13 71704G01 HANDLE GRIP 2
	14 612612 ALUMINUM BED, LARGE (Includes Items 15 - 42) 1
	15 612957 SCREW,PHD 10-24 X.500 6
	16 612958 SCREW-HEX,.250-20X.375 4
	17 612959 SCREW-TORX,.250-20X.500 28
	18 612960 WASHER,FLAT,.550X.250 4
	19 612961 NUT-HEX,.375-16 2
	20 612962 PROTECTOR,EDGE 1
	21 612963 PROTECTOR,EDGE 1
	22 612964 PROTECTOR,EDGE 2
	23 612965 CLEVIS PIN 3
	24 612966 WELDMENT,BOTTOM,BED 1
	25 612967 WELDMENT,PANEL,SIDE, (DRIVER SIDE) 1
	26 612968 WELDMENT,PANEL,SIDE, (PASSENGER SIDE) 1
	27 612969 FRONT PANEL 1
	28 612970 TAILGATE WELDMENT 1
	29 612971 PIVOT PIN,TAILGATE 2
	30 612972 HINGE,TAILGATE, (DRIVER SIDE) 1
	31 612973 PIVOT RING CLIP, RUE 3
	32 612974 LEVELING PAD 2
	33 612975 BUMPER INSERT,RUBBER 4
	34 612976 LATCH DRAW ASSY 2
	35 612977 LATCH DRAW KEEPER 2
	36 612978 TAILGATE HINGE, (PASSENGER SIDE) 1
	37 614440 MAT RETAINER 1
	38 614445 RIVET 9
	39 614444 HINGE SUPPORT 2
	40 614565 NUT 2
	41 614564 BOLT 1
	42 620641 RUBBER MAT 1
	43 70291G01 FLANGED BUSHING, URETHANE 4
	44 17618G1 NYLON CLAMP (NOT SHOWN) 8
	45 74165G02 CIRCUIT BREAKER MOUNTING BRACKET 1
	46 00150G4 SCREW, #10 - 24 X 1/2” LG 2
	47 00565G5 LOCK WASHER, #10 2
	48 00526G3 HEXAGONAL NUT, #10 - 24 2
	49 27680G01 TOGGLE SWITCH 1
	50 27447G01 TOGGLE GUARD ASSEMBLY 1
	51 10570G9 RIVET, 1/8” X 11/32” LG (ALUMINUM) 2
	52 25976G14 14 GA WIRE (RED 5") 1
	53 14443G11 CLEVIS PIN, 1/2” X 1 3/4” LG 1
	54 27613G01 SPACER 2
	55 21683G1 COTTER PIN, 15/32” X 2 13/16” LG 1
	56 74163G01 DUMP HARNESS (48V) (NOT SHOWN) 1
	57 11845G3 INSULATED CABLE CLAMP, 11/16” (NOT SHOWN) 2
	58 00532G3 HEXAGONAL NUT, 5/16 - 18 (NOT SHOWN) 2
	59 21320G3 CIRCUIT BREAKER (30 AMP 12V) 1
	60 27612G04 ELECTRIC ACTUATOR, 48V 1
	61
	62 74486G01 STEEL BED DUMP CART 1

	SP_625475_R-TRUCK BED (PLASTIC)_SEP2011.pdf
	1 73451G01 BED ASSEMBLY, 40" (INCLUDES ITEMS 2 -11) 1
	2 73447G01 PLASTIC BED, 40" 1
	3 73454G01 PIVOT SHAFT 2
	4 73460G01 SHOULDER BOLT, 1/4 - 20 X 3/4" LG 2
	5 73455G01 TAILGATE CABLE 1
	6 73450G01 BOWED ANGLE 1
	7 16705G2 SCREW, 1/4 - 20 X 5/8" LG (STAINLESS STEEL) 4
	8 73449G01 EXTRUSION CHANNEL 1
	9 16818G5 RATCHET FASTENER 4
	10
	11 00415G2 SCREW, 1/4 - 20 X 5/8" LG 2
	12 74821G01 BED CAPACITY LABEL 1
	13 71055G01 RIVET, 3/16" X 1" LG (ALUMINUM) 5
	14 70113G01 ADJUSTABLE RUBBER BUMPER 2
	15 11027G1 LOCK NUT, 5/16 - 18 2
	16
	17
	18 74962G01 BED LATCH 1
	19 71538G01 LATCH TORSION SPRING 1
	20 71099G02 PLATE, LATCH 2
	21 71477G02 RETAINER BRACKET 1
	22 01118G01 SCREW, 1/4 - 20 X 5/8" LG 4
	23
	24 71704G01 HANDLE GRIP 2
	25 600110G01 LABEL 1
	26 16816G2 RATCHET FASTNER 4
	27 71570G01 BUSHING 2
	28 71571G01 CLEVIS PIN 2
	29 00571G5 WASHER, 1 1/4 X 7/16 2
	30 21683G1 HAIR CLIP 2
	31 70291G01 BUSHING 4
	32 71569G02 SPRING CHANNEL 1
	33 01118G01 SCREW, 1/4 - 20 X 5/8" LG 8
	34 602904 BED TETHER CABLE 1
	35 00642G7 WASHER, 1/4" 8
	36 74947G01 BRACKET, BUMPER 2
	37 71537G02 GAS SPRING 2
	38 14443G10 CLEVIS PIN, 1/2" X 2 27/32" LG 1
	39 14443G12 CLEVIS PIN, 1/2" X 1 3/4" LG 1
	40 21683G1 HAIR CLIP 2
	41 00642G7 WASHER, 1/4" 8
	42 01118G01 SCREW, 1/4 - 20 X 5/8" LG 8
	43 71547G02 OUTRIGGER CHANNEL 1
	44 72339G02 PLASTIC BED HEAT SHIELD (GASLONE VEHCLES ONLY) 1
	45 74164G01 ELECTRIC DUMP KIT ( INCLUDES ITEMS 46 - 56 ) 1
	46 27612G02 ELECTRIC ACTUATOR, 12 VOLT, 1500 LBS 1
	47 27680G01 TOGGLE SWITCH 1
	48 27447G01 TOGGLE GUARD 1
	49 74165G02 CIRCUIT BREAKER MOUNTING BRACKET 1
	50 00150G4 SCREW, 10 - 24 X 1/2" LG 2
	51 00565G5 LOCK WASHER, #10 2
	52 21320G4 CIRCUIT BREAKER 15A 24V 1
	53 17618G1 WIRE TIE 8
	54 00526G3 NUT, #10 - 24 2
	55 10570G9 RIVET, 5/32 X .55 2
	56 25976G14 14 GA WIRE (RED 5") 1
	57
	58
	59 27613G01 SPACER 2
	60 74613G01 HARNESS 1

	SP_625475_S-WEATHER PROTECTION_SEP2011.pdf
	1 75048G01 SPACER, 1/2" 2
	2 624174 CANOPY STRUTS KIT (Includes Items 3 - 8) 1
	3 617755 CANOPY SUPPORT, (DRIVER SIDE FRONT) 1
	4 617756 CANOPY SUPPORT, (PASSENGER SIDE FRONT) 1
	5 617757 CANOPY SUPPORT, (DRIVER SIDE REAR) 1
	6 617758 CANOPY SUPPORT, (PASSENGER SIDE REAR) 1
	7 617641 CANOPY SUPPORT, CROSS TUBE 1
	8 624119 HARDWARE KIT (Includes Items 9 - 16) 1
	9 619586 SPACER, 3/4" 2
	10 11098G6 LOCK NUT, PLASTIC INSERT 8/16 4
	11 00438G7 BOLT, 5/16-18 4
	12 11098G5 LOCK NUT, PLASTIC INSERT 3/8-16 8
	13 00428G2 BOLT, 3/8-16 8
	14 00560G1 WASHER, 3/8 16
	15 00915G1 WASHER, 1/4" 5
	16 601476 LOCK NUT M6-1 5
	17 624829 CANOPY, BLACK 1
	18 602063 BOLT, TORX M6-1X40 5
	19
	20
	21
	22
	23 624831 TOP ENCLOSURE (GREEN) 1
	24 624830 TOP ENCLOSURE (GRAY) 1
	25 624832 TOP ENCLOSURE (WHITE) 1
	26 624829 TOP ENCLOSURE (BLACK) 1
	27 624833 TOP ENCLOSURE (TAN) 1
	28 * VELCRO AR
	29
	30
	31
	32 619075 SPLIT WINDSHIELD 1
	33 619074 FULL WINDSHIELD (Includes Items 34 - 35) 1
	34 619071 WINDSHIELD HARDWARE KIT 2
	35 619070 FULL WINDSHIELD ASSEMBLY (Includes Items 36 - 38) 1
	36 619072 FULL WINDSHIELD 1
	37 604115 WINDSHIELD ISOLATER GROMMET 2
	38 625100 WINDSHIELD MOLDING 1

	SP_625475_T-WHEELS AND TIRES_SEP2011.pdf
	1 28630G04 BLACK WHEEL AND STRYKER® 1 TIRE ASSEMBLY (DRIVER SIDE) (Includes Items 3, 4, 5) AR
	2 28630G05 BLACK WHEEL AND STRYKER® 1 TIRE ASSEMBLY (PASSENGER SIDE) (Includes Items 6, 4, 5) AR
	3 28630G01 TIRE, 22 X 9 - 10 STRYKER® 1 1
	4 15172G02 WHEEL RIM, BLACK (4 LUG) 1
	5 11657G1 VALVE STEM 1
	6
	7
	8
	9
	10 28442G03 BLACK WHEEL AND TURF SAVER® TIRE ASSEMBLY (Includes Items 11, 12, 13) AR
	11 28442G02 TIRE, 20 X 10 - 10 TURF SAVER® 1
	12 15172G02 WHEEL RIM, BLACK (4 LUG) 1
	13 11657G1 VALVE STEM 1
	14
	15
	16 14723G1 LUG NUT, 1/2 - 20 AR

	SP_625475_V-WINCH_SEP2011.pdf
	Notes:
	1 74259G04 WINCH KIT (INCLUDES ITEMS 2 - 73) 1
	2 600792 WINCH ASSEMBLY, T1500 1
	3 74271G01 WINCH MOUNTING TUBE 1
	4 00440G6 BOLT, 5/16 - 18 X 2 3/4" LG 2
	5 00571G2 WASHER, 5/16" 4
	6 00891G3 LOCK NUT, 5/16 - 18 2
	7 21317G1 CLEVIS PIN, 5/8" x 3" LG 1
	8 21683G1 COTTER PIN, 15/32" X 2 13/16" LG 1
	9 74286G03 REMOTE SOLENOID (Includes Items 10 - 35) 1
	10 74256G02 SOLENOID KIT 1
	11 72278G01 WIRE HARNESS (SOLENOID to BATTERY) 1
	12
	13
	14
	15 600798 WIRE HARNESS (SOLENOID to REAR WINCH) (includes 16 - 19) 1
	16 600794 8 GA WIRE ( YELLOW 67") 1
	17 600793 8 GA WIRE ( BLUE 67" ) 1
	18 20436G1 FLEX LOOM ( BULK ) 49" 1
	19 73235G01 CONNECTOR 1
	20 74326G01 MOUNTING BRACKET 1
	21 00414G6 BOLT, 1/4 - 20 X 3/4" LG 3
	22 23726G1 SPACER, 1/4" 3
	23 14390G4 LOCK NUT, 1/4 - 20 3
	24 600801 WIRE HARNESS (SOLENOID to RECEPTACLE) (INCLUDES 25-28) 1
	25 19077G1 16 GA WIRE ( BLUE 14" ) 1
	26 20216G1 16 GA WIRE ( WHITE 14" ) 1
	27 19080G1 16 GA WIRE ( YELLOW 14" ) 1
	28 17313G1 FLEX LOOM ( BULK ), 4" 1
	29 600795 WIRE HARNESS (SOLENOID to FRONT WINCH) (INCLUDES 30-33) 1
	30 600794 8 GA WIRE ( YELLOW 94" ) 1
	31 600793 8 GA WIRE ( BLUE 94" ) 1
	32 20436G1 FLEX LOOM, 75 5/8" ( BULK ) 1
	33 73235G01 CONNECTOR 1
	34 600482 RECEPTACLE WITH LEADS (GREEN, WHITE, BLACK) 1
	35 * CIRCUIT BREAKER WITH BRACKET 1
	36 00414G5 BOLT, 1/4 - 20 X 5/8" LG 2
	37 14390G4 LOCK NUT, 1/4 - 20 2
	38
	39
	40 74289G01 CONNECTOR MOUNT PLATE 1
	41 00740G4 SCREW, #10 - 32 X 1/2" LG (STAINLESS STEEL) 2
	42 00559G5 WASHER, #10 2
	43 00921G8 LOCK NUT, #10 - 32 2
	44 00156G8 SCREW, #10 - 32 X 1" LG 2
	45 00526G4 NUT, #10 - 32 2
	46
	47 87-10490 KNOB ASSEMBLY, T-SERIES F/W 1
	48 87-22381 TENSION PLATE 1
	49 87-23149-05 NUT, HEX, FLANGED, M5 X 0.8 2
	50 89-22291-01 SCREW, ST HEX SKY FH, M6 X 1 X 20 2
	51 87-22394 BASEPLATE ASSEMBLY, T-SERIES 1
	52 AS REQ’D WASHER, .020 OR .030 THICK A/R
	53 87-10466 BUSHING, T-SERIES 1
	54 87-23309-01 SET SCREW, M5 X 0.8 X 6 1
	55 87-22397 DRUM ASSEMBLY 1
	56 87-10470 DRUM SUPPORT BUSHING 1
	57 87-33257 DRUM SUPPORT PLATE 1
	58 87-23030-10 SCREW, ST PAN HEAD, M4 X 0.7 X 10 4
	59 87-33251 ROTATOR GEAR, T-SERIES 1
	60 87-22380 CARRIER ASSEMBLY, T-SERIES 1
	61 87-22396 STATIONARY GEAR HOUSING ASSEMBLY, T-SERIES 1
	62 87-33249 MOTOR, 12 VOLT 1
	63 87-22401 MOTOR PINION GEAR 1
	64 1535A WIRE ROPE AND HOOK ASSEMBLY, 5/32" X 25 FEET 1
	65 89-32300 HANDSAVER BAR 1
	66 90-22873-03 CIRCUIT BREAKER ASSEMBLY, 12 VOLT, T-SERIES 1
	67 90-22117 REMOTE CONTROL ASSEMBLY 1
	68 92-20172 SOLENOID, 12 VOLT 2
	69 90-32070 SOLENOID BACK PLATE 1
	70 90-31079 SOLENOID COVER 1
	71
	72
	73 71489G01 LABEL (READ INSTRUCTIONS) 1



	SP_625477_A-ACCELERATOR_SEP2011
	SP_625477_B-AIR FILTER_SEP2011
	SP_625477_C-BODY_SEP2011
	SP_625477_D-BRAKES_SEP2011
	SP_625477_E-PARK BRAKE_SEP2011
	SP_625477_F-CLUTCH_SEP2011
	SP_625477_G-DIRECTION SELECTOR_SEP2011
	SP_625477_H-ELECTRICAL_SEP2011
	SP_625477_J-ENGINE_SEP2011
	SP_625477_K-FRONT SUSPENSION AND STEERING_SEP2011
	SP_625477_L-FUEL SYSTEM_SEP2011
	SP_625477_M-REAR AXLE_SEP2011
	SP_625477_N-REAR SUSPENSION_SEP2011
	SP_625477_P-SEATING_SEP2011
	SP_625477_Q-STARTER GENERATOR_SEP2011
	SP_625477_R-TRUCK BED (METAL)_SEP2011
	SP_625477_R-TRUCK BED (PLASTIC)_SEP2011
	SP_625477_S-WEATHER PROTECTION_SEP2011
	SP_625477_T-WHEELS AND TIRES_SEP2011
	SP_625477_U-WINCH_SEP2011

	SP_625477_A-ACCELERATOR_SEP2011
	SP_625477_B-AIR FILTER_SEP2011
	SP_625477_C-BODY_SEP2011
	SP_625477_D-BRAKES_SEP2011
	SP_625477_E-PARK BRAKE_SEP2011
	SP_625477_F-CLUTCH_SEP2011
	SP_625477_G-DIRECTION SELECTOR_SEP2011
	SP_625477_H-ELECTRICAL_SEP2011
	SP_625477_J-ENGINE_SEP2011
	SP_625477_K-FRONT SUSPENSION AND STEERING_SEP2011
	SP_625477_L-FUEL SYSTEM_SEP2011
	SP_625477_M-REAR AXLE_SEP2011
	SP_625477_N-REAR SUSPENSION_SEP2011
	SP_625477_P-SEATING_SEP2011
	SP_625477_Q-STARTER GENERATOR_SEP2011
	SP_625477_R-TRUCK BED (METAL)_SEP2011
	SP_625477_R-TRUCK BED (PLASTIC)_SEP2011
	SP_625477_S-WEATHER PROTECTION_SEP2011
	SP_625477_T-WHEELS AND TIRES_SEP2011
	SP_625477_U-WINCH_SEP2011
	BLANK PAGE
	rear cover for Manual

	SP_625477_A-ACCELERATOR_SEP2011
	SP_625477_B-AIR FILTER_SEP2011
	SP_625477_C-BODY_SEP2011
	SP_625477_D-BRAKES_SEP2011
	SP_625477_E-PARK BRAKE_SEP2011
	SP_625477_F-CLUTCH_SEP2011
	SP_625477_G-DIRECTION SELECTOR_SEP2011
	SP_625477_H-ELECTRICAL_SEP2011
	SP_625477_J-ENGINE_SEP2011
	SP_625477_K-FRONT SUSPENSION AND STEERING_SEP2011
	SP_625477_L-FUEL SYSTEM_SEP2011
	SP_625477_M-REAR AXLE_SEP2011
	SP_625477_N-REAR SUSPENSION_SEP2011
	SP_625477_P-SEATING_SEP2011
	SP_625477_Q-STARTER GENERATOR_SEP2011
	SP_625477_R-TRUCK BED (METAL)_SEP2011
	SP_625477_R-TRUCK BED (PLASTIC)_SEP2011
	SP_625477_S-WEATHER PROTECTION_SEP2011
	SP_625477_T-WHEELS AND TIRES_SEP2011
	SP_625477_U-WINCH_SEP2011
	BLANK PAGE
	rear cover for Manual
	SP_625477_A-ACCELERATOR_SEP2011.pdf
	1 75765G03 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 2 - 44) 1
	2 70116G02 ACCELERATOR PEDAL BRACKET 1
	3 01051G01 PAN HEAD SCREW, #8 - 16 X 1/2" LG 4
	4 25853G02 PEDAL BOX AND COVER 1
	5 00684G6 TRUSS HEAD SCREW, #8 - 32 X 3/4" LG (STAINLESS STEEL) 2
	6 75652G01 MICRO SWITCH 1
	7 01050G02 PAN HEAD SCREW, #4 - 20 X 1 1/8" LG 2
	8
	9 72066G01 CONTROL ARM 1
	10 23860G1 BEARING 2
	11 24621G1 NYLON WASHER, 5/16" 2
	12 12064G1 PUSH NUT, 5/16" 1
	13 25768G01 PIVOT ROD 1
	14 72199G01 PIVOT BRACKET 1
	15 14390G1 LOCK NUT, 3/8 - 24 1
	16
	17 72198G03 MICRO SWITCH CAM 1
	18 15126G1 LOCK NUT, 5/16 - 24 1
	19 00487G3 SET SCREW, 1/4 - 20 X 3/8" LG 1
	20 72074G01 CONTROL ARM LINK 1
	21 72225G01 SHOULDER BOLT, #10 - 24 X 11/16" LG 1
	22 00532G4 LOCK NUT, 5/16 - 24 2
	23 17677G1 SPRING RETAINER, 1/2" 1
	24 17979G1 ACCELERATOR ROD BUSHING 1
	25 73046G01 COMPRESSION SPRING, 3/8" 1
	26 17677G2 SPRING RETAINER 1
	27 72072G01 ACCELERATOR ROD 1
	28 10385G4 CLEVIS YOKE (ADJUSTABLE) 1
	29 10386G3 CLEVIS PIN, 5/16" X 13/16" LG 1
	30 17838G1 NYLON BUSHING 3
	31 17255G1 TEFLON WASHER, 5/16" 1
	32 10387G3 COTTER PIN, 3/32" X 3/4" LG 1
	33 70134G01 PEDAL PIVOT PIN 1
	34 00986G01 PUSH NUT, 5/16" 1
	35 14390G10 LOCK NUT, #10 - 24 1
	36
	37 35679G02 WIRE HARNESS (PEDAL BOX) 1
	38 75639G01 ACCELERATOR CABLE 1
	39 00559G8 FLAT WASHER, 5/16" 1
	40 25799G03 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 41 - 44) 1
	41 27844G01 ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 42 - 43) 1
	42 15766G1 OVAL RIVET, 3/16" X 3/8" LG 6
	43 27512G01 ACCELERATOR PEDAL PAD 1
	44 * ACCELERATOR PEDAL 1
	45 70135G01 PEDAL PIVOT COVER 1
	46 00715G2 BOLT, 5/16 - 18 X 13/16" LG 4
	47
	48 00415G2 BOLT, 1/4 - 20 X 1 1/4" LG 1
	49 00559G7 FLAT WASHER, 1/4" 1
	50 75679G01 CHOKE PIVOT LEVER 1
	51 15944G1 BALL JOINT 1
	52 00734G5 LOCK NUT, #10 - 32 1
	53 75677G01 BUSHING 1
	54 23577G1 TORSION SPRING 1
	55 23726G7 SPACER, 9/16" 1
	56 14390G4 LOCK NUT, 1/4 - 20 1
	57
	58 75651G01 CHOKE AND GOVERNOR CABLE BRACKET 1
	59 00566G2 LOCK WASHER, 7/16" 2
	60 00462G7 BOLT, 7/16 - 14 X 7/8" LG 2
	61
	62 75650G01 CHOKE LINK 1
	63
	64 75712G01 CHOKE CABLE 1
	65 75675G01 GOVERNOR CABLE 1
	66
	67 75682G01 GOVERNOR BELLCRANK ASSEMBLY (INCLUDES ITEMS 68 - 80) 1
	68 75681G01 GOVERNOR BELLCRANK 1
	69 15944G1 BALL JOINT 1
	70 00734G5 LOCK NUT, #10 - 32 1
	71 14390G4 LOCK NUT, 1/4 - 20 1
	72 22751G2 GOVERNOR BRACKET ASSEMBLY (INCLUDES ITEMS 73 - 80) 1
	73 22752G1 GOVERNOR BRACKET 1
	74 25274G1 GOVERNOR ROD 1
	75 22754G2 BUSHING 1
	76 25661G01 CUP WASHER 2
	77 23578G1 COMPRESSION SPRING 1
	78 22754G2 BUSHING 1
	79 23859G1 GOVERNOR ADJUSTER 1
	80 00526G4 HEX NUT, #10 - 32 1
	81 00491G4 SET SCREW, 1/4 - 20 X 1/2" LG 2
	82 25738G01 SPRING 1
	83 25286G1 SAFETY SEAL, 3/8" 1
	84 12064G3 PUSH NUT, 3/16" 1
	85
	86 25653G01 ACCELERATOR CABLE BRACKET 1
	87 26826G01 LOCK WASHER, 8 MM 2
	88 26827G01 DIFFERENTIAL NUT, M8 X 1.25 MM 2
	89
	90 75832G01 WIRE AND TUBE RETAINER, 3/8" CAPACITY 1
	91
	92 612487 BACKING PLATE 1
	93 00414G6 BOLT, 1/4 - 20 X 3/4" LG 4
	94 00559G7 FLAT WASHER, 1/4" 4
	95 00654G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) 4


	SP_625477_A-ACCELERATOR_SEP2011
	1 75765G03 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 2 - 44) 1
	2 70116G02 ACCELERATOR PEDAL BRACKET 1
	3 01051G01 PAN HEAD SCREW, #8 - 16 X 1/2" LG 4
	4 25853G02 PEDAL BOX AND COVER 1
	5 00684G6 TRUSS HEAD SCREW, #8 - 32 X 3/4" LG (STAINLESS STEEL) 2
	6 75652G01 MICRO SWITCH 1
	7 01050G02 PAN HEAD SCREW, #4 - 20 X 1 1/8" LG 2
	8
	9 72066G01 CONTROL ARM 1
	10 23860G1 BEARING 2
	11 24621G1 NYLON WASHER, 5/16" 2
	12 12064G1 PUSH NUT, 5/16" 1
	13 25768G01 PIVOT ROD 1
	14 72199G01 PIVOT BRACKET 1
	15 14390G1 LOCK NUT, 3/8 - 24 1
	16
	17 72198G03 MICRO SWITCH CAM 1
	18 15126G1 LOCK NUT, 5/16 - 24 1
	19 00487G3 SET SCREW, 1/4 - 20 X 3/8" LG 1
	20 72074G01 CONTROL ARM LINK 1
	21 72225G01 SHOULDER BOLT, #10 - 24 X 11/16" LG 1
	22 00532G4 LOCK NUT, 5/16 - 24 2
	23 17677G1 SPRING RETAINER, 1/2" 1
	24 17979G1 ACCELERATOR ROD BUSHING 1
	25 73046G01 COMPRESSION SPRING, 3/8" 1
	26 17677G2 SPRING RETAINER 1
	27 72072G01 ACCELERATOR ROD 1
	28 10385G4 CLEVIS YOKE (ADJUSTABLE) 1
	29 10386G3 CLEVIS PIN, 5/16" X 13/16" LG 1
	30 17838G1 NYLON BUSHING 3
	31 17255G1 TEFLON WASHER, 5/16" 1
	32 10387G3 COTTER PIN, 3/32" X 3/4" LG 1
	33 70134G01 PEDAL PIVOT PIN 1
	34 00986G01 PUSH NUT, 5/16" 1
	35 14390G10 LOCK NUT, #10 - 24 1
	36
	37 35679G02 WIRE HARNESS (PEDAL BOX) 1
	38 75639G01 ACCELERATOR CABLE 1
	39 00559G8 FLAT WASHER, 5/16" 1
	40 25799G03 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 41 - 44) 1
	41 27844G01 ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 42 - 43) 1
	42 15766G1 OVAL RIVET, 3/16" X 3/8" LG 6
	43 27512G01 ACCELERATOR PEDAL PAD 1
	44 * ACCELERATOR PEDAL 1
	45 70135G01 PEDAL PIVOT COVER 1
	46 00715G2 BOLT, 5/16 - 18 X 13/16" LG 4
	47
	48 00415G2 BOLT, 1/4 - 20 X 1 1/4" LG 1
	49 00559G7 FLAT WASHER, 1/4" 1
	50 75679G01 CHOKE PIVOT LEVER 1
	51 15944G1 BALL JOINT 1
	52 00734G5 LOCK NUT, #10 - 32 1
	53 75677G01 BUSHING 1
	54 23577G1 TORSION SPRING 1
	55 23726G7 SPACER, 9/16" 1
	56 14390G4 LOCK NUT, 1/4 - 20 1
	57
	58 75651G01 CHOKE AND GOVERNOR CABLE BRACKET 1
	59 00566G2 LOCK WASHER, 7/16" 2
	60 00462G7 BOLT, 7/16 - 14 X 7/8" LG 2
	61
	62 75650G01 CHOKE LINK 1
	63
	64 75712G01 CHOKE CABLE 1
	65 75675G01 GOVERNOR CABLE 1
	66
	67 75682G01 GOVERNOR BELLCRANK ASSEMBLY (INCLUDES ITEMS 68 - 80) 1
	68 75681G01 GOVERNOR BELLCRANK 1
	69 15944G1 BALL JOINT 1
	70 00734G5 LOCK NUT, #10 - 32 1
	71 14390G4 LOCK NUT, 1/4 - 20 1
	72 22751G2 GOVERNOR BRACKET ASSEMBLY (INCLUDES ITEMS 73 - 80) 1
	73 22752G1 GOVERNOR BRACKET 1
	74 25274G1 GOVERNOR ROD 1
	75 22754G2 BUSHING 1
	76 25661G01 CUP WASHER 2
	77 23578G1 COMPRESSION SPRING 1
	78 22754G2 BUSHING 1
	79 23859G1 GOVERNOR ADJUSTER 1
	80 00526G4 HEX NUT, #10 - 32 1
	81 00491G4 SET SCREW, 1/4 - 20 X 1/2" LG 2
	82 25738G01 SPRING 1
	83 25286G1 SAFETY SEAL, 3/8" 1
	84 12064G3 PUSH NUT, 3/16" 1
	85
	86 25653G01 ACCELERATOR CABLE BRACKET 1
	87 26826G01 LOCK WASHER, 8 MM 2
	88 26827G01 DIFFERENTIAL NUT, M8 X 1.25 MM 2
	89
	90 75832G01 WIRE AND TUBE RETAINER, 3/8" CAPACITY 1
	91
	92 612487 BACKING PLATE 1
	93 00414G6 BOLT, 1/4 - 20 X 3/4" LG 4
	94 00559G7 FLAT WASHER, 1/4" 4
	95 00654G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) 4

	SP_625477_B-AIR FILTER_SEP2011
	SP_625477_C-BODY_SEP2011
	SP_625477_D-BRAKES_SEP2011
	SP_625477_E-PARK BRAKE_SEP2011
	SP_625477_F-CLUTCH_SEP2011
	SP_625477_G-DIRECTION SELECTOR_SEP2011
	SP_625477_H-ELECTRICAL_SEP2011
	SP_625477_J-ENGINE_SEP2011
	SP_625477_K-FRONT SUSPENSION AND STEERING_SEP2011
	SP_625477_L-FUEL SYSTEM_SEP2011
	SP_625477_M-REAR AXLE_SEP2011
	SP_625477_N-REAR SUSPENSION_SEP2011
	SP_625477_P-SEATING_SEP2011
	SP_625477_Q-STARTER GENERATOR_SEP2011
	SP_625477_R-TRUCK BED (METAL)_SEP2011
	SP_625477_R-TRUCK BED (PLASTIC)_SEP2011
	SP_625477_S-WEATHER PROTECTION_SEP2011
	SP_625477_T-WHEELS AND TIRES_SEP2011
	BLANK PAGE
	rear cover for Manual
	SP_625477_HOW TO USE_2nov11.pdf
	1. WHEN THE PART NUMBER IS NOT KNOWN
	2. IF YOU KNOW THE PART NUMBER
	3. COLOR CODE FOR BODY COMPONENTS
	HOW TO USE THE SERVICE PARTS MANUAL
	HOW TO USE THE SERVICE PARTS MANUAL

	SP_625477_C-BODY_2NOV11.pdf
	1 70662G01 UPPER FLOORPAN 1
	2 14601G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) 9
	3
	4 70451G01 LOWER FLOORPAN 1
	5 14601G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) 7
	6 70452G01 ACCESS COVER 1
	7
	8
	9 71413G01 SPLASH PANEL 1
	10 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG 4
	11
	12
	13
	14 71102G02 SELF TAPPING SCREW, 1/4 - 20 X 1/2" LG 3
	15 71055G01 RIVET, 3/16" X 1 1/8" LG (ALUMINUM) 1
	16
	17 74521G02 FRONT BASKET ASSEMBLY (Includes Items 18 - 23) 1
	18 74523G01 FRONT BASKET 1
	19 74522G01 BASKET MOUNTING BRACKET (DRIVER SIDE) 1
	20 74522G02 BASKET MOUNTING BRACKET (PASSENGER SIDE) 1
	21 00725G1 CARRIAGE BOLT, 3/8 - 16 X 1" LG (STAINLESS STEEL) 4
	22 00891G1 LOCK NUT, 3/8 - 16 4
	23 71931G01 LABEL, FRONT BASKET (WARNING) 1
	24 619206 DECAL, E-Z-GO COWL 1
	25 71151G01 INSTRUMENT PANEL ASSEMBLY (Includes Items 26 - 30) 1
	26 71153G01 DEFLECTOR (PASSENGER SIDE) 1
	27 71154G01 DEFLECTOR (DRIVER SIDE) 1
	28 00614G5 SCREW, #8 - 18 X 5/8" LG 4
	29 71158G01 INSTRUMENT PANEL INSERT (FOUR CUP) 1
	30 71152G01 INSTRUMENT PANEL 1
	31 601781 LABEL (SAFETY) 1
	32
	33 35968G01 LABEL (T-HOLDER COVER) 1
	34
	35 614378 FENDER FLARE (DRIVER SIDE) 1
	36 613274 FENDER FLARE (PASSENGER SIDE) 1
	37
	38
	39 71115G01 VINYL TRIM 2
	40 71055G01 RIVET, 3/16" X 1" LG (ALUMINUM) 10
	41
	42
	43 75459G01 GLOVE BOX DOORS (BOTH SIDES) 1
	44 75459G02 GLOVE BOX DOOR (DRIVER SIDE) 1
	45 75459G03 GLOVE BOX DOOR (PASSENGER SIDE) 1
	46 613273 FRONT FASCIA 1
	47 617643 COWL GRILL COVER 1
	48 70725G02 FRONT SHIELD BRACE 2
	49 613036G** COWL (See COLOR CODE in HOW TO USE Section of Manual) 1
	50 71055G01 RIVET, 3/16" X 1" LG (ALUMINUM) 7
	51 16469G1 FENDER WASHER, 9/32 2
	52 01038G01 SCREW, 1/4 - 20" X .7" 4
	53 15058G1 ALUMINUM RIVET, .87" 2
	54 71597G01 SELF THREADING NUT, 5 X 10 X 15mm 2
	55
	56
	57 71055G01 RIVET, 3/16" X 1" LG (ALUMINUM) 6
	58 618653 FASCIA BRACKET 1
	59 14390G4 NUT, 1/4 - 20 2
	60 300646 HEX HEAD BOLT, 1/4 - 20 X 3/4 (GRADE 5) 2
	61
	62
	63
	64
	65 617620 BRUSHGUARD 1
	66
	67 00440G6 CAP HEAD SCREW, 5/16-18 X 2- 3/4 2
	68 75048G02 SPACER, .328 X 1.31 2
	69 00570G2 FLAT WASHER, 5/16" 2
	70 00905G8 LOCK WASHER, 5/16" 4
	71 00440G2 SCREW, 5/16-18 X 2 3/4 4
	72 75048G04 SPACER 2
	73 00559G8 FLAT WASHER, .339 4
	74 70663G04 FLOOR MAT W/HORN HOLES 1
	75 70135G01 PEDAL PIVOT COVER 1
	76
	77 70244G03 SPLASH PANEL 1
	78 00715G2 BOLT, 5/16 - 18 X 4/5" LG 4
	79 00438G8 BOLT, 5/16 - 18 X 1" LG 2
	80 00559G8 FLAT WASHER, 5/16" 2
	81 11098G6 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 2
	82
	83
	84 600496 BATTERY TRAY 1
	85 00715G2 BOLT, 5/16 - 18 X 4/5" LG AR
	86 00438G6 BOLT, 5/16 - 18 X 3/4" LG 3
	87 00571G2 FLAT WASHER, 5/16" 1
	88 00565G8 LOCK WASHER, 5/16" 1
	89
	90
	91 70629G01 SPLASH PANEL 1
	92 00106G6 SELF THREADING SCREW, #12 - 24 X 3/4" LG 2
	93
	94
	95
	96 70440G02 SEAT FRAME 1
	97 00715G2 BOLT, 5/16 - 18 X 4/5" LG 2
	98 603728 PINSTRIPING TAPE (PEWTER) 1
	99 75372G04 PINSTRIPING TAPE (BLACK) 1
	100 75372G08 PINSTRIPING TAPE (SILVER) 1
	101
	102
	103
	104 609147G** SEAT WRAP W/LOUVERS (See COLOR CODE in HOW TO USE Section) 1
	105 10570G10 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) 8
	106 71609G01 SEAT HINGE PLATE 2
	107 10570G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) 4
	108 20271G02 HOLE PLUG 1
	109
	110
	111 609168G1** SIDE PANEL (DRIVER SIDE) (See COLOR CODE in HOW TO USE Section) 1
	112 609168G2** SIDE PANEL (PASSENGER SIDE) (See COLOR CODE in HOW TO USE Section) 1
	113 10570G10 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) 4
	114 10570G12 RIVET, 1/4" X 9/16" LG (ALUMINUM) 4
	115 16469G1 FENDER WASHER, 1/4" 4
	116
	117
	118 619094 ROCKER PANEL (DRIVER SIDE) 1
	119 619095 ROCKER PANEL (PASSENGER SIDE) 1
	120 71440G03 BRACE (DRIVER SIDE) 1
	121 71440G04 BRACE (PASSENGER SIDE) 1
	122 00789G2 SCREW, #10 - 24 X 1 1/4" LG 4
	123 23726G2 SPACER, 1/4" 4
	124 00660G5 FLAT WASHER, #10 (STAINLESS STEEL) 4
	125 14390G10 LOCK NUT, #10 - 24 4
	126
	127
	128
	129 16705G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) 4
	130 23726G2 SPACER, 1/4" 4
	131 00559G7 FLAT WASHER, 1/4" 4
	132 14390G4 LOCK NUT, 1/4 - 20 4
	133
	134
	135
	136 74893G01 FENDER (DRIVER SIDE) 1
	137 74893G02 FENDER (PASSENGER SIDE) 1
	138 74893G03 FENDER W/TAIL LIGHT OPENING (DRIVER SIDE) 1
	139 74893G04 FENDER W/TAIL LIGHT OPENING (PASSENGER SIDE) 1
	140 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG 10
	141
	142 74891G01 SEAT FILLER PANEL (DRIVER SIDE) 1
	143 74891G02 SEAT FILLER PANEL (PASSENGER SIDE) 1
	144 74099G01 LABEL (TILT WARNING) 2
	145 619181 DECAL, E-Z-GO LOGO 2
	146 14390G4 LOCK NUT, 1/4 - 20 4
	147 00642G7 FLAT WASHER, 1/4" 8
	148 00414G6 BOLT, 1/4 - 20 X 3/4" LG 4
	149 27731G01 ASH TRAY 1
	150
	151 74890G01 REAR PANEL 1
	152 71055G01 RIVET, 3/16” X 1" LG (ALUMINUM) 4
	153
	154 16816G2 RATCHET FASTENER, 1/4” X 3/4” LG 8
	155 27736G01 GASKET 1
	156 75108G02 BRACKET 1
	157 00100G4 SCREW, #10 - 16 X 1/2" LG 4
	158 74365G01 GUN HOLDER REMOVABLE FLOOR MOUNT 1
	159
	160
	161 74492G02 HEAVY DUTY BALL HITCH KIT (Includes Items 167, 173 - 177) 1
	162 74492G04 ANGLE HITCH KIT (Includes Items 168, 173, 174) 1
	163 74492G06 CLEVIS HITCH KIT (Includes Items 169, 173, 174, 178, 179) 1
	164 74492G08 DROP ANGLE HITCH KIT (Includes Items 170, 173, 174) 1
	165 74492G10 DROP BALL HITCH KIT (Includes Items 171, 173 - 177) 1
	166 74492G12 DROP CLEVIS HITCH KIT (Includes Items 172, 173, 174, 178, 179) 1
	167 74351G02 HEAVY DUTY HITCH 1
	168 74339G02 ANGLE HITCH 1
	169 74338G02 CLEVIS HITCH 1
	170 74489G02 DROP ANGLE HITCH 1
	171 74491G02 DROP BALL HITCH 1
	172 74495G02 DROP CLEVIS HITCH 1
	173 21317G01 CLEVIS PIN, 5/8" X 3" LG 1
	174 21683G1 COTTER PIN, 15/32" X 2 11/16" LG 1
	175 31757G1 HITCH BALL, 1 7/8" 1
	176 00566G6 LOCK WASHER, 3/4" 1
	177 00702G11 HEX NUT, 3/4 - 16 1
	178 14443G7 CLEVIS PIN, 1/2" X 2 1/2" LG 1
	179 19314G1 COTTER PIN, 2 1/2" LG 1
	180
	181
	182 00922G3 FLAT WASHER, 7/16" 4
	183 00734G1 LOCK NUT, 7/16 - 14 4
	184
	185 74348G02 HITCH RECEIVER 1
	186 00198G8 BOLT, 5/16 - 18 X 1" LG 1
	187 00571G2 FLAT WASHER, 5/16 1
	188 11098G6 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 1
	189 00463G4 BOLT, 7/16 - 14 X 1 1/2" LG 4

	SP_625477_J-ENGINE_2NOV11.pdf
	1 75843G01 SUBFRAME 1
	2
	3 75648G01 ENGINE, 480CC (Includes Items 4 - 11) 1
	4 808979 CARBURETOR 1
	5 491055 SPARK PLUG (RC12YC) 2
	6 75814G01 OIL DRAIN VALVE 1
	7 492932 OIL FILTER 1
	8 75649G01 45° ELBOW, 1/8 NPT X 1/8 NPT 1
	9 690233 OIL PRESSURE SWITCH 1
	10 691562 MUFFLER 1
	11 809093 ELECTRONIC IGNITION CONTROL MODULE 1
	12
	13
	14 00439G8 BOLT, 5/16 - 18 X 2" LG 4
	15 00559G8 FLAT WASHER, 5/16" 8
	16 11098G6 LOCK NUT, 5/16 - 18 4
	17
	18
	19 75569G01 FRONT ENGINE MOUNTING BRACKET 1
	20 00429G4 BOLT, 3/8 - 16 X 3 1/2" LG 2
	21 00560G1 FLAT WASHER, 3/8" 2
	22 75714G01 PLATE WASHER 1
	23 11098G5 LOCK NUT, 3/8 - 16 2
	24 75568G01 ISOLATOR 1
	25
	26 75745G01 EXHAUST PIPE (Includes Items 27 - 29) 1
	27 * CLAMP 1
	28 * SPARK ARRESTOR 1
	29 01022G01 SCREW, #6 - 20 X 5/16" LG 1
	30
	31
	32 75882G01 ENGINE, 480CC (HIGH ALTITUDE 5,000 - 7,500 FT) (INCL ITEMS 3, 33 1
	33 75859G01 CARBURETOR HIGH ALTITUDE KIT (INCLUDES ITEMS 34, 35) 1
	34 75865G01 MAIN JET #86, (NOT SHOWN) 1
	35 75861G01 LABEL (HIGH ALTITUDE - 5,000 - 7,500 FT), (NOT SHOWN) 1
	36
	37 75882G02 75882G02 ENGINE, 480CC (HIGH ALTITUDE 7,500 - 10,000 FT) (INCL ITEMS 3, 38) 1
	38 75859G02 CARBURETOR HIGH ALTITUDE KIT (INCLUDES ITEMS 39, 40) 1
	39 75865G02 MAIN JET #84, (NOT SHOWN) 1
	40 75863G01 LABEL (HIGH ALTITUDE - 7,500 - 10,000 FT, (NOT SHOWN) 1

	SP_625477_K-FRONT SUSPENSION AND STEERING_2NOV11.pdf
	1 606989 FRONT AXLE 1
	2
	3 70930G02 SPINDLE AND HUB ASSEMBLY, 4 LUG (PASSENGER SIDE) (INCLUDES ITEMS 4 - 13) 1
	4 70802G01 SPINDLE ASSEMBLY (PASSENGER SIDE) 1
	5 70648G01 FLANGED BEARING 1
	6 70749G01 BEARING 1
	7 25146G1 GREASE SEAL 1
	8 11750G2 ROLLER BEARING AND RACE ASSEMBLY 2
	9 74332G01 WHEEL HUB 1
	10 34117G02 BOLT, 1/2 - 20 X 2" 4
	11 12093G1 SLOTTED NUT, 1 - 14 1
	12 00798G8 COTTER PIN, 5/32" X 1 3/4" LG 1
	13 51141G1 RACE BEARING 2
	14
	15
	16 70931G02 SPINDLE AND HUB ASSEMBLY, 4 LUG (DRIVER SIDE) (INCLUDES ITEMS 5 - 13 & 17) 1
	17 70803G01 SPINDLE ASSEMBLY (DRIVER SIDE) 1
	18 00407G6 BOLT, 1/2 - 13 X 6" LG 2
	19 00560G3 FLAT WASHER, 1/2" 4
	20 70745G01 KING PIN TUBE 2
	21 70754G01 THRUST WASHER (STAINLESS STEEL) 2
	22 14390G6 LOCK NUT, 1/2 - 13 2
	23
	24
	25 76419G01 SHOCK ABSORBER 2
	26 70509G01 SHOCK ABSORBER BOOT 2
	27 31539G1 NYLON CLAMP 4
	28 10435G1 SHOCK ABSORBER WASHER 8
	29 10194G1 RUBBER SHOCK ABSORBER BUSHING 8
	30 00532G6 HEX NUT, 3/8 - 24 4
	31 10044G01 VINYL CAP 2
	32
	33
	34 70990G03 CANTILEVER LEAF SPRING 2
	35 70163G03 SPRING PLATE 4
	36
	37 00734G1 LOCK NUT, 7/16 - 14 12
	38 00463G6 BOLT, 7/16 - 14 X 1 5/8" LG 12
	39
	40
	41 70964G01 RACK AND PINION UNIT (COMPLETE) (INCLUDES ITEMS 42 - 65) 1
	42 70965G01 STEERING RACK COVER & BEARING 1
	43
	44 * JAM NUT, 1/2 - 20 1
	45 70750G01 RETAINING RING (EXTERNAL) 1
	46 15112G1 BALL BEARING 1
	47 70603G01 PINION 1
	48 70751G01 RETAINING RING (INTERNAL) 1
	49 70638G01 SEAL PINION 1
	50 70604G01 RACK STEERING 1
	51 01053G01 SCREW, 10- 32 X .25" 1
	52 70590G01 RACK LOADER 1
	53 70666G01 SPRING COMPRESSION 1
	54 70645G01 GASKET RACK LOADER 1
	55 70591G01 COVER RACK LOADER 1
	56 71102G01 SCREW, 1/4 - 20 X 3/4 2
	57 10389G3 GREASE FITTING, STRAIGHT 1
	58 70695G01 RACK BALL JOINT (INCLUDES ITEMS 59 - 61) 1
	59 50641G1 RUBBER BOOT 1
	60 50209G2 SLOTTED NUT, 7/16 - 20 1
	61 10387G2 COTTER PIN, 3/32" X 3/4" LG 1
	62 74694G01 ROD END (INNER) 1
	63 70961G01 RACK BOOT 1
	64 12416G2 NYLON CLAMP 1
	65 11391G8 WIRE TIE 1
	66
	67
	68
	69 00734G1 LOCK NUT, 7/16 - 14 3
	70
	71
	72
	73
	74 00464G6 BOLT, 7/16 - 14 X 2 3/4" LG 3
	75
	76 70667G02 SPACER 3
	77
	78
	79 00560G2 FLAT WASHER, 1/2" 6
	80
	81
	82
	83 70607G01 STEERING SHAFT 1
	84
	85 70758G05 STEERING COLUMN KIT (INCLUDES ITEMS 86 - 88) 1
	86 70610G03 STEERING COLUMN 1
	87 28569G01 STEERING COLUMN BUSHING 1
	88 01022G01 SCREW, #6 - 20 X 5/16" LG 1
	89 00734G1 LOCK NUT, 7/16 - 14 4
	90 15058G1 RIVET, 3/16 X 7/16 X 5/8 2
	91 605642 STEERING RACK COVER 1
	92 604559 WELDMENT, WINCH RECEIVER 1
	93 604572 PL, WINCH RECEIVER RETAINER 1
	94 00462G8 SCREW, HEXAGON HEAD 7/16 - 14 4
	95 01006G01 BOLT, 3/8 - 16 X 1 1/4" LG WITH PATCHLOCK 4
	96 00879G1 LOCK WASHER, 3/8" 4
	97
	98 70580G01 INTERMEDIATE SHAFT (INCLUDES ITEMS 99, 100) 1
	99 01055G01 BOLT, M8 - 1.25 X 30MM 2
	100 00565G8 LOCK WASHER, 5/16" 2
	101
	102 70751G01 RETAINING RING (INTERNAL) 1
	103 70888G01 RETAINING RING (EXTERNAL) 1
	104 15112G1 BALL BEARING 1
	105 70887G01 WAVE WASHER 1
	106 602980 STEERING WHEEL 1
	107 71147G01 STEERING WHEEL COVER 1
	108 605435 LABEL (E-Z-GO) 1
	109
	110
	111
	112
	113 14390G2 LOCK NUT, 5/8 - 18 1
	114
	115
	116
	117 70876G02 TIE ROD ASSEMBLY (INCLUDES ITEMS 118 - 122) 1
	118 70897G02 THREADED ROD (24" LG) 1
	119 70902G01 TIE ROD END (LEFT HAND THREADS) 1
	120 01069G01 JAM NUT, M12 X 1.25-05 (LEFT HAND THREADS) 1
	121 70902G02 TIE ROD END (RIGHT HAND THREADS) 1
	122 01069G02 JAM NUT, M12 X 1.25-05 (RIGHT HAND THREADS) 1
	123 00734G1 LOCK NUT, 7/16 - 14 2

	SP_625477_L-FUEL SYSTEM_2NOV11.pdf
	1 620181 CARB FUEL TANK ASSEMBLY (Use with sending unit) (Includes items 2 - 9) 1
	2 72229G01 FUEL TANK ADAPTER 1
	3 72230G01 FLAT HEAD MACHINE SCREW, 6-32 X .50" 2
	4 20048G2 FUEL LEVEL SENDER 1
	5 607479 CARB FUEL TANK, (W/SWITCH) (Includes item 12) 1
	6 618669 FUEL TANK, W/ SENDER UNIT 1

	7 18287G3 SIPHON TUBE ASSEMBLY 1
	8 70988G01 SIPHON TUBE GROMMET 1
	9 606068 ROLLOVER VALVE GROMMET 1
	10 606067 ROLLOVER VALVE 1
	11 617885 FUEL TANK CAP (RATCHET) 1
	12 617886 EPA FUEL TANK LABEL 1
	13 00438G8 HEX HEAD BOLT, 5/16 - 18 X 1 1
	14 00559G8 FLAT WASHER, 5/16 4
	15 11098G6 LOCK NUT, 5/16 - 18 3
	16 32372G6 BLACK TRIM 1
	17 17618G1 NYLON CLAMP 2
	18 18292G1 CLAMP - TUBING 6
	19 70483G01 SPACER 1
	20 604597 FUEL HOSE, 26.00" 1
	21
	22 611181 FUEL SHUT-OFF VALVE 1
	23 615350 FUEL HOSE 2.00" 2
	24 606071 CARBON CANISTER 1
	25 606310 CHARCOAL CANISTER BRACKET 1
	26 10570G11 RIVET, 3/16 X .70 - TYPE B - SS 2
	27 615785 TUBE HOSE, 609.6 mm 1
	28 606964 HOSE. 3/16" I.D. x 13" 1
	29 606963 TUBING CLAMP HOSE, 3/16" I.D. 4
	30 615346 HOSE REDUCER -I. D. 1/4 x 3/16 1
	31 493629 FUEL FILTER 1
	32 808656 FUEL PUMP 1

	SP_625477_S-WEATHER PROTECTION_2NOV11.pdf
	1 75048G01 SPACER, 1/2" 2
	2 624174 CANOPY STRUTS KIT (Includes Items 3 - 8) 1
	3 617755 CANOPY SUPPORT, (DRIVER SIDE FRONT) 1
	4 617756 CANOPY SUPPORT, (PASSENGER SIDE FRONT) 1
	5 617757 CANOPY SUPPORT, (DRIVER SIDE REAR) 1
	6 617758 CANOPY SUPPORT, (PASSENGER SIDE REAR) 1
	7 617641 CANOPY SUPPORT, CROSS TUBE 1
	8 624119 HARDWARE KIT (Includes Items 9 - 16) 1
	9 619586 SPACER, 3/4" 2
	10 11098G6 LOCK NUT, PLASTIC INSERT 8/16 4
	11 00438G7 BOLT, 5/16-18 X 7/8 4
	12 11098G5 LOCK NUT, PLASTIC INSERT 3/8-16 8
	13 00428G2 BOLT, 3/8-16X2-1/4 8
	14 00560G1 FLAT WASHER, 3/8 16
	15 00915G1 BONDED SEAL WASHER, 1/4" 5
	16 601476 LOCK NUT M6-1 5
	17 624829 CANOPY, BLACK 1
	18 602063 BOLT, TORX M6-1X40 5
	19
	20
	21
	22
	23 624831 TOP ENCLOSURE (GREEN) 1
	24 624830 TOP ENCLOSURE (GRAY) 1
	25 624832 TOP ENCLOSURE (WHITE) 1
	26 624829 TOP ENCLOSURE (BLACK) 1
	27 624833 TOP ENCLOSURE (TAN) 1
	28 * VELCRO AR
	29
	30
	31
	32 619075 SPLIT WINDSHIELD 1
	33 619074 FULL WINDSHIELD (Includes Items 34 - 35) 1
	34 619071 WINDSHIELD HARDWARE KIT 2
	35 619070 FULL WINDSHIELD ASSEMBLY (Includes Items 36 - 38) 1
	36 619072 FULL WINDSHIELD 1
	37 604115 WINDSHIELD ISOLATER GROMMET 2
	38 625100 WINDSHIELD MOLDING 1

	SP_625477_F-CLUTCH_Aug2012.pdf
	1 626611 DRIVE CLUTCH (INCLUDES ITEMS 2 - 19) 1
	2 619333 PRIMARY STARTER PULLEY, 195 - SVC 1
	3 * STATIONARY ASSEMBLY 1
	4 * MOVEABLE PRIMARY ASSEMBLY 1
	5 628687 CLUTCH WEIGHT 3
	6 * SHIM, 1.630 X 1.330 1
	7 * SHIM, 1.225 X 1.750 X .154 1
	8 * PRIMARY SPIDER ASSEMBLY 1
	9 628683 COMPRESSION SPRING 2.0 OD 1
	10 * PRIMARY COVER ASSEMBLY 1
	11 628686 HEX BOLT, 1/4" - 20 X 1.25" LG 6
	12 * DECAL PRIMARY 1
	13 619332 HEX BOLT, 1/4" - 20 X 3/4" LG 4
	14 628685 HEX SHOULDER BOLT, 1/4" X 2 1/2" LG 3
	15 619332 HEX LOCK NUT, #10 - 24 3
	16 618630 DRIVE BELT 1
	17 606239 CONICAL WASHER, M12 1
	18 00566G2 LOCK WASHER, 7/16" ................................................................................... 1
	19 629495 HEX BOLT, 7/16" - 20 X 7.00" LG 1
	20 626612 DRIVEN CLUTCH (INCLUDES ITEMS 21 - 30) 1
	21 * SECONDARY STATIONARY, 9.5 1
	22 * MOVEABLE SECONDARY, 9.5 1
	23 619327 INNER RETAINER SPRING 1
	24 624111 COMPRESSION SPRING, 2.70 OD 1
	25 619329 OUTER SPRING RETAINER 1
	26 619330 RETAINER RING 1
	27 * DECAL SECONDARY 1
	28 606230 WASHER CLUTCH, 27 1/2" 1
	29 00565G8 LOCK WASHER, 5/16" 1
	30 629496 HEX BOLT, 5/16" - 18 X 4.5" LG 1

	SP_625477_Q-STARTER GENERATOR_Aug2012.pdf
	1 625715 STARTER / GENERATOR (INCLUDES ITEMS 2 - 18) 1
	2 612029 NUT 1
	3 612030 LOCK WASHER 1
	4 625716 PULLEY 1
	5 612032 FRONT COVER 1
	6 612033 BEARING 1
	7 612034 RETAINING RING 1
	8 612035 KEY 1
	9 612036 ARMATURE ASSEMBLY 1
	10 612037 FRAME & FIELD ASSEMBLY 1
	11 612038 BRUSH LEAD & TERMINAL PKG 1
	12 612039 BRUSH SPRING 4
	13 612040 BRUSH BOX ASSEMBLY 1
	14 612041 BRUSH 1 COVER 3
	15 612042 BRUSH 2 COVER 2
	16 612043 WAVY WASHER 1
	17 612044 BEARING 1
	18 612045 REAR COVER 1
	19
	20
	21
	22 629335 STARTER / GENERATOR BRACKET 1
	23 00462G7 BOLT, 7/16 - 14 X 7/8" LG 2
	24 00566G2 LOCK WASHER, 7/16" 2
	25
	26 00439G2 BOLT, 5/16 - 18 X 1 1/4" LG 1
	27 00559G8 FLAT WASHER, 5/16" 2
	28 11098G6 LOCK NUT, 5/16 - 18 1
	29 75792G01 SCREW, 1/2 - 13 X 1 1/2" LG 1
	30 75690G01 STARTER/GENERATOR BELT 1
	31 75706G01 REAR STARTER BRACKET 1
	32 75746G01 SCREW, M8 - 1.25 X 20MM LG 2
	33 00631G2 BOLT, 1/2 - 13 X 2 1/4" LG 1
	34 00566G3 LOCK WASHER, 1/2" 1
	35 00560G3 FLAT WASHER, 1/2" 1
	36 75562G01 SPACER 1

	SP_625477_F-CLUTCH_Aug2012.pdf
	1 626611 DRIVE CLUTCH (INCLUDES ITEMS 2 - 15) 1
	2 619333 PRIMARY STARTER PULLEY, 195 - SVC 1
	3 * STATIONARY ASSEMBLY 1
	4 * MOVEABLE PRIMARY ASSEMBLY 1
	5 628687 CLUTCH WEIGHT 3
	6 * SHIM, 1.630 X 1.330 1
	7 * SHIM, 1.225 X 1.750 X .154 1
	8 * PRIMARY SPIDER ASSEMBLY 1
	9 628683 COMPRESSION SPRING 2.0 OD 1
	10 * PRIMARY COVER ASSEMBLY 1
	11 628686 HEX BOLT, 1/4" - 20 X 1.25" LG 6
	12 * DECAL PRIMARY 1
	13 619332 HEX BOLT, 1/4" - 20 X 3/4" LG 4
	14 628685 HEX SHOULDER BOLT, 1/4" X 2 1/2" LG 3
	15 619332 HEX LOCK NUT, #10 - 24 3
	16 618630 DRIVE BELT 1
	17 606239 CONICAL WASHER, M12 1
	18 00566G2 LOCK WASHER, 7/16" ................................................................................... 1
	19 629495 HEX BOLT, 7/16" - 20 X 7.00" LG 1
	20 626612 DRIVEN CLUTCH (INCLUDES ITEMS 21 - 27) 1
	21 * SECONDARY STATIONARY, 9.5 1
	22 * MOVEABLE SECONDARY, 9.5 1
	23 619327 INNER RETAINER SPRING 1
	24 624111 COMPRESSION SPRING, 2.70 OD 1
	25 619329 OUTER SPRING RETAINER 1
	26 619330 RETAINER RING 1
	27 * DECAL SECONDARY 1
	28 606230 WASHER CLUTCH, 27 1/2" 1
	29 00565G8 LOCK WASHER, 5/16" 1
	30 629496 HEX BOLT, 5/16" - 18 X 4.5" LG 1

	SP_625477_F-CLUTCH_Aug2012.pdf
	1 626611 DRIVE CLUTCH (INCLUDES ITEMS 2 - 15) 1
	2 619333 PRIMARY STARTER PULLEY, 195 - SVC 1
	3 * STATIONARY ASSEMBLY 1
	4 * MOVEABLE PRIMARY ASSEMBLY 1
	5 628687 CLUTCH WEIGHT 3
	6 * SHIM, 1.630 X 1.330 1
	7 * SHIM, 1.225 X 1.750 X .154 1
	8 * PRIMARY SPIDER ASSEMBLY 1
	9 628683 COMPRESSION SPRING 2.0 OD 1
	10 * PRIMARY COVER ASSEMBLY 1
	11 628686 HEX BOLT, 1/4" - 20 X 1.25" LG 6
	12 * DECAL PRIMARY 1
	13 619332 HEX BOLT, 1/4" - 20 X 3/4" LG 4
	14 628685 HEX SHOULDER BOLT, 1/4" X 2 1/2" LG 3
	15 619332 HEX LOCK NUT, #10 - 24 3
	16 625802 DRIVE BELT 1
	17 606239 CONICAL WASHER, M12 1
	18 00566G2 LOCK WASHER, 7/16" ................................................................................... 1
	19 629495 HEX BOLT, 7/16" - 20 X 7.00" LG 1
	20 626612 DRIVEN CLUTCH (INCLUDES ITEMS 21 - 27) 1
	21 * SECONDARY STATIONARY, 9.5 1
	22 * MOVEABLE SECONDARY, 9.5 1
	23 619327 INNER RETAINER SPRING 1
	24 624111 COMPRESSION SPRING, 2.70 OD 1
	25 619329 OUTER SPRING RETAINER 1
	26 619330 RETAINER RING 1
	27 * DECAL SECONDARY 1
	28 606230 WASHER CLUTCH, 27 1/2" 1
	29 00565G8 LOCK WASHER, 5/16" 1
	30 629496 HEX BOLT, 5/16" - 18 X 4.5" LG 1




